INDUSTRIES

INCORPORATED

LIQUID & DRY BULK EQUIPMENT

524 Anderson Drive | Romeoville, IL 60446
(800) 633-2948 | Fax: (800) 344-9809

www.ehlynn.com | sales@ehlynn.com




A WARNING

IF INCORRECTLY USED, THIS EQUIPMENT CAN CAUSE SEVERE INJURY. THOSE WHO
USE AND MAINTAIN THE EQUIPMENT SHOULD BE TRAINED IN ITS PROPER USE,
WARNED OF ITS DANGERS, AND SHOULD READ ENTIRE MANUAL BEFORE ATTEMPT-
ING TO SET UP, OPERATE, ADJUST OR SERVICE THE EQUIPMENT. KEEP THIS MANUAL
FOR FUTURE REFERENCE.

A WARNING
IMPORTANT NOTICE

OWNERS, OPERATORS, TANK REPAIR OR TANK CLEANING COMPANIES, MUST PROVIDE
WORKERS WITH NECESSARY TRAINING AND INSTRUCTIONS ON THE SAFE AND CORRECT
TANK ENTRY PROCEDURES, AND PREPARATION PROCEDURES, OF TRAILER PRIOR TO BEGIN-
NING SERVICE WORK OR OTHER RELATED TANK ACTIVITY.

DO NOT ENTER TANK OR TANK AREA WITHOUT FIRST RECEIVING THE NECESSARY AND
REQUIRED SAFETY INSTRUCTIONS AND TRAINING FROM THE OWNERS, OPERATORS AND/OR
REPAIR FACILITY MANAGEMENT.

DE-GAS AND MONITOR TANK AND RELATED EQUIPMENT AS NECESSARY AND ENSURE UNITIS
GAS FREE BEFORE ENTERING TANK OR WHILE REWORK IS IN PROCESS OR IN A HAZARDOUS
ENVIRONMENT. ENSURE THAT WORKERS HAVE A SAFE, WELL VENTILATED WORK ENVIRON-
MENT.

OWNERS, OPERATORS AND WORKERS SHOULD FULLY APPRISE AND EDUCATE THEMSELVES
AS TO THE MATERIAL SAFETY DATA SHEET (M.S.D.S.) FOR LAST PRODUCT TRANSPORTED TO
DETERMINE PROPER DE-GAS AND MONITORING PROCEDURES AND TO ESTABLISH AND
FOLLOW ANY OTHER APPLICABLE OR APPROPRIATE SAFETY MEASURES TO PROTECT ALL
PERSONS AND PROPERTY FROM INJURY, DEATH OR DAMAGE.

IMPORTANT SAFETY NOTICE

Proper service and repair are important to the safe, reliable operation of The Heil Co.’s product.
Service procedures recommended by Heil are described in this service manual and are
effective for performing service operations. Some of these service operations may require the
use of tools or blocking devices specially designed for the purpose. Special tools should be
used when and as recommended. Itis important to note that some warnings against the use of
specific methods that can damage the product or render it unsafe are stated in the service
manual. It is also important to understand these warnings are not exhaustive. Heil could not
possibly know, evaluate and advise the service trade of all conceivable ways in which service
might be done or of the possible hazardous consequences of each way. Consequently, Heil has
notundertaken any such broad evaluations. Accordingly, anyone who uses service procedures
or tools which are not recommended by Heil must first satisfy himself thoroughly that neither
his safety nor the product safety will be jeopardized by the methods he selects.




REVISION RECORD LOG

SUPER JET
DRY BULK
TRAILERS

PARTS & MAINTENANCE/ADJUSTMENT MANUAL
MA-74220-188

The information and specifications included in this publication were in effect
at the time of approval for printing. The Heil Co., Milwaukee, Wisconsin
reserves the right, however, to discontinue or change specifications or design
at any time without notice and without incurring any obligation whatsoever,

MODELS:
1040, 1200

and 1585

ISSUED JANUARY, 1988
Printed in U.S.A.

©COPYRIGHT 1987, THE HEIL CO.®



SUPER JET TRAILERS

GENERAL INDEX

SECTION 1 - WARRANTY INFORMATION |

SECTION 2 - GENERAL INFORMATION
SECTION 3- VESSEL it §
SECTION 4- PIPING 04 §

SECTION 5 - ACCESSORIES [ig 1

SECTION 6 - CHASSIS 6
SECTION 7 - WHEELS, DRUMS, HUBS 7

SECTION 8 - STANDARD OPTIONS

SECTION 9 - NUMERICAL INDEX

SECTION 10 - MAINTENANCE/ADJUSTMENT

Printed in U.S.A. -
STOPYRIGHT 1988, THE HEIL CO. ?SSGED JAN L}AHY' ‘}988



i SUPER JET TRAILERS

ALPHABETICAL INDEX for:
PARTS SECTIONS

A
Access Door - “PD Quick” ... ... ... . o.... 8.12
Aeration Chamber - Type “C”" .. ... . ... .. 8.18
AlrBrakes ... 6.10
Axle Assembly - (Std.) ... . i il 6.14
Axle Assembly - {(Opt) .. .o o i 8.64
B
Back-Up Alarm ... ..o 8.54
Brakes, air ... 6.10
Brake Shoes, Linings - (8td.) ... ... ... 6.1
Brake Shoes, Linings - (Opt.) ... . .. 8.64
C
Cabinent, gauge ....... . ... i 4.24
Carrier Hire o e 5.10
Couplings, Victaulic - (Std.) ........... ..., 422
Couplings, Victaulic-(Opt.) .................. 8.10
D
Decals o 5.16
Discharge Hoses ...t 8.58
Discharge Piping - See "Piping”

Door, Hose Tube ... i 8.44
Dump, Assembly -5 ... ... ..o i 8.26
E
Electrical - Wiringand Lights ................. 5.14
F
Fenders- (Front & Rear) ......... ... ... .. .. 52
Fenders, Front - (Single Contours) (Opt.) ..... 8.52
Filter Bag (Opt) oo 8.56
Flaps, Mud ... .. o 52

ISSUED JANUARY, 1988

G
General Information ............... ... Section 1
Glass, 4" In-Line Sight ....................... 8.14
Gravity Assemblies:
5"DUump 8.26
B T Be 8.28
8 Tee .. 2130
127 0utlet Lo 8.37
H
Hopper Plug Kit . ... ... .. ... ... ... ..... 8.20
Hose Tube Assembly - (Std) .................. 54
Hose Tube Assembly - (Opt) ... ..... 8,472
Hose Tube Door-(Opt) ... . ... .. .. .. .... 8.44
J
Jumper Hose Kit - (Std) ........ ... ... ... 512
Jumper Hose Kit-(Opt.) ..................... 8.46
L
Ladders:
Front e 8.48
Rear StreetSide ... .. .. ... .. ... ... 58
Rearw/Platform ........ ... ... ........... 8.50
LandingGear ... .. ... ... i i 6.4
LightsandWiring ....... ... .. oo i 5.14
M
Manhole Covers ... i 3.6
Manhole Covers - Gasket (Opt.) .............. 8.2
MudFlaps ... o 52
N
Numerical Index . ...... ... .. .. ... ... . ... 9.1

Printed in U.S.A.

“COPYRIGHT 1988, THE MENL CO



SUPER JET TRAILERS i

ALPHABETICAL INDEX for:
PARTS SECTIONS

Ol Seal Kit L. e e 612

Piping:
Discharge System - (Std.):

w/oFullRear ... ... o e 4.2
with FullRear ........ .. ... it 4.4
Discharge System (Opt.):
Full Rear .. e 8.8
Main Air Line w/ Blowdown:
Model 1040 ... ... 4.8
1200and 1585 ... .. . . i 4.10
Aeration System - (Std) ... ... oL 412
Aeration System - Type “C” (Opt.) .......... 8.16
Top AIr o 8.6
RearAirdnlet ... ... ... ... .. o . 8.8
Rear FillLines ...... .. ... i 8.36
Platform Assembly ... i 8.38
S
Spotlite ... 8.54
SUSPENSION ottt ettt 6.8
T
Tire Carrier ... 510
Toerail Assembly ... ... .. i 56

Printed in U.S5.A.

SCOPYRIGHT 1988, THE HEIL CO.7

v
Vessel Assemblies ........ ... ... . 3.2
Valves:
5" Butterfly (Figure 99) ... ... .. ... 4.14
3" & 5" Butterfly (Figure 100) ............... 416
Check ... 418
37Check .o e 420
Pressure Relief (Std.) ....... ... .. ... ... .. 4.20
Pressure Relief (Opt.) ... .. .ot 8.40
Aeration Shut-Off ... ... ... ... ... 8.4
w
Warranty Information ........ ... .. .. ... Section 2
Wheels, Hubs, Drums ... .. ... oot 7.2
Wheel, Upperbth ... .. .. ... . o oL 6.2
Wiringand Lights ....... ... oo i 514

ISSUED JANUARY, 1988



iv SUPER JET TRAILERS

ALPHABETICAL INDEX for:
MAINTENANCE/ADJUSTMENT SECTION

A M
Aeration SYStem ... ...t 10.16 Manhole Cover ........ ..., 10.16
Axles and Wheels:
Alignment ... 10.8 P
Wheel Bearingand Seals ................... 10.9
Wheel Bearing Adjustment ................. 10.9
Oil Seal Replacement ..................... 10.10 Preventative Maintenance Chart .............. 10.7
Wheel LUugs ... oo 10.11
Wheel Installation ........ oo it 10.11 S
B
Safety Message .......... i 10.2
Service Assistance ... ... ... o i 106
Brakes: Springs and Running Gear .................. 10.14
Slack Adjusters ... i 10.12 Suspension Torques ... .o i 10.14
Brake Adjustment ... ... 1012
Remove Wheels/Inspect Brakes ........... 10.12 T
Brake Chambers:
Inspection ... . i 1013
Tiresand Bims ... ... .. i 10.15
D
\
DecalsonUnits ... .o i 105
Valves:
E Pressure Relief ... ... .. ... .. ... .. ... 10.15
Electrical Diagram .........cooveiiee ot 10.19 w
| Wheels - see “Axles and Wheels”
INtroduction ... 10.6
L
Ladders and Walkways ......... ... .....connn 10.16
Landing Gear ... 10.16
Lights oo 10.14
Lubricalion ..o 10.14
ISSUED JANUARY, 1988 Printed in US.A

SCOPYRIGHT 1888, THE HEIL CO.®



SUPER JET TRAILERS 1.1

SECTION 1 - WARRANTY INFORMATION

Waarranty STalBmMEnt .. e e 1.3
Warranty ProCeAUIE . ... ottt e e 1.4
Preventative MaintenanCe ... ... . e 1.5
Location of Offices, Repair and Parts Centers .. ... . e 1.6

Printed in U.S.A.
CCOPYRIGHT 1988, THE HEIL CO.® !SSUED JANUARY’ 1988






WARRANTY STATEMENT

The Heil Co. warrants its Tank Trailer Equipment to be free from defects in material
and workmanship under normal use, when proper service, and maintenance as
described in its Service Bulletins and Operation Manuals are performed, for a
period of twelve (12) months from the date when these products are delivered to the
first purchaser.

This warranty is expressly limited to the repair or replacement of any component or
partthereof, of any such unit manufactured by The Heil Co., that is proven to Heil's
satisfaction to have been defective in material or workmanship. Such components
or parts thereof, shall be repaired or replaced without cost to the first purchaser for
parts and labor provided such unit is returned for such repair or replacement to an
authorized Heil Distributor, or such other place as may be designated by Heil,
within twelve (12) months from the date on which the unit was delivered to such first
purchaser.

The Heil Co. makes no warranty of products manufactured by others and supplied
by us, the same being subject to warranties, if any, of their respective manufactur-
ers.

We make no other warranty, express or implied, and make no warranty of
merchantability or of fitness for any particular purpose. The Heil Co. does not
assume any liability for transportation charges, loss of profits, damages or delays.
Any improper use, operation beyond rated capacity, substitution of parts not
approved by us, or any alteration or repair by others in such manner as in our
judgement affects the product materially and adversely shall void this Warranty.
Other than extension of the warranty period under Heil's Extended Warranty
Program, no employee or representative is authorized to change this warranty in
any way or grant any other warranty.

The above warranty supersedes and is in lieu of all other warranties expressed or
implied.

The Heil Co. warrants that this trailer is manufactured in accordance with the
specifications on the order. The Heil Co. does not warranty this piece of equipment
for use in hauling any specific product. The Heil Co. accepts no responsibility for
damage to the equipment, or for cargo losses, due to an adverse effect on the
equipment caused by the incompatibility of the product being hauled in the trailer.
Where tanks are prepared for lining, all agreements, billing included, that concern
the tank barrel lining will be the responsibility of the customer and the lining
company. In this connection, The Heil Co. makes no warranty of products,
including lining manufactured and/or installed by others, the same being subject to
warranties, if any, of their respective manufacturers or installers. The customer
shall bear the risk for damage or loss to the tank or injury to property or person,
while the tank is either at or in transit to or from the lining company.




[ 1.4 ] W ARRANTY INFORNMA N

WARRANTY PROCEDURE

In the event of warranty failure on Tank Trailer Equipment manufactured by The Heil Co., contact your
Heil Distributor or The Heil Co. Technical Services Department, Chattanooga, Tennessee at 615/899-
9100.

In order to prevent delays, please have the Unit Serial Number available.

We encourage you to contact the above for assistance that may be required on your Heil Equipment. We
are equipped to supply Heil parts and to assist in obtaining emergency and routine repairs.

The Heil Co. Technical Services Department is eager to assist you whenever possible. If additional
technical or warranty information is required, you may contact:

1) Don Smith 615/899-9100
If unavailable contact:

2) Brian Wennerstrom 3) Dan Rosen
4) Dan Barber 5) Ron Huggins

In an effort to obtain prompt and efficient payment of a claim it is imperative that all warranty be
pre-authorized by the Technical Services Department of the Heil Co. 615/899-8100.

Failure to acquire this authorization, prior to the actual repair, may result in delay or denial of the claim.
Pre-authorization is necessary to insure that optimum components and repair procedures are utilized.

Actual procedure that affects the repairing shop is as follows:
1. Furnish serial number of unit.
2. Furnish date of manufacture, or date of sale.
3. End users name, or fleet.
4. After investigating the probiem, contact the Techical Services Department, 615/898-9100.
5

Assumingthe problem is recognized and accepted aswarranty, verbal authorization will be give:
at that time. Man-hours and material will be estimated at that time.

6. Two copies of pre-authorization form, with all applicable information, will be sent to the
repairing shop.

7. Retain one copy for your file.
8. Return, attached to your normal invoice, one copy of received pre-authorization form.

Your cooperation and conformance with the aforementioned will produce prompt and efficient handling
of warranty related matters.

ISSUED JANUARY, 1988 Printed in U.S.A.

SCOPYRIGHT 1988, THE HEW CO.®



WARRANTY INFORMATION 1.5

PREVENTATIVE MAINTENANCE

The importance of regular inspection and preventative maintenance cannot be over emphasized.
Making necessary adjustments, tightening bolts, nuts and checking air lines, wiring connections as
needed, will go far toward avoiding serious trouble and delays on the road. Impress on the driver that
he is the first line of defense in preventative maintenance, if he reports promptly all need for adjustment
or repair.

For specific maintenance and lubrication instructions, please refer to the Maintenance and Lubrication
Guide in the rear of this manual.

We at The Heil Co. take great pride in the units we manufacture.We hope you will be well satisfied with
your purchase. Properly operated and maintained, the Tank Trailer will give you many years of low-
cost, trouble-free service.

Printed in U.S.A. ISSUED JANUARY, 1988

SCOPYRIGHT 1988, THE HEIL CO.®



WARRANTY INFORMATION:

TANK TRAILER GROUP
PLANTS, REPAIR FACILITIES and PARTS CENTERS

PLANTS:
The Heil Co. The Heil Co.
P.O. Box 160 P.O. Box 4807
1125 Congress Pkwy. 3249 Hempland Road
Athens, TN 37303 Lancaster, PA 17604
615-745-5830 717-397-7771

REPAIR FACILITIES:

Heil Tank Service, Inc. Heil Tank Service, Inc.
Rt. 10, Box 207 P.O. Box 3386
Huntsville, TX 77340 Knoxville, TN 37927
409-295-8103 615-933-4111

The Heil Co. Heil Tank Service, Inc.
P.O. Box 4807 P.O. Box 9, Hwy 1793
3249 Hempland Road Goshen, KY 40026
Lancaster, PA 17604 502-228-1186

717-392-4481

PARTS CENTERS:
The Heil Co. The Heil Co.
45 W. 21st St. 7555 S. 10th St.
Linden, NJ 07036 Oak Creek, WI 53154
201-862-0060 414-762-1765
Heil Tank Service, Inc. Heil Tank Service, Inc.
Rt. 10, Box 207 P.O. Box 3386
Huntsville, TX 77340 Knoxville, TN 37927
409-295-8103 615-933-4111

Heil Tank Service, Inc.
P.O. Box 9, Hwy 1793
Goshen, KY 40026
502-228-1186

REVISED OCTOBER 1988 Printed in U.S.A.

©COPYRIGHT 1988, THE HEIL CO.®



SUPER JET TRAILERS 2.1

Understanding The Parts Listing . .. ..o i i it 2.2

HOW 10 Oraer Parts . ..ot e e ettt ettt et et et et ettt e ettt i e 2.3

VTS 122 =18 1oL F= 140 12 = S S 2.4
Printed in U.S.A. ISSUED JANUARY, 1988

SCOPYRIGHT 1988, THE HEIL CO.®



GENERAL INFORMATION

INDEXES

This catalog has been developed intc 10 sections for easy access and use. Sections 2 thru 9 contain the
replacement parts on the Heil Super Jet Trailers and arranged for easy identification of Heil service parts.

Section 10 contains information on maintenance/adjustment of the Trailers. It contains information on
maintenance, adjustment, troubleshooting and electrical schematics.

UNDERSTANDING THE PARTS LISTING (IMPORTANT)

Understanding how to use the parts fisting is important for proper use of this catalog. Below is asample
parts listing with four (4) columns. The first is the reference number column, the second is the part
number column, the third is the description column and the fourth is the number required column.

The number in the “REF” column are numbers corresponding with the circled reference numbers onthe
parts illustrated for each replacement part.

The numbers in the “PART NUMBER" column are the numbers used to order particular replacement
parts. Be sure when ordering parts that the number is written correctly.

The "DESCRIPTION” column is used to describe the replacement parts. In this column will be found
indented descriptions. These indented descriptions are a part of the preceeding assembly or sub-
assembly (See examplie below). in other words, the LANDING LEG ASSEMBLY is the main assembly
and all indented descriptions under it are the parts that comprise the assembly. Also in some cases
sub-assemblies may appear under an assembly. Again the parts that comprise the sub-assembly will be
indented under the sub-assembly. (See the Bracket Assembly, item 11, in the example below).

The quantities shown inthe "REQ’D” column are the number of parts used on atank, except where parts
are indented in the description column. In this case, the quantity shown is the number required for the
preceeding assembly or sub-assembly. For example check the quantities for the Bracket Assembly (Item
11intheexample below). There are a quantity of 2 per Landing Leg Assembly. Now, check the quantities
for the indented items under the Bracket Assembly. These quantities are for only one (1) Bracket
Assembly, not for both.

PLEASE read carefully each column to insure correct parts ordering.

REF. PART NO. DESCRIPTION REQ'D.
MAIN ASSEMBLY - 237-P909-439 LANDING LEG ASSEMBLY ... ... ... ........... 1
1 211-P911-371 PLATE, Mounting .. .............................. 2
2 911-P381-486 CROSSMEMBER . ... .00 1
3 134-P900-914 PLATE ... oo 1
ASSEMBLY PARTS 4 014-P916-446 PAD. ... 1
5 014-P909-449 PAD. oo ]
\\ 021-P909-455 BAR. .o 2
- 250-P900-913  LANDING LEG INSTALLATION ASSEMBLY ....... 1
7 036-P300-918 CLIP, Brace. . .......... . ... . . . . . 4
8 058-5426-8 BRACE, PIPe ...\t 2
SUB-ASSEMBLY 9 058-5426-9 BRACE, Pipe ..o oot 2
\ 211-P910-272 ANGLE, Bolting. ..o 2
1 ~=211-P913-008 BRACKET ASSEMBLY ... . 0ot 2
12 014-P900-661 PAD, Bracket. . ... ... .. .. . . ... ... 1
13 1 911-P900-622 BRACKET . ... 1
/ 09TiTE BOLT, Hex, %" - NCx 1%" GR. 5 ............... 20
SUB-ASSEMBLY PARTS <15 095217 BOLT, Hex,, %" - NCx 2" GR.5.............. ... 20
16 096699 LOCKNUT, %" - NC GR.5 ..o 28
17 095411 WASHER, Flat, %", ..ot 56
18 250-P383-403 BINKLEY LANDING LEG ASSEMBLY...... ...... 1
ISSUED JANUARY, 1988 Printed in U.S.A

©COPYRIGHT 1988, THE HEIL CO.®



GENERAL INFORMATION

TERMS

Sides of the tank are determined by facing the direction the tank moves. The right side is the “Curbside”
and the left side is the “Streetside”.

AR = AS REQUIRED

NSS = NOT SERVICED SEPARATELY
Ref. = REFERENCE

CATALOG CHANGES

When changes to the trailer make it necessary to revise portions of this catalog, revised pages will be
issued with the same page number as those they replace and the issue date will be advanced.

SERIAL NUMBERS
The Serial number plate can be found attached to the left tank frame, near the front hopper.

HOW TO ORDER PARTS

When ordering parts for a specific tank, always include the tank model and serial number on your order.
Order parts by description, part number and the quantity desired.

Give specific shipping instructions. We want your order to reach you as quickly and economically as
possible.

For all your parts needs, contact your HEIL distributor or nearest HEIL Parts Center'listed on
page 1.6.

The HEIL Co.

Tank Trailer Group
P.O. Box 8676
Chattanooga, TN 37411
615/899-9100

Cable Address - HEILCO

The HEIL Co.

3000 West Montana St.
Mitwaukee, Wi 53201
414/647-3333

Printed in U.S.A. ISSUED JANUARY, 1988

SCOPYRIGHT 1988, THE HEIL CO.?



GENERAL INFORMATION

NOMENCLATURE

TANK PROPER

UPPER 5th WHEEL

PRESSURE RELIEF VALVE

>

FRONT STRUCTURE

MANHOLES

% REAR STRUCTURE

AXLES & BRAKES
SUSPENSIONS

AERATION SYSTEM
SUPPORTS

ISSUED JANUARY, 1988

Printed in U.S.A.

©COPYRIGHT 1988, THE HEIL CO.®




SUPER JET TRAILERS 3.1

SECTION 3 - VESSEL

VESSel SUDASSEMIDIES o oottt ettt e e e 3.2
MANNOIE ASSEMBIES o\ttt e ettt e e e e e e 38
Printed in US.A ISSUED JANUARY, 1988

SCOPYRIGHT 1988, THE HEWL CO.®



3.2

VESSEL SUBASSEMBLIES for
SHELL, HOPPERS and FRONT FRAME

ISSUED JANUARY, 1988 LCOPYRIGHT 1988, THE HEIL CO.*



REF.

L s e I R S e A

SR A N
3

B B - D00 O O

R —

e

R -

R

Py N R

(RSN S ]
~i h O

29
30
31

32
33
34
35
36
37
38
38
40
41
42

Printed in U.S.A

SCOPYRIGHT 1988, THE HEIL CO.%

SUPER JET TRAILERS 3.3

VESSEL SUBASSEMBLIES for:
SHELL, HOPPERS and FRONT FRAME

b 5D

G G L2 O
~—r~?~«£>«£l>$>~m
! |
A
<o
o
fl
Lo

7

-3471
37-3702
37-3703
58-4000-238
58-4000-239
58-4000-240
11-4

[on g (e

i

noon

B O .
[AS TR &) B & BE o) B T o L 6 [ o

S 0 TR Co T e T O T AN T e T e
i
P
>

BN
'

web b P3OBD BRI RD DD R DO BO R b

L3 o O
,i::.wr,

Ao
i

B I I N\

[ —
Ly L

3R D2 RS DD

I3 TS S
'S T 5 N S SRS A

+ 7 N

S

I§
AR
(SN0 e B o T SR ¢S N ]

mfﬁd>i‘\&
&7

i

£
P
L

B
[ R I R S ey o

Oy
S &
Rt

2

26

94-1761

94-1760

94-1758

94-1759
4-1763

]

£
i
S T
e}

O WD WD
L
3
o~

R AR N
-~

i

3

R o~ O O O
P;.}&Q(ﬁ
-l
N

v
O N

o B |

i

[ R T
S,

[T A

® & @
s g o

w1 Y 4
ro
n

STEOUTE T e DD DD D DT
Q= O 0D

Sl el s

QO N @

(SR EN

Wy W
NI BN e B

DESCRIPTION REG'D.

SHEET, shell . e 1
PLATE. doubler ... e 2
PLATE, dOUBIEr © e 2
PLATE. doubler . el 2
CROSSMEMBER, landinggear ... oo i
RAIL, bottom frame

CROSSMEM : . : V
ANGLE, reinforcing .............. e 2
FRAME, upper front ... e 1
FRAME, upperfront ... .. . e e 1
FING inner ......... e e 2
HOPPER, B8N0 o 2
HOPPER, 6110 o i e e 1
HOPPER and - QUAETIBN . .. i e 1
HOPPER, end - quarter _ ... e 1
HOPPER, COMIEE ittt e it es 1
HOPPER, GBI ot e 3
HOPPER, center - QUAINBY ... .. oo e 1
HOPPER, center -~ quarter .......... e e 1
HOPPER, heavy and ring ... i iiiones 1
FUING, RODDSE ottt e i ceveea 3
P AT INSBIL ottt e e 4
PLATE, diviger e e 2
PUPE e a 2
BRACKET, strut . ... .. ..
CAPSCREW - 1/2 - 20NC x 1-V47 ... . ... ... 7
WASHER, flat - 1/27 . . 7
NUT, fock - 1/27 - 20NC .00 0o o oo 7

ISSUED JANUARY, 1988



3.4

ISSUED JANUARY, 1988

VESSEL SUBASSEMBLIES for:
END CONE and REAR FRAME

COPYRIGHT 1988, THE HEIL CO.®



REF.

(o]

o

[ QRCopRe &

b

i
=

Y

[S2INC LI = O

[

)

bk h
L% e o]

20

22
23

Printed in U.S.A.

SCOPYRIGHT 1988, THE HEWL CO°

SUPER JET TRAILERS

VESSEL SUBASSEMBLIES for:
END CONE and REAR FRAME

PART NO.

258-4878
258-4886
258-4882
10-3703-03
10-3703-04
10-3703-06
258-4877
258-4885
258-4881
258-4864
258-4868
258-4883
258-4879
Z58-4869
258-4884
258-4880
258-5083
258-5066
258-5038
134-7419
134-7420
134-7421
134-7457
134-7422
134-7454
134-7700
211-2308
211-3982
-3971

M.A

258-5056
272-0782
37-9103-112
272-0782-01
111-7439
FS070722
FS521100
FS230700

3.5

DESCRIPTION REQ'D
CONE ASSEMBLY, end -model 1040 ... ... . o oot 2
CONE ASSEMBLY, end -model 1200 .. .. .. oo oo 2
CONE ASSEMBLY , end -model 1585 ... ... ... .. ... 2
HEAD ~model 1040 .. . .o e 1
HEAD - model 1200 . e 1
HEAD ~model 1885 e 1
CONE SUBASSEMBLY ~model 1040 ... ... ... 1
CONE SUBASSEMBLY - model 1200 ... ... ... .. ..
CONE SUBASSEMBLY -model 1585 .. .. ... .. .. ...
T OP, CONE e e 1
SIDE. cone-model 1040 ... ... ... i i 1
SIDE, cone-model 1200 .. ... ... o e 1
SIDE, cone-model 1585 ... ... .. e 1
SIDE, cone-model 1040 .. ... ... e 1
SIDE cone-model 1200 ... ... e
SIDE, cone~model 1585 .. ... .. o o
KIT, rearframe-model 1040 ... ... .. . . . i . 1
KIT, rear frame - 1200 .. . o e . 1
KIT rearframe -~ 1585 .
PLATE reinforcing ........ .. e 2
PLATE filler-{conering) ... oo ce 2
PLATE, reinforcing - (head) - model 1040 .. ... ... ... 2
PLATE, reinforcing - (head) - model 1200 & 1585 ... ... .. 2
PLATE, reinforcing - {(head) - model 1040 ... ... .. 2
FLATE, reinforcing - (head) - model 1200 ... ... 2
PLATE, reinforcing - (head) - model 15856 ... ... .. ... 2
RING, cone-model 1040 ... ... ... .. . it 1
RING cone-model 1200 ... .. . e
FING, cone-model 1685 . . .. .. a0
CROSSMEMBER rear ....... . ... ... e 1
CROSSMEMBER, r8ar ... e e 1
ANGLE reinforcing ..o 2
FRAME, reﬁahfLef*Mmd) strestside .. ... oo 1
FRAME, rear - (Right Hand) - ?’be@ié ,,,,,,,,,,,,,,, e 1
CROSSMEMBER, rear o gefframe S 1
PAD .. . e 2
ANGLE e e 1
BRACKET, strut . . . .. e e 2
CAPSCREW - 1/2 - 20NC « 1-1/4" ... . .. ... .. . B
WASHER, flat - 1/27 ... .. ... .. e e 6
NUT, lock - 1/27 - 20NC . . ... oo o 6

ISSUED JANUARY, 1988



3.6

FRONT STRUCTURE ASSEMBLY

STEEL
; e ALUMINUM STRUCTURE

(:) . o ; ‘ ) STRUCTURE MOUNTING
v g | Q&yq\ /‘@ MOUNTING g
iy N B

REAR STRUCTURE ASSEMBLY

STEEL
STRUCTURE ALUMINUM
MOUN}‘NG STRUCTURE
: MOUNTING
i ) g
of ! RoYoliit
i SR
'ﬂ\‘ ‘ \
oy o
.mf L \ “51 i )
S oy S A

ISSUED JANUARY, 1988 CCOPYRIGHT 1988, THE HEIL CO.°



REF.

DO WN

REF.

(o) TN ¢ ) IF - OV RN AV ]

Printed in U.S.A.

©COPYRIGHT 1988, THE HEIL CO.®

SUPER JET TRAILERS 3.7

FRONT STRUCTURE ASSEMBLY

PART NO.

237-3706
237-3708
237-3831

47-2127-01
47-2127-10
FS101330
FS241300
FS521300

DESCRIPTION REQ'D
STRUCTURE, front - (steel) - for models 1040 and 1200 .... 1
STRUCTURE, front - (steel) - formodel 1585 ............... 1
STRUCTURE, front - (aluminum) - for models

1040 and 1200 ... 1
RIVET, huck -5/8" x 1-1/2"to1-3/4" grip ................. 16
COLLAR, huck = 5/8 i i 16
CAPSCREW -5/8" -18NF x 2" Gr.5 ... .. oo, 16
NUT, nylok = 5/87 - 18NF .. e 16

WASHER, flat - 5/8”

REAR STRUCTURE ASSEMBLY

PART NO.

237-3707
237-3709
237-4058-01

237-4058-02

47-2127-01
47-2127-10
FS101330
FS241300
FS521300

DESCRIPTION REQ'D.

STRUCTURE, rear - (steel) - for models 1040 and 1200
STRUCTURE, rear - (steel) - formodel 1685 ............... 1
STRUCTURE, rear - (aluminum) -

for models 1040 and 1200

(used with Transpro sUSpension) ...........cooceeeeaoann 1
STRUCTURE, rear - (aluminum) - for models 1040 and 1200

(used with Reyco suspension) ...t 1
RIVET, huck -5/8" x 1-1/2"t01-3/4"grip ................ 16
COLLAR, huck - 5/8" e e 16
CAPSCREW -5/8" -18NF x2" Gr5 ... .. .. ..ot 16
NUT, nylok =5/8" -18NF GR.5 ... ..., 16

WASHER, flat - 5/8”

ISSUED JANUARY, 1988



3.8

MANHOLE ASSEMBLY
112-6571-01-Model 1585 (4 Req’d)
(USED ON EARLIER UNITS) _~
-

REVISED OCTOBER 1988

FCOPYRIGHT 1988, THE HEIL CO.¥



REF.

W 00~ O bW R -

Printed in U.S.A.

©COPYRIGHT 1888, THE HEIL CO.%

SUPER JET TRAILERS 3.9

MANHOLE ASSEMBLY

112-6571-01-Model 1585 (4 Req’d)
(USED ON EARLIER UNITS)

PART NO.

112-6571-01

112-5770
22-3542
26-4731-01
HAR-P238
48-5120
26-4731-06
26-4731-05
48-5119
26-4731-04
211-4267
HAR-P211
70-0857
48-3063
26-4730
47-2122
47-2123
134-7460
47-2124
HAR-P223

DESCRIPTION REQ'D
MANHOLE ASSEMBLY - (consists of items 1 thru 19) ..... A/R
COVER L 1
GASKET . e 1
RING - 47 1
NUT, lock = #10-24 . ... .. o 12
PIN, cotter ... 6
EAR, neCK - . 1
EAR, hinge ... 1
PIN, hinge. ... . o e e 1
BRACKET, latch-safety ..... ... .. oo it 1
LATCH, safety . ... 1
PiIN,latch-safety. ... .. .. .. i 1
HANDLE, cam ... e 6
PIN, cam .. 12
RING, retaining ... 8
BOLT, camadjusting ........ .. ... oo, 6
NUT, camadjusting ... i 6
PLATE, camwear.............. e 6
FASTENER plate ... .. o i 12
NUT, nylock = 3/8" ... e 1

REVISED OCTOBER 1988



3.9.1

MANHOLE ASSEMBLY

(KN)

112-5784
(USED ON LATEST UNITS)

01

SCOPYRIGHT 1988, THE HEIL CO.®

ISSUED OCTOBER 1988



SUPER JET TRAILERS 3.9.2

MANHOLE ASSEMBLY
(KN)
112-5784-01
(USED ON LATEST UNITS)

REF. PART NO. DESCRIPTION REQ'D.
- 112-5784-01 MANHOLE ASSEMBLY - {consists of items 1 thru 18) ... A/R
1 112-5770 70 17/ =1 = 1
2 22-3542 GASKE T i e e e 1
3 26-4734-01 BING -4 e 1
4 HAR-P238 NUT, lock - #10-24 . . it 12
5 48-5120 PIN, COtr .t e e 6
8 26-4734-06 EAR, NBCK ..ottt i 12
7 26-4734-05 N = TR £ 13V T T 2
8 48-5119 PIN,RINGE ..o e e 1
g 112-5783 BLOCK, PIVOt .. o e e 4

10 112-5782 LATCH, safety ..ot 2

11 48-5123 PIN,safetylatch ... ... . i 2

12 70-0857 HANDLE, CaBITT ..ottt ie e cnnaiicees 8

13 48-3063 PIN, CBM ottt e 10

14 26-4730 RING, ret@ining ...oveeerneeiiiiiiieaacaeeeenns 10

15 47-2122 BOLT, camadjusting ........oitriiiiiinnenneaeeeeaenns 6

16 47-2123 NUT, camadjusting ... ens 6

17 134-7460 PLATE, CAM WAL .ot teeeee e e iionneneeeeenenans 6

18 47-2124 FASTENER, camplate ..........oiiiiiiiiiiicinn 12

Printed In U.S.A. ISSUED OCTOBER 1988

©COPYRIGHT 1988, THE HEIL CO.®



3.10

MANHOLE ASSEMBLY
112-5750-Model 1040 (2 Req’d)
112-6577-Model 1200 (3 Req’d)

€)
t-/
r

ISSUED JANUARY, 1988 ©COPYRIGHT 1988, THE HEIL CO.®



REF.

WO~ U D W) -

Printed in U.S.A.

©COPYRIGHT 1988, THE HEIL CO.®

SUPER JET TRAILERS

3.1

MANHOLE ASSEMBLY

112-5750-Model 1040 (2 Req'd)
112-6577-Model 1200 (3 Req'd)

PART NO.

112-5750

112-6577

112-6571-01
112-5770
22-3542
26-4731-01
HAR-P238
48-5120
26-4731-06
26-4731-05
48-5119
26-4731-04
211-4267
HAR-P211
70-0857
48-3063
26-4730
47-2122
47-2123
134-7460
47-2124
HAR-P223
80-1012

DESCRIPTION REQ'D
MANHOLE ASSEMBLY - Model 1040 - (consists of
all items listed below) ......... . ... ... . 2
MANHOLE ASSEMBLY - Model 1200 - (consists of
altitemsilistedbelow) (... ... ... .. . ... . 3
MANHOLE ASSEMBLY - (consists of items 1 thru 20) ... A/R
COVER .. oo 1
GASKET . 1
RING - 4" 1
NUT, lock -#10-24 ... ... . e 12
PIN, cotter ... . 6
EAR, neck - ... e 1
EAR hinge ... ... 1
PIN, hinge. .. ..o 1
BRACKET, fatch-safety ............ ... ............... 1
LATCH, safety . ..o e 1
PIN fatch-safety. .. ... .. ... .. . . . . 1
HANDLE, cam .. ... i 6
PIN, cam .. 12
RING, refaining . ... i i 8
BOLT, camadjusting ... 6
NUT, cam adjusting........ e 6
PLATE, camwear.. ...t 6
FASTENER, plate..... ... .. 12
NUT, nylock - 3/8" ... o 1
BUMPER .. A/R

ISSUED JANUARY, 1988






SUPER JET TRAILERS
SECTION 4 - PIPING
Froduct Discharge System:
Without full rear discharge - (Models 1040 or 1200) 4.2
With full rear discharge - (Models 1040 or 1200) o 4.4
With full rear discharge - (Models 1585) ......... ... ... i 46
Main Air Line with Blowdown Kit:
Model 1040. . ... oo o 4.8
Models 1200 and 1585 ...........ooo oo 410
AeTation SYSem . ... 412
Valves:
Butterfly - 5" (Figure 99) ... .. o 414
Butterfly - 3" and 5" (Figure 100) ......... ... ooo oo .....418
CNeCK 4.18
Pressure Relief e e e ADD
ST CNECK .. 4.20
Victaulic Coupling. -« oo 4.22

Gauge Cabinent

................................................................................

Printed in U.S.A.

4.1

SCOPYRIGHT 1988, THE HEIL CO.® lSSUED JANUARY’ 1988



4.2

ISCHARGE

(USED ON MODEL 1040 OR 1200)
-747

PRODUCT DISCHARGE SYSTEM
158

WITHOUT FULL REAR D

SEE PAGE 4.12 FOR

AERATION ASSEMBLY.

SEE PAGES 4.8 OR 4.10

FOR MAIN AIR LINE,

“COPYRIGHT 1988, THE HEIL CO.°

ISSUED JANUARY, 1988



REF.

© W~ OGN

Printed in U.S.A

OCOPYRIGHT 1988, THE HEIL CO.®

SUPER JET TRAILERS 4.3

PRODUCT DISCHARGE SYSTEM
WITHOUT FULL REAR DISCHARGE
(USED ON MODEL 1040 OR 1200)

PART NO.

31-1673-5A1
45-0872-142
158-0633
57-1118-25
36-1329-213
RM-0081-922
74-4441
42-0716-24
97-0432-332
158-0727
45-0928-350
31-P913-846
158-0590
31-1673-3J1
31-1673-3C1
158-0731

74-4057-301
158-0709
57-1787
42-0798
112-P381-576
22-2906
FS071130
55-1052-01
FS5281100
57-P091-879
36-1329-207
78-0217
FS520900
211-4295
FS071124

FS280900
FS071146
FS070942

158-747

DESCRIPTION REQ'D
VALVE, 5" - (SeePage 4.14) . ... o 3
COUPLING, 4" - (victaulic) - (See Page 4.22) .............. 2
TEE = 47 e P 3
HO S e 4
CLAMP , OGO . ettt e 16
=T = A R 2
AD AP TER .t e 1
AP, AUST L e et e 1
CABLE, plastic ... v 1
ELBOW, 000 . ot 1
COUPLING — 3-1/2" (mid brook) ... ..o 2
VALVE, 3" check -(See Page 4.20). . ...........ooiiincn 1
ELBOW, B0 . ottt i e 1
VALVE 3" -(SeePage 4.16). ... 1
VALVE, 3" - (SeePage 4.16) . ......c.ooiiieicnns 1
MANIFOLD ASSEMBLY, air - (includes items

17 NI TO) ottt e 1

FLANGE ottt e e 1

== A 1

N PP LE ettt e e e 3
CAP, PIN UG . ettt 1
LUG, SaHNG o\ttt 1
GASKET, ROPPEY + v e eveiit i 3
CAPSCREW - 1/27 - 13NC X 2" o i 36
WASHER, rectangular. .....oeev i 72
NUT, nylok - 1/27 = 13NC ..o 63
HOSE, @ir- 27 X 42" .ottt 3
CLAMP, ROSE . ottt i 12
BT =T | I S S R 3
WASHER, flat - 3/8" oo 30
BRACKET, pipe SUPPOIt ... oo 3
CAPSCREW - 1/2" - 13NC x 1-1/2" ...t 9
WASHER, flat - 17/82"7 L. 54
NUT, nylok = 3/8" - 1BNC . ... .ot 18
CAPSCREW - 1/2" - 13NC x 3-3/4" .. ...t 18
CAPSCREW -3/8" - 16NC x 3-1/4" ... .o 12

ISSUED JANUARY, 1988



4.4

PRODUCT DISCHARGE SYSTEM
WITH FULL REAR DISCHARGE
(USED ON MODEL 1040 OR 1200)
158-749

SEE PAGES 4.8 08 4.10
FOR MAIN AR LINE.

SEE PAGE 412 FOR
AERATION ASSEMBLY.

ISSUED JANUARY, 1988 SCOPYRIGHT 1888, THE HEIL CO.~



REF.

W oo O N

Printed in U.S.A.

©COPYRIGHT 1988, THE HEIL CO.”

SUPER JET TRAILERS 4.5

PRODUCT DISCHARGE SYSTEM
WITH FULL REAR DISCHARGE
(USED ON MODEL 1040 OR 1200)

PART NO.

31-1673-5A1
45-0872-142
158-0633
57-1118-25
36-1329-213
RM-0081-922
74-2731-44
42-0716-24
97-0432-332
158-0727
45-0928-350
31-P313-946
158-0590
31-1673-3J1
31-1673-3C1
158-0731

74-4057-301
158-0709
57-1787
42-0798
112-P381-576
22-2906
FS071130
55-10562-01
FS281100
57-P091-879
36-1329-207
78-0217
FS520900
211-4295
FS071124

FS280800
FS071146
FS070842
158-0827
78-0615
111-2880-13

158-749

DESCRIPTION REQ'D
VALVE, 5" - (See Page 4.14) ... ... ... 3
COUPLING, 4" - (victaulic) - (See Page 4.22)............... 2
TEE = 47 e 3
O SE et e 4
CLAMP, RO . ottt e 16
PP E e 2
A AP TER e 1
CAP, dUST e e 1
CABLE, plastic .. ... i 1
ELBOW, 90 it 1
COUPLING — 3-1/2" (mid brook) .. ... 2
VALVE, 3" check -(See Page 4.20) .................c.oooon. 1
ELBOW, B0 . o e 1
VALVE, 3" - (SeePage 4.16) ... 1
VALVE, 3" - (SeePage 4.16). ... 1
MANIFOLD ASSEMBLY, air - {includes items

17 HNTU 1) 1

FLANGE e e 1

IR E 1

N PP L e e 3
CAP, PIN UG . ot et et 1
LUG, 8€8HNG « vt 1
GASKET, ROPPEY « it 3
CAPSCREW - 1/2" - 13NC x 2" ... e 36
WASHER, rectangular. ... i 72
NUT, nylok - 1/27 = 13NC ..o 63
HOSE, air - 27 X 42" . i 3
CLAMP ., NOSE . . ettt e 12
U-BOLT e 3
WASHER, flat - 378" e 34
BRACKET, pipe SUPPOTt ..o 3
CAPSCREW - 1/27 = 13NC x 1-1/2" ... e 9
WASHER, flat - 17/32" ... e 54
NUT, nylok = 3/8" = 16NC . ... 22
CAPSCREW - 1/27 = 13NC x 3-3/4" ... . it 18
CAPSCREW -3/8" - 16NC x 3-1/4" ... . ...t oot 12
PUPE e e 1
U-BOLT = 47 e 2
BRACKET, hAnNQer ..t 2

ISSUED JANUARY, 1988



4.6

158-750

PRODUCT DISCHARGE SYSTEM
WITH FULL REAR DISCHARGE
(USED ON MODEL 1585)

|
N

ey
- (/5

Ky
3

(@om D

1t 4
®®

MBLY.

ASSE

AERATION

SEE PAGE 4.10 FOR
MAIN AIR LINE.

CCOPYRIGHT 1988, THE HEIL CO.®

ISSUED JANUARY, 1988



REF.

W oOn O B G N

Printed in U.S.A.

©COPYRIGHT 1988, THE HEIL co.®

SUPER JET TRAILERS 4.7

PRODUCT DISCHARGE SYSTEM
WITH FULL REAR DISCHARGE

PART NO.

31-1673-5A1
45-0872-142
158-0633
45-0928-450
43-0376
RM-0081-922
74-2731-44
42-0716-24
§7-0432-332
168-0727
45-0928-350
31-P913-946
158-0590
31-1673-3J1
31-1673-3C1
158-0728

74-4057-301
158-0712
57-1787
42-0798
53-0673-01
22-2906
FS071130
55-1052-01
FS281100
57-P091-879
36-1329-207
78-0217
F8520800
211-4295
FS071124
FS520011
FS280800
FS071146
FS070942
158-0763
78-0615
111-2880-13

(USED ON MODEL 1585)

158-750

DESCRIPTION REQ'D
VALVE, 5"~ (SeePage 4.14) ... o i 4
COUPLING, 4" - (victaulic) - (See Page 422} ............... 2
TEE - A e s 4
COUPLING, 4 - 1/27 (mid brook) ..o oo oo 6
CHAIN, no. 2 X 187 1
P E e 2
A APTER 1
CAP, dUST 1
CABLE, plastic ... 1
ELBOW, G0 e e 1
COUPLING - 3-1/2" (mid brook) .. ..o o oo 2
VALVE, 3" check - (See Page d.20) ... 1
ELBOW, B0% . e 1
VALVE, 3" - ({SeePage d.16) ... . i 1
VALVE 3" -(SeePagedd6) ... ..ot 1
MANIFOLD ASSEMBLY, air - {includes items

17 U 1) e 1

FLANGE e e 1

PUPE e 1

NP PLE e 4
CAP, DIN UG . oot 1
T HOOK 1
GASKET, NOPDET « et 4
CAPSCREW - 1/27 - 13NC X 2" .. s 48
WASHER, rectangular. ... ... o oo 96
NUT, nylok - 172" -13NC ..o 81
HOSE, air - 27 X 42 e 4
CLAMP, NOSE . o ettt e e 16
UBOLT e e e 3
WASHER, flat = 3/8" . .o 34
BRACKET, pipe support ... 3
CAPSCREW - 1/2" - 13NC x 1-1/2" ... .. e 9
WASHER, flat - 1727 . i 66
NUT, nylok-3/8" - 18NC .. ... 22
CAPSCREW - 1/2" - 13NC x 3-3/4" ... .. ... 24
CAPSCREW -3/8" -16NC x 3-1/4" ... .. .. ot 12
PIPE, rear disCharge ......c.vuuniociiianeonnunneneea 1
U-BOLT = 4 e e 2
BRACKET, RANQEr ...t 2

ISSUED JANUARY, 1988



4.8

MAIN AIR LINE KIT with
BLOWDOWN LINE

(USED ON MODEL 1040)
158-879

FOR CONTINUA
SEE PAGEZ 4.2 0

HoCa,

FCOPYRIGHT 1988, THE HE



REF.

O & 0 Do —

W~

Printed in U.S.A.

GCOPYRIGHT 1988, THE HEIL CO.®

PART NO.

54-P910-205
69373
22-F068-385
31-2400-01
158-0878
158-0878-01
158-0586
74-3309-08
74-4057-301
31-1673-3CH1
1568-075
74-4057-301
158-066
74-3308-08
74-4114
22-2922
31-1683-03
158-0580
74-3309-08
74-4057-301
158-0579
211-2305
FS070922
F5280900
FS520800
FSO71126
F5281100

78-0217
211-2962
FS070942

42-0789-12

SUPER JET TRAILERS 4.9

MAIN AIR LINE KIT with
BLOWDOWN LINE
(USED ON MODEL 1040)

158-879
DESCRIPTION REQ'D
ELBOW ASSEMBLY - (includes item 2) ... .o .. 1
FLANGE 1
GASKET L e 1
VALVE, relief - set @ 25PS1 -(See Page 4.20)............ ... 1
PIPE, blowdown - {includes items 6 thru 9) .............. oot
TUBE e 1
TUBE, vent . 1
FLANGE = (SQUAre) .. .o i e i
FLANGE L 1
VALVE, 3" - (SeePage 4.168) .. ... 1
PIPE, blowdown exhaust - [includes item 12} ............ ... 1
FLANGE 1
PIPE, airto front - (includes tems 14, 15) ... ... oL 1
FLANGE ... e e R
ADAPTER ... e 1
GASKE T 2
VALVE, check - (SeePage 4.18) ... ... 1
PIPE, main air - {includes items 1S thru 21) ... ... ... ... .. 1
FLANGE - (SQUAIE) ..ottt 1
FLANGE 2
PP L 1
BRACKET, mounting .. .vovit i e 2
CAPSCREW -3/8" - 16NC x 1-1/4" ... ... ... . . . 4
NUT, nylok -3/8" - 18NC . ... .. ... o 16
WASHER, flat - 3/8" .. 26
CAPSCREW — 1/2" - 13NC x 1-3/4" .. ... ... ... . ... .... 12
NUT, nylok - 1/27 - 13NC ... ..o 12
WASHER flat - 17/32" . e 16
UBOL T 3
BRACKET .. 1
CAPSCREW -3/8" - 16NC x 3-1/4" ... .. .. .. it 6
A 1

ISSUED JANUARY, 1988



4.10

=0
oW
O WD
Rl
ool s
i w
Qo
o Ne)
= =2
i 1
P 03
P
@0
S o
w0 0O
iy
Ll

MAIN AIR LINE KIT with
BLOWDOWN LINE

FOR CONTINUATION

e
s
4

EE PAGEE 4.4 OR

18988, THE HEIL CO.

COPYRIGHT

ISSUED JANUARY, 1988



REF.

(6 -GV \CRE

o

10
11
12
13

14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32

Printed in U.S.A

SCOPYRIGHT 1988, THE HEIL CO.®

SUPER JET TRAILERS 4.11

PART NO.

54-P910-205
74-3308-08
22-P069-385
31-2400-04
158-0876
158-0874
158-8642
158-0583
158-0586
74-3309-08
74-4057-301
31-1673-3C1
158-0578
158-0588
158-0066
158-0577
74-3309-08
74-4114
22-2922
31-1683-03
158-0580
74-3309-08
74-4057-301
158-0579
211-3305
FS070922
FS280900
FS520900
FS071126
FS281100

78-0217
211-2962
FS070942
42-0789-12

MAIN AIR LINE KIT with
BLOWDOWN LINE
158-0877 - MODEL 1200
158-0875 - MODEL 1585

DESCRIPTION REQ'D
ELBOW ASSEMBLY - (includesitem 2) .................... 1

FLANGE - (SQUATE) ..ottt i 1
GASKET i e e 1
VALVE, relief - set @ 15 PSI - -(See Page 4.20) .. ............ 1

PIPE, blowdown - model 1200 - (includes items 6 thru 8) .... 1
PIPE, blowdown - model 1585 - (includes items 6 thru 8) .... 1

TUBE - (model 1200) . ... 1
TUBE - (model 1585) . ... i 1
TUBE, VM .ottt ettt 1
FLANGE - (SQUAIEY ...ttt 1
FLANGE - (round) . ..o 2
VALVE, 3" - (SeePage 4.16) ... ... ... 2
PIPE, blowdownexhaust ... ... . i 1
ELBOW, 10D=8IN o oot eiieiiiieeeas 1
PIPE, air to front-model 1200 - (includes items 14, 15} ....... 1
PIPE, air to front-model 1585 - (includes items 14, 15) ....... 1
FLANGE o e e e 1
ADAPTER e e 1
GASKE T oottt 2
VALVE, check - (SeePage 4.18) ............. ...t 1
PIPE, main air - (includes items 19 thru 21} ................. 1
FLANGE = (SQUAIE) .« 1
FLANGE - (fOUNAY vttt iiiiiee e 2
P PE ot e 1
BRACKET, MOUNtiNg ..ottt ciaeeeeens 2
CAPSCREW -3/8" -16NC x 1-1/4" ... ... .. i 4
NUT, nylok -3/8"-16NC . ... 16
WASHER, flat - 3/8" oot 26
CAPSCREW -1/2” - 13NC x 1-3/4" ... ... ...t 12
NUT, nylok - 1/2"=13NC . ... 12
WASHER, flat - 17/32" ... e 16
UBOL T et e e e 3
BRACKE T ettt e 1
CAPSCREW -3/8" - 16NC x 3-1/4" ... . it 6
AP 1

ISSUED JANUARY, 1988



4.12

AERATION ASSEMBLY
94-1892
(3 - REQ’'D - MODELS 1040 and 1200)
(4 - REQ’D - MODELS 1585)

ISSUED JANUARY, 1988 COPYRIGHT 1988, THE HEIL CO.”



REF.

[T A T S

10
11

~12
<13
14
15

Printed in U.S.A.

SCOPYRIGHT 1988, THE HEIL CO.®

SUPER JET TRAILERS

4.13

AERATION ASSEMBLY

94-1892

(3- REQ'D - MODELS 1040 and 1200)
(4 - REQ'D - MODELS 1585

PART NO.

94-1892

36-1329-203
57-1637-025
77-P901-616

77-P901-617

22-P315-726
22-P315-731
22-P903-261
22-P910-213
36-P310-277
55-P310-275
77-P315-730
77-P315-724
77-P315-737
77-P910-210
36-1329-207
57-P091-879

DESCRIPTION REQ'D
AERATION ASSEMBLY - (consists of items 1 thru 13)....... 1
CLAMP, NOSE . . ottt 4
HOSE - 17 X 22 e e e 2
AIR CONNECTION ASSEMBLY - 3 Port - (includes
Hems Sthru 13) .. 1
AIR CONNECTION ASSEMBLY - 1 Port - (includes
items 5thru 13) . 2
GASKET, handle ... 1
GASKET, manifold. .. .. 1
MOLDING, flo-COME ... i 1
GASKET, flo-CONE ..ottt aees 1
RING, retaining ... ..ottt 1
DISC, SPING oot vt ee i 1
HOUSING, manifold - (for 3-port connection) .......... 1
HOUSING, manifold - (for 1-port connection} .......... 1
HANDLE ASSEMBLY .o 1
BODY, 6ratOr. .o oot 1
CLAMP, NOSE . ottt e A/R
HOSE - 27" X 42" 1000 oo ot A/R

ISSUED JANUARY, 1988



4.14

5" BUTTERFLY VALVE (FIGURE 99)
(KE)
31-1674-5A1

NOTE:

STANDARD VALVE SHOWN INCLUDES AN IRON BODY, STAINLESS
STEEL DISC-STEM AND EPDM SEAT. FOR OPTIONAL VALVES AND/
CR PARTS, CONTACT YOUR HEIL DISTRIBUTOR.

REVISED OCTOBER 1988 CCOPYRIGHT 1988, THE HEWL CO.®



REF.

o~ Oy B W R

Printed in U.S.A.

SCOPYRIGHT 1988, THE HEWL CO.®

SUPER JET TRAILERS 4.15

5" BUTTERFLY VALVE (FIGURE 99)

PART NO.

31-1674-5A1

70-1042-01
NSS
3-3424-04
22-2978-02
NSS
70-1042-05
55-1095-05
14-1458-05
14-1458-058

(KE)
31-1674-5A1
DESCRIPTION REQ'D
VALVE, 57 butterfly - {iron body) - {consists
ofitems Tthru 8) .. .. . A/R
KIT, handle - {includes item 2) . ... ... oo 1
SCREW, handle . ... i i iieeees 1
BUSHING ... i 1
PACKING . 1
BODY, valve . o e 1
SCREW, body ... e e 2
DISC & STEM ASSEMBLY - (stainless steely .............. 1
SEAT EPDM 1
SEAT, BUNA . e 1

ISSUED JANUARY, 1988



4.16

3” and 5" BUTTERFLY VALVE (FIGURE 100}
(KE)
31-1673-3C1
31-1673-3J1
31-1673-5A1

NOTE:

STANDARD VALVE SHOWN INCLUDES
FABRICATED HANDLE, ALUMINUM/
BRONZE DISC, STEEL STEM AND
EPDM SEAT. FOR OPTIONAL !
VALVES/PARTS, CONTACT YOUR HEIL §
DISTRIBUTOR.

ISSUED JANUARY, 1988

“COPYRIGHT 1988, THE HEIL CO.*



REF.

BN

10

Printed in U.S.A.

SCOPYRIGHT 1988, THE MEIL CO.#

SUPER JET TRAILERS 4.17

3" and 5" BUTTERFLY VALVE (FIGURE 100)

PART NO.

31-1673-3C1

31-1673-3J41

31-1673-5A1

31-1701
70-1042-1C
NSS

NSS
8-7883-03
8-7883-05
31-1701-04
3-3424-04
31-1701-04
22-2978-02
NSS
14-1459-03
14-1459-03B
14-1459-05
14-1459-05B
5-1097-03A8B
5-1097-05
31-1709-09
47-1635-01

(KE)
31-1673-3C1
31-1673-3J1
31-1673-5A1
DESCRIPTION REGQ'D
VALVE - 3" butterfly - (aluminum body,
aluminum bronze) - (consists of items 1 thru 10} ... ..., A/R
VALVE - 3" butterfly - (aluminum body, aluminum
bronze) - {consists of items 1 thru 10) ........ ... . ..., A/R
VALVE - 5" buttertly - (aluminum body)
(consistsofitems 1 thru 10) ... ... .. o ot A/R
KIT, handle 3" valve - (includes items 2, 3} .. .. ... ... .. 1
KIT, handle - 5" valve - (includes items 2, 3} .............. 1
SCREW . e 1
WASHER 1
STEM, 3" valve ... 1
STEM, 5" valve ... . 1
BUSHING, 3"valve ... e 1
BUSHING, 5"valve ... .. i 1
BUSHING, 3" valve ... ... i 1
BUSHING, 5" valve ... ... i 1
BODY, valve . ... e 1
SEAT EPDM - (3"valve) ... .. i 1
SEAT BUNA-(3"valve) ... . o 1
SEAT EPDM - (8" valve) .. ... ... . i 1
SEAT, BUNA - (B"valve) ... ... i 1
DISC - 3" aluminum Bronze ... 1
DS C = B 0N ot 1
FASTENERS, disc-(3"valve) ... .. ..o i 2
FASTENERS, disc-(5"valve) ... . ..o oo i 2

ISSUED JANUARY, 1988



4.18

ISSUED JANUARY, 1988

CHECK VALVE
(M)
31-1683-03

(USED ON EARLIER UNITS)

SCOPYRIGHT 1988, THE HEIL CO.®



SUPER JET TRAILERS 4.19

CHECK VALVE
(M)
31-1683-03
(USED ON EARLIER UNITS)

VERIFY!

BEFORE ORDERING PARTS, CHECK PARTS TO ENSURE THIS IS CORRECT VALVE. SEE
PAGE 4.19.1 FOR ALTERNATE VALVE.

REF. PART NO. DESCRIPTION REQ'D
- 31-1683-03 VALVE, check - (consists of ftems 1 thru12) ................ 1
1 31-1699 RING, retainer . oot 1
2 31-1699-01 AP 1
3 31-1699-02 O-BING .ot s 1
4 31-1699-03 BODY e e 1
5 31-1699-04 PLUG oot e 2
6 31-1699-05 RING, retainer ..ottt 1
7 31-1699-06 WASHER . . ettt e s 1
8 31-1699-07 LEVER et e e s 1
g 31-1699-08 PIN e e 1
10 31-1699-09 BUSHING, BV ittt 1
11 31-1699-10 DS e 1
12 31-1699-11 O-BUNG .o e e e 1
Printed in U.S.A. ISSUED JANUARY, 1988

©COPYRIGHT 1988, THE HEIL CO.®



4.19.1

CHECK VALVE
(KN)
31-1683-03KN
(USED ON LATEST UNITS)

ISSUED JANUARY, 1988 CCOPYRIGHT 1988, THE HEWL CO.



SUPER JET TRAILERS 4.19.2

CHECK VALVE
(KN)
31-1683-03KN
(USED ON LATEST UNITS)

VERIFY!

BEFORE ORDERING PARTS, CHECK PARTS TO ENSURE THIS IS CORRECT VALVE. SEE
PAGE 4.18 FOR ALTERNATE VALVE.

REF. PART NO. DESCRIPTION REQ'D.
- 31-1683-03KN VALVE, check - (consists of items T thru 14) ............ ... 1
1 31-1683-50KN BODY e 1
2 31-1683-62KN O-RING 1
3 31-1683-51KN PLUG 1
4 31-1683-61KN RING, retaining .. ..ot e 1
5 31-1683-63KN STUD 1
6 31-1683-59KN NUT, hexX 2
7 31-1683-60KN PIN, COtter .. 2
8 31-1683-56KN DISC 1
9 31-1683-55KN GASKET, poppet oo 1

10 31-1683-52KN POPPET 1

11 31-1683-54KN SHAF T e 1

12 31-1683-53KN ARM 1

13 31-1683-58KN GASKET, nut ... e 1

14 31-1683-57KN NUT, shaft ... e 1

Printed in US.A ISSUED JANUARY, 1988

CCOPYRIGHT 1988, THE HEIL CO.®



4.20

PRESSURE RELIEF VALVE
31-2400-01 - MODEL 1040 (Set @ 25 PSI)
31-2400-04 - MODEL 1200 & 1585 (Set @ 15 PSI)

e T
yd i BLOWDOWN
/ 131 ~
; i LINE s
e/ Ve HH e “
H . e,
£ £ T e e
[EneN e Ry
§ ¢ ~ ~ ~
|- ~ .

FRONT VIEW

3" CHECK VALVE
31-P913-946

ISSUED JANUARY, 1988 SCOPYRIGHT 1088, THE HEWL CO.*



SUPER JET TRAILERS 4.21

PRESSURE RELIEF VALVE
31-2400-01 - MODEL 1040 (Set @ 25 PSI)
31-2400-04 - MODEL 1200 & 1585 (Set @ 15 PSI)

HEF. PART NO. DESCRIPTION REQ'D
1 31-2400-01 VALVE, pressure relief - model 1040 -set @ 25 PS1... ..., .. 1
31-2400-04 VALVE, pressure relief - models 1200 & 1585 -
Set @ 15 PSSl 1
NOTE:

SEE SECTION 8 FOR OTHER
PSI RATED VALVES.

3" CHECK VALVE

31-P913-946
REF. PART NO. DESCRIPTION REQD
2 31-P913-946 VALVE, 3" check ... 1

Printed in U.S.A ISSUED JANUARY, 1988

CCOPYRIGHT 1988, THE HEW CO.®



4,22

VICTAULIC COUPLING
45-0872-142

(2)

//// ////

L-_J

ISSUED JANUARY, 1988 ‘COPYRIGHT 1988, THE HEIL €O



SUPER JET TRAILERS 4.23

VICTAULIC COUPLING

45-0872-142
REF. PART NO. DESCRIPTION REQD
- 45-0872-142 COUPLING, victaulic - 4" - (consists
ofitems T and2) ... .. . e A/R
1 45-0871-240 BODY - (style 78 -snap joint) ... ... ... ... ... ... ... 1
2 45-0872-140 GASKET - (Grade T, standard) . ........o oot 1
NOTE:

SEE SECTION 8 FOR
OPTION COUPLINGS.

Printed in U.S.A. ISSUED JANUARY, 1988

©COPYRIGHT 1988, THE HEIL CO.®



4.24

REAR MOUNTED GAUGE and CABINENT

67-0817

THE HEIL CO¥

SCOPYRIGHT 1088,

ISSUED JANUARY, 1988



SUPER JET TRAILERS 4.25

REAR MOUNTED GAUGE and CABINENT

67-0817
REF. PART NO. DESCRIPTION REQ'D
- 67-0817 GAUGE, rear mounted with cabinent - (consists
ofitems TIhru 18) . . 1
1 36-1036 CLAMP e 3
2 96671 BOLT hex - 3/8" NCx 1-1/4" ... . i 4
3 54-4100-01 TUBING, air-nylon - 1/4"0.D. (80" long} ................. 2
4 54-4692-02 FITTING, tube - 174" e e 2
5 58-6610-025 COUPLING, half . i i 2
151-3463 CABINENT, gauge - {includes items 6 thru 12} ............ 1
6 3-PY00-053 GROMMET, rubber (... . 1
7 54-4696-52 ELBOW -female .. . .. . e 2
8 67-0767 GAUGE, pressure - (includes nuts) .................... 2
- 151-3464 DOOR and LATCH ASSEMBLY - (includes items
Gthru 12 1
9 53-P313-268 LATCH e 1
10 112-P911-292 DOOR, cabinent .. ... 1
11 151-3465 CABINENT ASSEMBLY - (includes items 11,12} ... .. 1
11 112-P911-295 BRACKET, Mg, .. o e 1
12 151-3466 BODY, cabinent ... . e 1
13 211-P383-338 BRACKET fight .. o 1
14 211-PS09-209 BRACKET, mounting . ... 1
15 54-4692-02 CONNECTOR . e 2
16 96980 NUT, hex - 3/8" -NC .. 4
Printed in U.S.A. ISSUED JANUARY, 1988

CCOPYRIGHT 1988, THE HEIL CO.






SUPER JET TRAILERS 5.1

SECTION 5 - ACCESSORIES

Fenders - (front and rEar) ... o e e 52
UL B - T - S 52
Hose Tube ASSEmMIDlY L 54
Toerail ABSemblY e 586
Rear Street Side Ladder ... 58
L0 OF= 1 1=1 O PP 5.10
JUmper Hose Kt L 512
Lights and Wiring .. e 514
=TT |- .. b6

Printed in U.S.A ISSUED JANUARY, 1988

SCORYRIGHT 1988, THE HEIL CO.®



5.2

FRONT and REAR FENDERS with:
MUDFLAPS

REAR STREET %
SIDE FENDER
SHOWN

FRONT
STREETSIDE 1
FENDER | ;
SHOWN I @A/“

ISSUED JANUARY, 1088 SCOPYRIGHT 1988, THE HEIL CO.%



REF.

L Co s sIS B 6 SIS N B A

10
11

12
13
14
15
16
17
18
19
20
21
22
23
24
25

Printed in U.S.A.

CCOPYRIGHT 1988, THE HEIL CO.®

SUPER JET TRAILERS 5.3

FRONT and REAR FENDERS with:

PART NO.

217-1144
217-1145

21-2732-01
35-2680-02
78-P312-937
211-P073-977
211-2307
211-2308
42-P317-535
58-9854-01
217-1146
217-1274

217-1272
217-1273

217-P069-849
211-P073-977
211-3337-02
211-3482
211-3483
211-4271
FSS-S550700
FS5-5071126
FSS-S550100
FSS-5321100
FSC-D070922
FSC-D230800
FSC-D550800
FSC-D070926
FS§5-5070722
FSS-5290700

MUDFLAPS

DESCRIPTION REG'D.

FENDER, front - (Right Hand) - (curbsidej -

(consistsofitems Tthru @) ... ... . i il 1
FENDER, front - (Left Hand) - (streetside} -
(consistsofitemns Tthru S ... .. .. i i i, 1
BAR, mudflap .. oo e 1
MUDFLAP - 337 i e 1
U-BOLT A/R
PLATE, backer ... o e e 6
BRACKET, mounting ... 1
BRACKET, mounting ....oo i i 3
CAP, DIUG i e 1
P P e 1
SUPPORT, fender .. 1
KIT, rear fender - (consists of items
TONIU B e 1
FENDER, rear - (Right Hand - curbside) -
(consistsof items 10 thru18) ... ... o o it 1
FENDER, rear - (Left Hand - streetside)
(consists of tlems 10 thru1d) .. ... . o oo L. 1
FENDER, rear ... it 2
PLATE, backer .. ... i i 1
BRACKET, fender ... 1
SUPPORT, fender ... ... vt 1
SUPPORT. fender ... ..ot 1
BRACKET, hose tube support - (Right Rear Only) .... 1
WASHER, flat - 1/4"7 . . .. ... 8
CAPSCREW - 1/2” -13NC x 1-3/4” . . ... ... .. .. .. 2
WASHER, flat-1/2" . . . . 4
NUT, nylok -1/27 - 13NC x . .. .. ... .. o .. 2
CAPSCREW - 3/8" -16NC x 1-1/4" . . . ... ... ... ... 10
NUT, self locking - 3/8" - 16NC . .. ... ... ......... 20
WASHER, flat - 3/8" . . . .. .. . e 30
CAPSCREW - 3/8 - 16NC x 1-3/4" . . ... ... ... ... 10
CAPSCREW - 1/4 - 20NC x 1-1/4" . . ... .. ... .... 3
NUT, nylok - 1/47 - 20NC . . .. ... . .. ... .. ... 3

ISSUED JANUARY, 1988



5.4

HOSE TUBE ASSEMBLY
8" x 20 Ft.
54-6930-240

ISSUED JANUARY, 1988

SCOPYRIGHT 1888, THE HEWL CO.»



REF.

W~ U W

Printed in U.S.A.

SCOPYRIGHT 1988, THE HEIL CO.®

SUPER JET TRAILERS 5.5

HOSE TUBE ASSEMBLY
8" x 20 Ft.
54-6930-240

PART NO. DESCRIPTION REQD
54-6930-240 TUBE ASSEMBLY, hose - {consists of items

THAPU 13} oottt e e e 1
54-4062-41 COLLAR ot e 2
12-9173-01 51010 - I 1
53-P313-268 LATCOH, QOOr o 1
134-1633 STOPR 1IN + ottt et 1
211-2303 BRACKET, NNGE PIM . vt 1
54-3314-01 TUBE, hose - 8" X207 . i 1
112-0495-01 BLATE, @Nnd « ottt 1
48-3222-03 PIN, HINGE . o v et 1
48-3220-06 PIN, COMBE ot 2
FSC-D520800 WASHER, flat - 571687 i 2
FSC-D520700 WASHER., flat - 1/4" - (cad. plated) ..........cooviienen 2

BOLT, paw hd. - 1/4" - NC x 3/4" ... 2
FSC-D230700 NUT. lock - 1/4" - 20 NC (cad. plated) . .......ccooonennnn 2
177-1993-03 STRAP, hose tube - (nonpad area) ... 1
177-1993-04 STRAP, hosetube-{(padarea)..........ooovvviae s 2
111-6621 BRACKET, hose tube mounting - (includes

HEmMS 18 ANd 17 .o 1
FS070924 CAPSCREW -3/8" - 16 NC x 1-1/2" (..o 3
FS 280900 NUT, nylok - 3/8" - 16NC ... 3

ISSUED JANUARY, 1988



56

ISSUED JANUARY, 1988

TOERAIL ASSEMBLY
for Modeis 1040 and 1200
258-4962

TOERAIL ASSEMBLY
for Model 1585
258-5053

©COPYRIGHT 1988, THE HEIL CO.®



SUPER JET TRAILERS 5.7
TOERAIL ASSEMBLY
for Models 1040 and 1200
258-4962
REF. PART NO. DESCRIPTION REQD
- 258-4962 TOERAIL ASSEMBLY - (consists of items 1 thrud) .......... 1
1 258-4963 TOERAIL -curbside .. . . 1
2 211-2302 BRACKET, toerall .. i e 3
3 258-4964 TOERAIL -sireetside ... i i 1
4 211-2302 BRACKET, toerail ... 3
M
TOERAIL ASSEMBLY
for Model 1585
258-5053

REF. PART NO. DESCRIPTION REQ'D

- 258-5053 TOERAIL ASSEMBLY - (consists of items 1thru 6} ....... 1

1 36-1393 L P 8

2 80-1012 BUMPER, manholecover. ... s 4

3 211-2302 BRACKE T et e s 8

4 211-3325 BRACKE T oo s 1

5 258-5051 TOERAIL, curbside ... 1

6 258-5052 TOERAIL, streetside ... ... i 1

Printed in U.S.A.

CCOPYRIGHT 1988, THE HEMW. CO.

ISSUED JANUARY, 1988



5.8

ISSUED JANUARY, 1988

REAR STREETSIDE LADDER ASSEMBLY
121-1288-For Model 1040
121-1282-For Model 1200
121-1280-For Model 1585

Y

. #
W Lo
@

s —

/

~ »
/

©COPYRIGHT 1988, THE HEIL CO.®



REF,

s

o LM

-~

N o R SN G

ks

Printed in U.S.A.

SCOPYRIGHT 1988, THE HEIL CO.®

SUPER JET TRAILERS

REAR STREETSIDE LADDER ASSEMBLY

PART NO.

121-1288

121-1282

121-1280

121-1267
121-1268
121-1272-02
121-1272-01
121-1287
121-1281
121-1279
126-1395
211-3335-01
FS070936
FS230800
FS510900
FS5070924

121-1288-For Model 1040
121-1282-For Model 1200
121-1280-For Model 1585

DESCRIPTION

LADDER ASSEMBLY, rear streetside - (for

model 1040) - (consists of items Tthru 7). .. ..
LADDER ASSEMBLY, rear streetside - (for
model 1200) - (consists of items Tthru 7) ... ..
LADDER ASSEMBLY, rear streetside - {for
model 1888) - (consists of tems Tthru 7} ... ..
PAD, front UDDET . i
PALD, rar UDDET .ot
SOCKET ladder. ... i
SOCKET ladder ... e
LADDER. side - (for model 1040} ..............
LADDER, side - (for model 1200) ............ ...
CADDER side - (formodel 1885y ... .o
BRACE [adder (.
BRACKET fender ... i

CAPSCREW - 3/87 - 16 NC x 2-3/4" .. ... ..
NUT, nylok - 3/87-16NC ..o
WASHEHR, flat - 3/87
CAPSCREW - 3/8" - 168 NC x 1-1/2"

5.9

REQ'D

,,,,,,,,,,, 1

......... 2
kkkkkkkk 2

ISSUED JANUARY, 1988



5.10

TIRE CARRIER
66-0900

ISSUED JANUARY, 1988 CCOPYRIGHT 1988, THE HEIL CO.7



SUPER JET TRAILERS 5.11

TIRE CARRIER

66-0900

REF. PART NO. DESCRIPTION REGQ'D

- £6-0800 CARRIER ASSEMBLY, tire - (consists of items 1 thru 5) ..... 1

1 66-0900-01 ANGLE s 1

P 66-0900-02 COMPONENT e 1

3 53-0927 SN AP 1

4 53-0928 LINK, FRD e e et e 1

5 43-0446 CHAIN = 37168 X 4187 e 1
Printed in U.S.A. ISSUED JANUARY, 1988

SCOPYRIGHT 1088, THE MEWL CO.®



5.12

JUMPER HOSE KIT
158-0429-01-for Models 1040
158-04298-03-for Models 1200 and 1585

WELDS TO 5TH WHEEL
FRONT CROSS MEMBER

ISSUED JANUARY, 1988 SCOPYRIGHT 1988, THE HEIL CO.*



b WA -

© o ~ND

Printed in U.S.A.

SCOPYRIGHT 1888, THE HEWL CO.%

SUPER JET TRAILERS 5.13

JUMPER HOSE KIT

158-0429-01-for Models 1040
158-0429-03-for Models 1200 and 1585

PART NO.

158-0429-01

158-0429-03

58-7814-102
58-7914-101
58-7914-100
36-0986-04
211-3922
211-3923
FS230800
111-4959
78-P312-937
57-0681-01

DESCRIPTION REQ'D

KIT, jumper hose - (for 1040 models) - (without hose

and front fenders) - (consists of items 1 thru8) ........... 1
KIT, jumper hose - (for 1200 and 1585 models) -

(without hose and with front fenders) -

(consistofitems 1Tthru 8} ... ... . . i 1
P P e 1
TUBE o e 1
PLATE 1
U-BOLT o e 2
HOLDER, hose end - {for 158-0429-01 Kit)................ 1
HOLDER, hose end - (for 158-0429-03 Kit)................ 1
NUT, lock -5/16"-18NC) ... 4
SUPPORT, hOSE . ..o ei e 1
U—BOLT . i e e 1
HOSE, JUMpPer ..o e e 1

ISSUED JANUARY, 1988



5015 84 5 e 1

-,
o,
e,

TO UPPER 3 - 1M -
LIME LIGHT
3

®

TO STREET SlDE
LIGHT BOX

TO GAUGE LIGHT

70 STREET SIDE
CENTER LIGHT

Tomwm:-m-&

TO CURE
— SiDE

CENTER LIBHT

LIKE LIGHT
: § CONDUCTOR
10 CURB SIDE CABLE
LIGHT BOX @S " O
T0 CENTER

STOP LIGHT

5.14

LIGHTS and WIRING for:

(UNITS with CENTER STOP and MIDTANK TURN LIGHTS)

BROWN
; BLACK
. YELLOW
!
i
1
i
\} BROWN 4
e BROWH T
o BR O \ (IR
SRR I |
BROWH -
E o= £ 4 / N siack—
E T2z % BLUE won
B mow|
YELLOW-
L__// ] \ 1‘ GREEN
RED o
«= //m\ \.'/
]
A

BLACK
BLACK

.__._____._//

]
A T GREEN
GREEN
@ R )

e e e e —— e
| N—@
| @
| RECEPTACLE £
| GROUND TO FRONT (BACK VIEW] g
| CROSSMEMBER - o FRONT VIEW OF

WHITE , N ARECEPTACLE

| g/ - ,
!
|
!

TN

e
—

'
,
e BROWH
1/ °

amﬁx-»-‘i-—w

oo X € § 1 G :
- T
X

REVISED OCTOBER 1988

t

SCOPYRIGHT 1088, THE HEIL CO®



cooowcncnxawr\}-«kg
R

27

28
29
30

31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
Printed in U.S.A.

CCOPYRIGHT 1088, THE HEWL CO.?

5.15

SUPER JET TRAILERS

LIGHTS and WIRING for:
(UNITS with CENTER STOP and MIDTANK TURN LIGHTS)

PART NO.
108-3358
47-1661-04
108-4159-01
108-P905-834
47-1661-02
54-4937-06
54-4746-02
54-4978
54-4937-18
54-4998-01
47-1483
108-4160
108-4097-03
108-4097-05
36-1115
036-P069-727
036-P069-728
036-P903-298
54-8973-312

151-3508
151-3508
115-P319-688
115-P319-689
115-0798-01
115-0799-02
115-0799-03

115-0799-04

115-0798-05
115-0693-09
115-0693-07

115-0551
108-1947
108-0432-01
108-0432-07
108-0595-06
047-P086-708
115-05635
115-0563-13
108-0432-02
108-0432-03
108-0432-04
57-1145-02
211-4603
108-4097-03
108-4097-05

DESCRIPTION REQ'D.
KET, NOSE DOX oo ettt e e 1
NUT, Drass - 1727 oot 3
CONNECTOR, cable ..o 2
CABLE, 6 connector- (457 10ng) ... oo 1
NUT, brass - 1/4" NPT ... e 2
CONNECTOR e e 15
TUBING - (3/8” x 1207 10NG) o vvieri i 1
TUBING - (5/8" x 107 10NG) « oo viiii e 1
CONNECTOR i it 4
CONNECTOR i et 2
JoBOL T e 2
BOX, t8IMINGE « ottt 1
TONGUE, ring - 14 wire, #10bolt ... 29
TONGIE, ring - 10 wire, #10bolt ... 1
STRAP, 1 oottt et e et 15
P = 3/8Y et s 20
P = 1727 e e e 15
CLIP =172 and 3/8" o i 20
TUBING, convoluted plastic - (10" long)

(over all wires in ight boxes) ... 1
BOX, lite - (curbside) RightHand ...............oovennn 1
BOX, lite - (streetside) LeftHand .............oovecvnnn 1
REFLECTOR, red ... it 4
REFLECTOR, amber ...ttt 4
LIGHT, rear streetside marker- (Red) ..............ccconns 1
LIGHT, rear curbside marker-(Red) ..............c.coun 1
LIGHT, directional, clearance and license -

(Red) - Right Hand ... ... 1
LIGHT, directional, clearance and license -

(Red) - LeftHand ..o 1
LIGHT, stopand tail - (Red) ... 2
LIGHT, identification - (3-in.-line) - (Red) .................. 1
LIGHT, front clearance and side marker -

(AMDEI) o 2
LIGHT, gauge with switch ... ... o 1
WIRE - 10 Ga. - White - (127 1ong) ..o 1
WIRE -14 Ga. -black - (80" long) ... .. oot 1
WIRE - 14 Ga. brown - (407 1ong) ... .o 1
WIRE -16 Ga. -blue-{2071ong) ... oo 1
NUT, Lock - #10-24 ... o A/R
LIGHT, MIdIaNK oo oo 2
LIGHT, CeNterstOp et e e ie e 1
WIRE - yelloe - (307 10ng) .o 1
WIRE - green - (307 10NG) .. o 1
WIRE -red - (57 10NQ) - oo 1
PLUG, pipe - 174" NPT ... e 1
BRACKET, light - (forcenter stop) ... cove v 1
TONGUE, ring - 14 wire, no. 10bolt ..o v A/R
TONGUE, ring - 10 wire, no. 10 bolt ... 1

REVISED OCTOBER 1988



5.16

. CAUTION
RELIEF VALVE MUST BE OPERATIONAL |

CAUTION

OPEN BLOW DOWN VALVE
| EXCEPT WHEN UNLOADING

DECAL INSTALLATION

OPERA“NG IHEYRUCTIONS
™

ms e ey

-WM&E‘

R e

_@@b@to

=y B

. MANHOLE COVER
BEFORE {TOP VIEW)

EMTERING OR REPAIRING |

——

e ~

; / 3

(PLACE AT EACH MANHOLE) o )
-

 COANGED
RELIEVE PRESSURE

{CLEAN TANK

DO NOT EXCEED
INDICATED OPERATING
PRESSURE

DO NOT STEP

14.8 PSI

MAXIMUM WORKING PRESSURE | (MODELS 1200 & 1585)

BEFORE OPENING

(PLACE AT EACH MANHOLE])

25 PSI

MAXIMUM WORKING PRESSURE | MODEL 10400

P 'y

®

ISSUED JANUARY, 1988

() [ome
(®) [rank ]|

¢ oann
CLEAN TANK BEFORE

PLACE AT
ENTERING OR REPAIRING {

EACH HOPPER]

CAUTION
! cHECK VALVE BUST BE OPERATIONAL

. CAUTION _

(PLACE AT EACH CHECK VALVE)

CHECK VALVE MUST BE DPERATIONAL

| PRODUCT DISCHARGE VALVE

PULL CABLE
TO BLEED
AIR RESERVOIR

sy

THE HEIL CO.

BRLBASREE, W UBA

viN{iHL I

o

1 pareor nmE:j

avwa____LB§l*

aawn ALL axces[ 188 ‘ RELEEVE PRESSURE

(PLACE AT EACH
DISCHARGE VALVE)

| RELIEVE PRESSURE IN HOSE |

witnl—Joustvires aTl____Psilcoln
onJrms. CAPACITY
TEST PRESS. “esia

THIS YEHICLE CONFORMS TO ALL APPLICABLE FEDERAL BOTOR
VEMICLE BAFETY STANDARDS N EFFECT ON THE DATE OF

HANURACTURE BHOWN ABOVE. .
m S

WARRANTED UNDER CURRENT PUBLISHED WARRANTY
FEAGED O UNIFORM WEIGHT TIETRIBUTION

| BEFORE OPENING

BEFORE DISCONNECTING

(PLACE AT EACH
GRAVITY DUMP
OUTLET)

CCOPYRIGHT 1988, THE HEIL CO.®



REF.

W o~ DD W

Printed in U.S.A.

SCOPYRIGHT 1888, THE HEIL CO.®

SUPER JET TRAILERS 5.17

PART NO.

212-0790
212-0791
212-0792
212-0783
212-0794
212-0802
212-0811
212-0812
212-0815
212-0850
212-1058-02
212-1068
212-1400
212-1403
212-1404
212-1068-01
212-1069-02
212-0814

DECALS
DESCRIPTION REQ'D
DECAL, danger - (manhole pressure} ................... A/R
DECAL, danger - {cleantank} ........c.ooivivivenn A/R
DECAL, danger - (discharge valvey ..................... AR
DECAL, danger - (relieve pressure] ..o 1
DECAL, danger - (working pressure} .............ooooios 1
DECAL, caution - (blowdown valve) .......... ... oonn 1
DECAL, caution - {refiefvalve) ... ... ... . oot 1
DECAL, caution - (checkvalve) ... ... oiiii 2
DECAL, (maximum working pressure} ...........oooovne.s 1
DECAL, bleed reservoir ... o i 1
PLATE, safety certification ... oo 1
DECAL, danger - (tire rim} ... .o 1
DECAL, operating instructions .............. vt 1
DECAL, “Donot S1ep” .. 1
PLATE NAME ottt et 2
DECAL, 180K .ot 1
DEC AL, lINE i 1
DECAL, (maximum working pressuré) ..., 1

ISSUED JANUARY, 1988






SUPER JET TRAILERS 6.1

SECTION 6 - CHASSIS
pDEr B N WNEE . e 6.2
Landing GEar ... .. e 6.4
L RT LT =TT T 1 T S R R R 6.8
AT BB . o e e e e e 6.10
Ol Sal K Lot e e e 6.12
AXIE ASSEIMIDIY oo i 6.14

Printed in U.S.A.

SCOPYRIGHT 1988, THE HEIL CO.%

ISSUED JANUARY, 1988



6.2

5TH WHEEL PLATE
134-7424

ISSUED JANUARY, 1988

SCOPYRIGHT 1988, THE HEIL CO.#



SUPER JET TRAILERS

5TH WHEEL PLATE

6.3

134-7424
REF. PART NO. DESCRIPTION REQ'D
- 134-7424 PLATE, 5th wheel - (consistsofitems 1 &2) .. ...... ... ... 1
1 134-7424 WHEEL ASSEMBLY 5th ... 1
48-3351 PIN, KINg oo 1

Printed in U.5.A.

©COPYRIGHT 1988, THE HEIL CO.®

ISSUED JANUARY, 1988



LANDING GEAR
(ROUND LEGS)

6.4

GB8, THE KEWL OO

P
e

(A)
250-1847




REF.

[(e B« LS e S IR RO RV

Printed in U.S.A.

SCOPYRIGHT 1988, THE HEIL CO.%

SUPER JET TRAILERS

LANDING GEAR
(ROUND LEGS)

(A)
250-1847

PART NO. DESCRIPTION
250-1847 LANDING GEAR ASSEMBLY - (consists of items

T HRrU B o e
250-1076-45 KIT, landinggearleg ........ ... o i,
250-1082-1 COVER e
250-1082-2 NUT, lock -1"NF-(thin} ....... ... it
250-1082-3 PIN, roll -3/8" x 1-3/8" long .........o.ciiiiii. ..
250-1082-4 WASHER ...
250-1082-5 BUSHING ..
250-1082-6 PINION,bevel ....... ... ... .. . i,
250-1082-7 GEAR, bevel ... ... ..
250-1082-8 BUSHING ...
250-1082-9 FITTING, grease ......c.viiiiiniiiiiiin i,
250-1082-10 BEARING ...
250-1082-11 COLLAR
250-1082-12 LEG, lower ...
250-1082-13 KEY -1/4" x13/16"long ...,
252-6353 KIT,sandshoe ...,
250-1082-14 NUT, lock -1/2"NC . ... oo
250-1082-15 CAP,axle ... o i
250-1082-16 SHOE,sand ....... ... i
250-1082-17 AXLE
250-1082-18 BOLT o
250-1082-19 LEG, Upper
250-1082-20 PIN, roll - 1/4" x 1-1/4" long ...,
250-1082-21 SHAFT, pinion ... o
250-1082-22 CAPSCREW -3/8" NCx 2-1/2" ... .. ... . ... ...
250-1082-23 NUT, lock -3/8"NC ... ...
58-5425-02 SHAFT, intermediate .......... ... .. ... ... ...
250-1082-25 SHAFT, pinion ...
250-1082-26 LEG, UPDBr o e e
250-1082-27 BUSHING ...
250-1082-28 PIN,spiral ... . o
250-1082-29 GEAR SET ... e
250-1082-30 GEARSET, rigid ...
250-1082-31 PIN, roll -3/8" x 1-1/2"long ...t
250-1082-33 CLIP, spring ... i i
250-1082-34 COVER
250-1082-35 FITTING, grease ...,
250-1082-36 SHAFT e
250-1082-37 WASHER, flat-3/8 ... ..
250-1082-38 NUT,3/8"NC e
250-1082-39 CRANK

ISSUED JANUARY

6.5

, 1988



6.6

LANDING GEAR
(ROUND LEGS)

(A)
250-1847

CCOPYRIGHT 1988, THE HEIL CO.r

ISSUED JANUARY, 1988



REF.

40
41
42
43
44
45
46
47
48
49
50
51

Printed in U.S.A.

SCOPYRIGHT 1988, THE HEIL CO.®

PART NO.

250-1082-40
250-1082-41
250-1082-42
250-1082-43
250-1082-44
77-5903
58-5426-1
58-5426-1
FS070934
FS280800
FS071324
F5281300

SUPER JET TRAILERS 6.7
LANDING GEAR
(ROUND LEGS)
(A)
250-1847
DESCRIPTION HEQ'D
CAPSCREW - 3/8" NC x2-3/4" ... .. i, 1
BALL. detent e 2
SPRING, detent ... .. i 1
CAPSCREW - 1/4" NC ... i 6
EAR, Drace ... i 2
SUPPORT, Crank ..o a e 1
BRACE, back .. it 2
BRACE, CrOSS Lottt vt et et 2
CAPSCREW - 3/8" 1BNC x 2-1/2" o s 2
NUT, lock =3/8"-18NC ... e 2
CAPSCREW -5/8" - 11NC x 1-1/2" ... i 28
NUT, lock -5/8" - 11INC ... . i 28

ISSUED JANUARY, 1988



6.8

SUSPENSION ASSEMBLY for:
5" Round Axle with 3 Leaf Springs

(TRANSPRO)
264-0742-04

ISSUED JANUARY, 1988



REF.

WWWOWOWIWOWRMNDMNNDMNDMNNDNNR b b b b b b od b ek b ‘
@mbwmacmmﬂmm»wm-—xO(Doo\lmmhcor\)»ocooswmmqmwm-~’

Printed in U.S.A.

SCOPYRIGHT 1988, THE HEIL CO.

SUPER JET TRAILERS 6.9

SUSPENSION ASSEMBLY for:
5" Round Axle with 3 Leaf Springs

PART NO.

264-0742-04
211-3321-01
211-3321-02
211-3321-03
211-3321-04
211-3321-05

211-3321-06
95217

95411

96699
58-6445
47-P383-056
47-P388-862
47-1677-02

47-1677-05
93-1549-11
14-1658-01
14-1658-02
22-3346
36-1342-02
36-1342-04
47-1677-01
47-1677-04
93-1549-01
93-1548-02
134-7418-01
134-7418-02
134-7418-03
19-1176-02
212-1367
211-3321-07
211-3321-08
211-3321-09
211-3321-10
211-3321-11

(TRANSPRO)
264-0742-04

DESCRIPTION REQ'D
SUSPENSION ASSEMBLY - (consists of items 1 thru 36)... 1
HANGER, spring-front-LeftHand ............. ... ... 1
HANGER, spring-front - Right Hand ..................... 1
HANGER, spring-front-rear-LeftHand ................. 1
HANGER, spring-front - rear - Right Hand ... ............. 1
HANGER, equalizerand beam .............. oo 2
ROLLER, SPYING oo v ettt i e 6
ROCKER, @QUANHZEN « .ot 2
BOLT, hex-5/8 1INCx2"Gr.5 .. ..o v 12
WASHER, flat = 5/87 . ... 60
NUT fock-5/8"-1INC ... e 12
BRACE, pipe - 1-1/4" x 43-1/2" ... 2
BIVET, NUCK . ot 36
COLLAR, NUCK .ot e 36
CAPSCREW -5/8" - 18NC x 4-1/2" Gr. 56 ... ..ot 4
CAPSCREW -5/8" - 18NC x 5-1/2"Gr. 6 .. ... oot 2
NUT, lock-5/8"-18NC .. ... o 6
BUSHING, tOrQUE armM .. ..ottt enes 8
SEAT, front SPring .. oo ov i e 2
SEAT, rear SPriNg ..o oot e 2
LINER, SPring .ot 4
U-BOLT - 147 e e 4
U-BOLT = 1687 e e s 4
CAPSCREW -7/8"-14NC x 5-1/4"Gr.5 .......c..ciit 8
NUT, lock-7/8"-14NC .. ... .. i 24
TORQUE ARM, adjustable ...... ... vt 2
TORQUE ARM, rigid ... e 2
PLATE, topmounting ... ..ot 4
PLATE, bottom - front. . ... oo i 2
PLATE, DOtOM = TRAI ..ottt 2
SPRING, 3-1eaf ..o e 4
DECAL, SUSPENSION . ..ottt e 1
EQUALIZER BUSHING ASS'Y-(inciudes items 33thru 36.. 2
BOLT o 1
SHAF T o e 1
BUSHING ..t 1
NUT e e 1

ISSUED JANUARY, 1988



6.10

AIR BRAKE ASSEMBLY
257-271-02

LEFT HAND
Y (SHOWN

SCOPYRIGHT 1988, THE HEIL CO.®

ISSUED JANUARY, 1988



REF.

]

WO~ bW - !

Printed in U.S.A.

SCOPYRIGHT 1988, THE HEW CO.®

SUPER JET TRAILERS

PART NO.

257-271-02
257-271
20-1603
257-0280
31-2379-03
31-2379-02
31-2379-01
54-4696-31
54-4696-30
54-5114
54-0384-37
58-5872-37
54-4696-06
57-1163-42
57-1163-36
54-4696-05
57-1163-50
54-4100-02
54-4696-33
58-5875-25
54-4696-143
54-4696-173
54-4696-05
31-1670
211-2215-01
211-2215-02
FS070920
F5230800
FS100715
FS54540700
252-9686
36-1115
47-1645
54-4100-02
54-4100-03
57-0882-01
57-0882-02
54-4696-06
54-4696-09

BRAKE, ASSEMBLY, air
KIT, air brake - (consists of items 1 thru28) ..........
RESERVOIR, air .o e e
CHAMBER, brake. . ... . i
VALVE release (.. . e
VALVE, relay ..o
VALVE control ..o o
ELBOW, 80° .
ELBOW, 80 . ..
TEE, SBrviCe . ... e e
PLUG, DIDB. . o e
ELBOW, street-80° ... e
CONNECTOR, tUbe . .. e e
HOSE, S@IVICE et
HOSE, service-front. ... .. . e
CONNECTOR . o e e
HOSE, ServiCe-rear ... ..t e e e e
TUBING, nylon brake - 3/8" O.D. x 7 ft...............
ELBOW, 900 ..o
NIPPLE, close -~ 1/4" .. . e

AIR BRAKE ASSEMBLY

257-271-02

DESCRIPTION

CONNECTOR .. e
VALVE, drain-withcable ........ .. ... .. ot
BRACKET, tank -(Right Hand} -(Not Shown}. ... ...,
BRACKET, tank (Left Hand) -(Shown} ..............
CAPSCREW -3/8" -16NC x 1" ... ... ... ..
NUT, nylok -3/8"-16NC ... ... ... it
BOLT -1/4" - 28NF X 3/4" .. . i
WASHER, fock - 1/47 ..
KIT, brake air lines - (consists of items 28 thru 36)
ST RAP, HE e
STUD, clamp .. ..
TUBING, nylon-3/8"O.D.x33 ... ... ...t
TUBING nylon-1/270D.x35 .......... .. ...,
COUPLING ;service hose .. ... .. i,
COUPLING ,emergency hose .......... oo
CONNECTOR, male ... . i
CONNECTOR. male ... . e

ISSUED JANUARY,

6.11

e

1988



6.12

OIL SEATKIT

22-2998-60

AN

£y

AN
/

7

@COPYRIGHT 1988, THE HEIL CO.9

ISSUED JANUARY, 1988



SUPER JET TRAILERS 6.13

OIL SEAT KIT

22-2998-60
REF. PART NO. DESCRIPTION REQ'D
- 22-2998-60 KIT, oil seal - (consists of items Tthru4) ... ... ....... .. ... 2
1 RING, axle .. .. e 2
2 22-2998-62 SE AL e 2
3 22-2998-21 GASKE T 2
4 22-2998-31 HUBCAP . 2
Printed in U.S.A. ISSUED JANUARY, 1988

ECOPYRIGHT 1988, THE HEIL CO.*



6.14

ROUND AXLE ASSEMBLY
(ROCKWELL)
133-0510-111

ISSUED JANUARY, 1988

SCOPYRIGHT 1988, THE HEIL CO.®



REF.

[ O A

B> JRCo RN ST B e )]

P —y

12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37

Printed in U.S.A.

SCOPYRIGHT 1888, THE HEHW CoO.®

SUPER JET TRAILERS 6.15

ROUND AXLE ASSEMBLY

PART NO.

133-0510-111

133-0585-34
133-0585-20
133-0585-19
133-0585-18
133-0585-06
133-0585-07
133-0585-22
133-0585-09
133-0585-10
133-0585-25
133-0585-11
133-0585-01

133-0585-23
133-0585-24
133-0585-16
133-0585-17
133-0585-26
133-0585-14
133-0585-27
133-0585-28
133-0585-29
133-0585-12
133-0585-13
133-0585-03
133-0585-02
133-0585-21
NSS

NSS
3-2992-02
93-1915
257-0280
133-0585-30
133-0585-31
133-0585-32
133-0685-33
3-2707-01
3-2707-02
3-2992-01

(ROCKWELL)
133-0510-111
DESCRIPTION REQ'D
AXLE ASSEMELY, round - {(consists of items 1
U 2D e 1
BEAM, axle .. e 1
NUT, oUter 2
W ASHER, nUL e 2
N T ey e 2
CAMSHAFT - (RightHand) ... ... ... ... ... ...... 1
CAMEHAFT - (LeftHand) ... . .. . o . 1
WA SHER 4
O-RING 2
BUSHING, spider ... e 2
SEAL, spIder . 2
RING, SNaD . e e 2
BUSHING ASSEMBLY, camshaft - (includes
tems T2 & 18] Lo 2
O-RING 1
BUSHING . . e 1
WASHER, camshaft .. .. . . 2
PING, 808D . 2
BUSHING, anchorpin ... .. e 4
SPRING, shos return ... e 2
PIMN, shoe returmn o e 4
RETAINER, shoeroller ... . . i, 4
BOLLER, shoe ... . e e e e 4
PN, anChor o 4
SPRING, shos retaining ... i, 4
WASHER, flal . 8
CAPSCREW 8
BRAKE SHOE and LINING ASSEMBLY .................. 4
SHOE, brake - 2 perwheel) ... .. ... . 2
LINING - (dperwheel) .. .. i 4
CUP, Dearing - nner . e e e e 2
ADJUSTER, slack .. o 2
CHAMBER airbrake ... .. e 2
SEAL, Ol 2
SHIELD, dust . 2
WASHER, 100K . o 12
CAPSCREW 12
CONE, bearing - ouUter . ... . i 2
CUP bearing - OUIBI .. e e 2
CONE, bearing - INNer .. .. . e 2

ISSUED JANUARY, 1988






SUPER JET TRAILERS 7.1

SECTION 7 - WHEELS, DRUMS, HUBS

Wheel Assembly (20" and 22" Wheel) ... .. . . it 7.2
 Air Ride Suspension (closed tandem w/ single valve controtkit) ... 7.4
Single Valve Air Control Kit (for Neway air ride suspension) ......... ..., 7.6

THIS SECTION IS INCOMPLETE AT THIS
TIME -- TO BE PUBLISHED LATER.

Printed in U.S.A. ISSUED JANUARY, 1988

SCOPYRIGHT 1688, THE HEWL CO®



7.2

WHEEL ASSEMBLY
(W)
72-1595-101 (20" WHEEL)
72-1595-102 (22" WHEEL)

ISSUED JANUARY, 1988

SCOPYRIGHT 1988, THE HEIL CO.°



REF.

-~ O B G2 D e

o

10
11
12
13
14
15

Printed In U.S.A

CCOPYRIGHT 1988, THE HEIL CO®

PART NO.

72-1585-101

72-1595-102

72-1135
72-1136
72-1135-11
72-1135-12
3-2992-02
72-1135-13
72-1135-01
72-1136-01
72-1135-08
72-1135-10
72-1136-10
72-1135-09
72-1135-14
72-1136-14
3-2707-02
22-2558-13
22-2558-14
72-1135-04
72-1135-05
72-1135-15

SUPER JET TRAILERS 7.3
WHEEL ASSEMBLY
(W)
72-1595-101 (20" WHEEL)
72-1595-102 (22" WHEEL)

DESCRIPTION REQ'D
WHEEL ASSEMBLY - (20" Wheel) - (consists of items

T U 1B e 4
WHEEL ASSEMBLY - (22" whee!l } - (consisis of items

U 18] e 4

WHEEL ASSEMBLY - 207 .. e 4

WHEEL ASSEMBLY - 227 e 4

CAPSCREW -5/8" NC x 1-3/4" ... .. .. oo &

WASHER, lock - 5/87 . B8

CUP, bearing~inner ... o e 1

DRUM, Brake ..o e 1

WHEEL, 3-spoke - (for 20" wheel} .. ... ... ... 1

WHEEL, 3-spoke - (for 22" wheel) ... ..o 1

ST U et e 8

CLAMP, rim - (for 20" wheel) ... o oo 3

CLAMP, rim - (for22" wheel) ... .. .. .. oot 3

NUT = 3/47 NG . e 8

SPACER, rim - (for 20" wheel) ... o oo 1

SPACER, rim - (for 22" wheel) ... .. ... o oo 1

CUP, bearing-0uler . ... i 1

I ASKE T L e 1

CAP, NUD 1

WASHER, 10k = 5/168" .. e B

CAPSCREW -5/18" NC x 3/4" ..o i 8

GUARD, Qrease oo e 1

ISSUED JANUARY, 1988



7.4

AIR RIDE SUSPENSION
(CLOSED TANDEM W/SINGLE VALVE CONTROL KIT)
(NEWAY)
250-1681-01

ISSUED OCTOBER 1988

SCOPYRIGHT 1988, THE HEIL CO®



SUPER JET TRAILERS 7.5

AIR RIDE SUSPENSION

(CLOSED TANDEM W/SINGLE VALVE CONTROL KIT)

REF.

13
14
15
16
17
18
19
20
21
22
23
24

Printed in U.S.A.

SCOPYRIGHT 1888, THE HEWL CO.®

PART MO.

250-1681-01

250-1681-200
250-1681-201
250-1681-202
250-1681-203
250-1681-204

250-1681-205

250-1681-206
250-1681-207
250-1681-208
250-1681-20¢
250-1681-210
250-1681-211
250-1681-212
250-1681-213
250-1681-214

250-1681-215

250-1681-216
250-1681-217
250-1681-218
250-1681-219
250-1681-220
250-1681-220
250-1681-222
250-1681-223
250-1681-224
250-1681-225
250-1681-226
250-1681-227

(NEWAY)
250-1681-01
DESCRIPTION REQ'D
SUSPENSION, air ride - {(consists of items
THRTU 24) oot et e e 1
BRACKET, frame - adj. (lefthand) ...... .. ..ot 1
BRACKET, frame - fixed {right hand) .................... 1
BRACE, angle ... 4
WASHER SDACEr ... 12
BEAM, equalizing - (left hand) - (inciudes
HEMS 5 & B) ... 1
BEAM, equalizing - (right hand) - (includes
HEmMS 5 & B L. 1
BUSHING, rubber - (frontpivol) ... o oo 2
BUSHING, rubber - {axle connection} ............... .4
ADAPTER, axle- (lefthand) ... .. ... oo
ADAPTER, axle - {righthand) ... 1
NUT, Iock -3/4" =10 . A
CAPSCREW -3/4" -10x3-1/27 (. .. . i 4
SPRING, GBI e et e 2
BUT IoCKk =1 = 1/87 = 7 6
MOUNTING PLATE/UPPER SHOCK BRACKET -
flefthand) ... o 1
MOUNTING PLATE/UPPER SHOCK BRACKET -
(righthand) ... .. . 1
ARSORBER, ShOCK ..ot i 2
CAPSCREW -1 -1/8" -7 X8-1/2" ..o o s 4
BOLT, rod-1-1/8"-7TX8-1/4" (. ... .. oo, 2
WASHER, lock - 1/27 8
BUSHING, alignment ... ..o 4
CAPSCREW - 1/27 =13 X 17 L e 6
NUT, Rex - 3/47 =16 .. e 2
WASHER, Lock - 3/4" e 2
NUT, hex = 1727 =13 e 2
BUSHING (dpershock) oo 8
BRACKET, uppershoCk . ... oo 2
BRACKET, lower shock ... 2

ISSUED OCTOBER 1988



7.6

SINGLE VALVE AIR CONTROL KIT
(FOR NEWAY AIR RIDE SUSPENSION)
272-2329

NOTE:
TUBING AND FITTINGS NOT

Q? INCLUDED IN KIT.

.
S R SPRING
!%y,\:‘ {/«'

_“AIR RESERVOIR,
S -

4 ,4\
;
N ///
\
-
N e

~

N
AIR SPRING
/

“
-

£ /
AR MPRI\?\fG %

TORQUE NUT
TO 12-17 FT. LBS.

CCOPYRIGHT 1888, THE HEIL CO.%

ISSUED OCTOBER 1988



SUPER JET TRAILERS

SINGLE VALVE AIR CONTROL KIT
(FOR NEWAY AIR RIDE SUSPENSION)

7.7

272-2329
REF. PART NO. DESCRIPTION REQ'D.
272-2329 KIT, single valve air control - (consists

ofitems 1thru13) ... 1
1 272-2329-200 VALVE, heightcontrol ........ e 1
2 272-2329-201 VALVE & FILTER, air pressure protection ................ 1
3 272-2328-202 BRACKET, mounting ... 1
4 272-2329-203 CAPSCREW - 1/4" - 20 X 3/4" .. .. i 2
5 272-2329-204 NUT, Lock - 174" =20 ... oo i 2
6 272-2329-205 BRACKET, axie ....cotiriii i 1
7 272-2329-206 DECAL, operating ...t 1
8 272-2328-208 RO 1
9 272-2329-209 END, K o 2
10 272-2329-210 CLAMP, hOSE ... i e i 2
11 272-2329-211 CAPSCREW - 1/4" -20 X 1-1/4" .. ... .. .o i 2
12 272-2329-212 WASHER - 1/4" e 2
13 272-2329-213 NUT, lock = 1/4" =20 . o i e 2

- 272-2329-207 KIT, flexible link service - (includes
items Bthru 13) ... e 1

Printed in U.S.A.

®COPYRIGHT 1988, THE HEIL CO.®

ISSUED OCTOBER 1988







SUPER JET TRAILERS 8.1

SECTION 8 - STANDARD OPTIONS

WHite Manhole Gasket ...t e e e e 82
Aeration Shut-Off ValVe ... e e i 8.4
oD A K L e e 8.6
Full Rear DISCRarge ... oo e e e a e 8.8
VICtAUIE COUDINGS oo ittt et e 8.10
D QUK ACCESS 00T ittt e e e g.12
47 in-Hne SIGhT Glass . oot e 8.14
Type “C” Aeration Discharge PIDINg ... 8.16
Type “C” Aeration Chamber ... ... e 8.18
HOPDEr PIUG Kit Lo e 8.20
6" Hopper Butterfly Valve - (Figure 100) ... . o i e 822
68" Hopper Butterfly Valve - (Figure 89) ... 8.24
5" Gravity DUmMpD ASSemMIbBIY L. 8.26
6" Gravity Tee ASSEmMDIY . e e 8.28
8" Gravity Tee ASSembDIY .o e 8.30
127 Gravity Outlet - (for 57 Valves) ... 8.32
White Hopper Valve Seat ... .. e 8.34
Flear Fill LInes - 47, B B e e 8.36
Plat Orm ASSEITIDIY e e e 8.38
Pressure Beliel Valves ..o i e e 8.40
Hose Tube Assembly - (107 X 22 ) L e e 8.42
HOSE TUDE DO0r ot e e e e e 8.44
JUIMIDET 0S8 KIS ettt ettt e e e e e 8.46
Front Ladder o .o e e s 8.48
Rear Ladder with Plallorm L e e 8.50
Front Fenders - (Single COontOUT) L. i e i 8.52
o7 41 1 - T I 854
BaCK-lD ALBIT e 8.56
Filter Bag and Clamp in Manhole . ... 8.58
DHSCRAIGE HOBBE .ttt ettt e e 8.60
A7 DOUDIE AGADPLET <« v v oo et e et 8.62
Inverted Drop Center Axle {Dana) ... ..o .o 8864

Printed in U.S.A. ISSUED JANUARY, 1988

SCOPYRIGHT 1988, THE HEIL CO.®



8.2

WHITE MANHOLE GASKET

112-6571-10

afy
47 « ./
. \
vnunu e e we tmee ygBR PR
. SN Ay 5
5 9 LSRR T PR VA P N mmme mmmmn ‘wx w
“y ﬂg 3 .m, [} \\ i /
Py AV / x«\» " /
¢ \fw Ny A 3
— .% y & \\ /\\( J
fe. . .;.n‘,,\J ( N 2 ! T e !
R N\ | W L O /
N WY ™ AR
N AV P N P PN Y i
A doo vas www w».,nﬂ, Ma \\.’., i ~ N \w okl wmu s’ ll// ,\wn e .pm
o . A - A g
i U N NNCT A
Lt

AR

. M

| ,, ity

| /] s
: i/ /

A, \ N
) // / W ﬂ/ﬁx‘
— A oy, A Ty
% LA o
o e g f;.i!.s P 5
m.\ o éwwn\wmnuu,

SCOPYRIGHT 1988, THE HEIL CO.®

ISSUED JANUARY, 1988



REF.

Printed in U.S.A.

SCOPYRIGHT 1988, THE HEW CO.®°

SUPER JET TRAILERS 8.3

WHITE MANHOLE GASKET

112-6571-10
PART NO. DESCRIPTION REQ'D
112-8571-10 GASKET, whitemanhole ........ ... . i i, A/R
NOTE:

SEE SECTION 3 FOR MANHOLE COVER
COVER PARTS BREAKDOWNS

ISSUED JANUARY, 1988



8.4

ISSUED JANUARY, 1988

AERATION SHUT-OFF VALVE
31-P917-112

TO AlR
MARIFOLD

©COPYRIGHT 1988, THE HEIL CO.®



REF.

[\]

Printed in U.S.A.

CCOPYRIGHT 1988, THE HEIL CO.®

SUPER JET TRAILERS

AERATION SHUT-OFF VALVE

PART NO.
31-P917-112
31-P913-947

58-P913-948
36-1329-207

31-P917-112

DESCRIPTION

VALVE, aeration shut-off -

THIUB) oo
VALVE, ball -2 .........

NIPPLE, combination - 2"

CLAMP hose ...........

8.5

(consists of items

ISSUED JANUARY, 1988



8.6

TOP AIRKIT
158-0484

BLOWDOWN LINE
[ -

S
TN "
\\ (

v
i e i i B AR T R S T T 2

. > B {\_
RN PN -
¢<- ‘f.‘:\“““!
4
\\ 4
BNt
R N

ISSUED JANUARY, 1988

SCOPYRIGHT 1988, THE HEIL CO.®



REF.

W N -t

Printed in U.S.A

CCOPYRIGHT 1988, THE HEW CO.®

PART NO.

158-0484
158-0474
158-0083
74-4057-301
31-1673-3CH

SUPER JET TRAILERS

TOP AIRKIT
158-0484

DESCRIPTION

KIT, top air - (consists of items 1 thru 4)

PIPE

FLANGE
VALVE, 3" - (See Page 4.16)

ELBOW ... ... .. ...,

8.7

ISSUED JANUARY, 1988



REAR DISCHARGE PIPE
158-0826

8.8

X
)
\\\\ «1\”\‘0

%&ﬂﬂﬂﬂﬂﬁﬂﬂﬂﬂﬂﬂﬂﬂﬂﬂﬂﬁt
.o\ )WJ
‘"u i, %
b\ tﬂﬂiﬂ!ﬁl-.w:!—’ttﬂéd :
f

u‘. 9% ams

wne: mewn sewun | swen .iﬂa.ﬁw—‘/

¢
SRR .\ et

CCOPYRIGHT 1988, THE HEIL CO.®

ISSUED JANUARY, 1988



REF.

Printed in U.8.A.

SCOPYRIGHT 1988, THE HEIL CO.®

PART NO.

158-0826

SUPER JET TRAILERS 8.9

REAR DISCHARGE PIPE

158-0826
DESCRIPTION REQ'D
PIPE, reardischarge ....... ... i 1

ISSUED JANUARY, 1988



8.10

VICTAULIC COUPLINGS
45-0873-242

ISSUED JANUARY, 1988 ©COPYRIGHT 1988, THE HEIL CO.®



SUPER JET TRAILERS 8.11

VICTAULIC COUPLINGS
45-0873-242

REF. PART NO. DESCRIPTION REQ'D

- 45-0873-242 COUPLING, victaulic - 4" - {consists of
Hems 1and 2) ... e A/R
1 45-0871-240 BODY - (style 78 -snapjoint) ... ... ... ... i 1
2 45-0873-240 GASKET - (Grade E, flushseal) .......... ... ... ..... 1
Printed in U.S.A. ISSUED JANUARY, 1988

CCOPYRIGHT 1988, THE HEIL CO.®



8.12

P.D. QUIK ACCESS DOOR
112-P383-761

ISSUED JANUARY, 1988



SUPER JET TRAILERS 8.13

P.D. QUIK ACCESS DOOR
112-P383-761

REF. PART NO. DESCRIPTION REQ'D
- 112-P383-761 DOOR, P.0D. Quik Access - {consisis of items

THRIU O) e AJH
1 902451 Y AL e 1
2 112-P383-250 DR e 1
3 134-P383-251 OLATE, BACK-UD © e 1
4 22-P383-252 GASKET 1
5 36-P316-568 BEAM. hold down L 1
6 47-P900-291 BOLT nex -5/8 - NCx3-1/27 oo 0 i 1
7 47-P09Y96-591 NUT, jam ~5/8" -NC .. ... 1
8 70-P316-109 HANDLE .. e 1
g 22-P310-276 O-RING 1

Printed in U.S.A. ISSUED JANUARY, 1988

SCOPYRIGHT 1988, THE HEWL CO.®



b

g

4" IN LINE SIGHT GLAS
112-P906-789

8.14

CCOPYRIGHT 1988, THE HEW CO.°

I D R

@A == CETTEEEET T
(=)

e

ISSUED JANUARY, 1988



REF.

o~ G s WD

Printed in U.S.A,

SCOPYRIGHT 1988, THE HEWL CO.©

SUPER JET TRAILERS

4" IN LINE SIGHT GLASS

PART NO.

112-PS06-789

58-P906-790
58-P906-791
112-P380-586
22-P380-585
112-P389-979
53-P389-981
27-P389-880
FS290900

112-P906-789

DESCRIPTION

8.15

REQ'D

GLASS, 4" in line sight - (consists of items 1

thru8) ...t
NIPPLE ... . oot
PIPE ...
TUBE. sight ...........
GASKET ... .......
COVER ... ... .........
LATCH ... ot
ROD, tie ..............

NUT, jam - 3/8" - 16NC

ISSUED JANUARY, 1988



g.16

DISCHARGE PIPING for:
TYPE "C" AERATION CHAMBER

188-0397
3
A
R (®) e /
SEE PAGES 4.8 0B 4,16 = P
FOP MAIN AIR LINE. 7 /

SEE PAGE B18
FOR CHAMBER
PARTS.

SEOPYRIGHT 1988, THE HEIL CO7

ISSUED JANUARY, 1988



REF.

Uy o =~ U I N —

Printed in U.S.A.

SCOPYRIGHT 1888, THE HEWL CO#

SUPER JET TRAILERS 8.17

DISCHARGE PIPING for:
TYPE "C"” AERATION CHAMBER

PART NO.

94-0816-02
31-1673-5A1
158-0375-06
57-1122-25
36-1329-212
RM-0042-215
58-6637-35
78-0615
FSC-D280300
FSC-D520900
58-6637-01
74-2731-44
42-0803-04
43-0405
111-2880-07
74-3308-07
22-2922
31-1683-03KN
74-3309-08
54-4520-11
RM-0081-917
74-4057-301
31-1673-3J1
58-6610-025
58-5864-025
31-1673-3C1
158-0710

74-4057-301

36-1328-207
57-P0S81-874
58-6872-200
FSC-D280800
FSC-D070944
211-3333
FSC-D281100
FSC-D521100
FSC-DO71122
FSC-DO71124
FSC-D0O71144

158-0397

DESCRIPTION REQ'D
CHAMBER, aeration - (See Page 8.19) ..................... 3
VALVE, 3" (Figure 100) - (See Page 4.16) .................. 3
TEE, outlet ... 3
HOSE-4"IDx6710ng ... oot 5
CLAMP, hoSe ... e 20
PIPE 2
LINE, reardischarge ... ... .. i, 1
U-BOLT 2
NUT -3/8"-18NC ... i et 22
WASHER, flat - 3/8 .. 22
NIPPLE 1
ADAPTER .. 1
CAP, dust .. 1
CHAIN 1
BRACKET, hanger ........ ... .. 2
FLANGE e 1
GASKET e e 2
VALVE, 3" check - (See Pages 4.18 0r4.19.1) ... ......... 1
FLANGE | 1
ELBOW, 80° 1
P P e 1
FLANGE e 1
VALVE, 3" (SeePage4.16) ... .. i 1
COUPLING, half ... e 1
PLUG, pipe - 1/47 e e 1
VALVE, 3" (Figure 100) - (See Page 4.18) .................. 1
MANIFOLD ASSEMBLY, air - (includes items

28 thru30) .. e 1

FLANGE . e e e 1

PP 1

NIPPLE e 3
CLAMP, hose ... .. e i 12
HOSE - 27 X 48" e 3
EL B OW e 3
NUT, nylok -3/8" - 16NC ... . e 22
CAPSCREW -3/8" - 16NC x 3-1/2" ... . ... ... o .. .. 12
BRACKET, pipe support ..o i 3
NUT, nylok -1/27 -13NC . ... i 0. 35
WASHER, flat - 1/27 35
CAPSCREW - 1/2" - 13NC x 1-1/4" ... .. . i 9
CAPSCREW - 1/27 - 13NC x 1-1/2" .. ... .. 8
CAPSCREW - 1/2" - 13NC x 3-1/2" ... ... o o .. 18

ISSUED JANUARY, 1988



8.18

STYLE "C" AERATION CHAMBER
94-0816-02

ISSUED JANUARY, 1988 SCOPYRIGHT 1988, THE HEIL CO.®



REF.

Printed in U.S.A

SCOPYRIGHT 1988, THE HEIL CO.®

SUPER JET TRAILERS

STYLE "C” AERATION CHAMBER

8.19

PART NO.

94-0816-02

94-0815-02
FSO071130
55-1052
55-1083-01
77-5789
22-2919
14-1295
10-4302
55-1084-01
FS231100
FSO071130
55-1052-01
22-2906 -
FS 231100

94-0816-02
DESCRIPTION REQ'D
3-HOPPER 4-HOPPER
TANKS TANKS

CHAMBER, style "C" aeration - (consists
ofitems 1thru8) ...... .. ..ot 4
PAD, upperaeration ............... . ... 1
CAPSCREW - 1/2”" -13NCx2" ........ 12
WASHER ... 10
WASHER - (one each side of outlet) .... 2 2
RETAINER ... .. . 2
GASKET .. 2
CANVAS e 1
COVER .. e 1
WASHER ... . 12
NUT, lock-1/2" -13NC .............. 12

CAPSCREW - 1/2" -13NCx 2" .......... 36 48

WASHER . s 36 48

GASKET 4

NUT, fock - 1/2" - 13NC ... ... 36 48

ISSUED JANUARY, 1988



8.20

HOPPER PLUG KIT
25-P906-713

ISSUED JANUARY, 1988 CCOPYRIGHT 1988, THE HEIL CO.%



SUPER JET TRAILERS 8.21

HOPPER PLUG KIT

25-P906-713
REF. PART NO. DESCRIPTION RECG'D.
- 25-P906-713 KIT, hopper plug, - (consists of items tand 2) .............. 1
1 25-P317-207 PLUG, ROPDEE ettt et 1
2 22-P315-895 GASKE T 1

Printed in U.S.A. ISSUED JANUARY, 1988

SCOPYRIGHT 1888, THE HEWL CO®



8.22

6" BUTTERFLY VALVE - (FIGURE 100)
(KE)
31-1672-6A1

ISSUED JANUARY, 1988 SCOPYRIGHT 1888, THE HEIL CO.



REF.

[o-BRS B s B o IR O R

Printed in U.S.A.

SCOPYRIGHT 1988, THE HEWL CO.®

SUPER JET TRAILERS 8.23

6" BUTTERFLY VALVE - (FIGURE 100)

PART NO.

31-1672-6A1
70-1042-1C
NSS

NSS
8-7883-06
3-3424-04
22-2978-02
NSS
14-1459-06
14-1459-068
5-1097-06
47-1635-01

(KE)

31-1672-6A1
DESCRIPTION REQ'D
VALVE, 6" butterfly - (consists of items 1 thru 10} ......... A/R
KIT, handle - {includes items 2and 3} .................... 1
SCREW handle ... .. i 1
WASHER . 1
STEM, VaIVE . e 1
BUSHING, valve . .. .. i 1
BUSHING, valve ... . e 1
BODY, valve . ... e 1
SEAT, EPDM L 1
SEAT, BUNA . 1
DISC - (1ron) o e 1
FASTENER, diSC. ... e 1

ISSUED JANUARY, 1988



8.24

6" BUTTERFLY VALVE (FIGURE 99)
(KE)
31-1674-6A1

¢Lr———

\_...__\Y;.__.........m,}s
\\\
/\\
JE U Q\.\

1
|
|
i
|
|
1
[
|
s
i
!

'SSU ED JANUARY, 1988 ©COPYRIGHT 1988, THE HEIL CO.®



REF.

oo~ D b DN

Printed in U.S.A.

cCOPYRIGHT 1988, THE HEN CO.%

SUPER JET TRAILERS 8.25

6" BUTTERFLY VALVE (FIGURE 99)

PART NO.

31-1674-6A1
31-1042-1C6
NSS
70-1043-03
70-1043-04
NSS
70-1042-05
55-1095-06
14-1459-96
14-1459-968

(KE)
31-1674-6A1

DESCRIPTION REQ'D
VALVE, 6” butterfly - (consists of items 1 thru 8) .......... AR
KIT, handle - ({includes item 2} .. ... ..ot 1
SCREW, handle ... e 1
BUSHING, valve .. e 1
PACKING, valve ... e i 1
BODY, valve . .. e 1
SCREW, DOAY ..t 1
DISC & STEM ASSEMBLY - (stainlesssteel} .............. 1
SEAT, EPDM . e 1
SEAT, BUNA e 1

ISSUED JANUARY, 1988



8.26

5" GRAVITY DUMP ASSEMBLY
(CAST ALUMINUM)
158-0715

ISSUED JANUARY, 1988 ©COPYRIGHT 1988, THE HEIL CO.®



SUPER JET TRAILERS 8.27

5" GRAVITY DUMP ASSEMBLY
(CAST ALUMINUM)
158-0715

HEF. PART NO. DESCRIPTION REQ'D

158-0715 DUMP, gravity - {(consists of items 1 thru 12) ... ... .. R AR
158-0833 By 1
158-0638 COVER 1
22-3543 GASKET, COVET . . 1
70-1263 HANDLE, cam . e 1
48-5121 ROD, NINGE .. 1

1
;M i

-

i

47-2123 NUT adiustable ... . .. oo oo
47-2125 BOLT. adjustable 1
48-5122 PIN, fas 2
48-5120 PIN, cotter 1

26-4730 RING, retaining . ... .o oo e 3
53-1836 FHOOK, SR . .o e e 1
97-0432-332 CABLE, 3/327 coated ... ... i ceo

O W o D U7 B W

Printed in U.S.A. ISSUED JANUARY, 1988

SCOPYRIGHT 1988, THE HEIL CO.®



§.28

6" GRAVITY TEE ASSEMBLY

58-P908-677

COOPYRIGHT

ISSUED JANUARY, 1988



SUPER JET TRAILERS 8.29

6" GRAVITY TEE ASSEMBLY

58-P908-677
REF. PART NO. DESCRIPTION REQ'D
- 58-P908-677 TEE, 6" gravity - (consists of items Tthru 10y o AR
1 58-P08-687 MANIEOLD tee unloading .. ... oo 1
2 112-P384-831 DOOR, Qravily . ...ovorneraca e 1
3 22-P381-680 GASKET . dOOr © ot
4 22-P381-681 RETAINER, gasket ... oroe oo 1
5 96741 BOLT, hex 1/27 - 13NC x 1-1/3" ...y 1
& 97087 NUT lock - 1/27 = 13NC oo 1
7 47-P381-036 BOLT, carriage - 5/8" ... oo 2
8 95411 WASHER - B/B7 2
9 70-P316-108 AN L et e 2
10 48-P383-429 PIN, SPIING v evroer e 2
Printed in U.S.A. ISSUED JANUARY, 1988

LCOPYRIGHT 1988, THE HEIL COY



8.30

8" GRAVITY TEE ASSEMBLY for:
(5" STANDARD VALVE FLANGE)
58-P909-319

ISSUFD JANUARY, 1988 SOOPYRIGHT 1988, THE HEIL CO.%



SUPER JET TRAILERS 8.31
8" GRAVITY TEE ASSEMBLY for:
(5" STANDARD VALVE FLANGE)
58-P909-319
REF. PART NO. DESCRIPTION REQ'D
- 58-P809-319 TEE, 8" gravity - (consistof items 1 thru 10} .............. AR
1 58-P809-320 MANIFOLD teeunloading ........ ..ot 1
2 112-P381-033 DOOR, gravity .. .o 1
3 22-P382-766 GASKET, doOr ot e 1
4 22-P382-767 RETAINER, gasket. ... ... o i i 1
5 96741 BOLT -1/2" - 13NC x 1-1/2" ..o o 1
6 97087 NUT, lock - 1/27-13NC ... 1
7 47-P381-036 BOLT, carriage - 5/8" ... i 2
8 95411 WASHER - 5/87 2
9 70-P316-109 HANDLE . e 2
10 48-P383-429 PIN, SPIING o e 2

Printed in U.S.A.

©COPYRIGHT 1988, THE HEIL CO.®

ISSUED JANUARY, 1988



8.32

12" GRAVITY OUTLET ASSEMBLY for:
5" VALVE FLANGE
158-0765

ISSUED JANUARY, 1988



REF.

W~ b Wwh

Printed in U.S.A.

SCOPYRIGHT 1988, THE HEIL CO.®

SUPER JET TRAILERS 8.33
12” GRAVITY OUTLET ASSEMBLY for:
5” VALVE FLANGE
158-0765

PART NO. DESCRIPTION REQ'D
158-0765 OUTLET, 12" gravity - (consists of items 1 thru24) ......... 1
112-5780 COVE R e e e 1
B AR e 2

40-P911-113 COLLAR ASSEMBLY - {includes items 4 thru 6} .......... 1
40-P911-126 EAR, GIaMD e 2
40-P911-125 EAR RINGE oo 2
112-P381-977 CLIP, seal o e 2
48-P911-118 PIN,eye bOlt ... 1
48-P905-964 PIN, roll - 1/87 X 1 e 4
48-P911-117 PIN, hinge - 3/4" x 3" ... . 1
96588 BOLT, hex. - 1/2" -13NC x 1-1/2" ... ... o i 4
22-P911-121 GASKET o 1
47-P914-913 BOLT, BY8 ottt 1
96699 NUT, lock -5/8"-1INC ... i 1
55-Pg11-119 WASHER e 1
70-P316-109 HANDLE e e e e 1
74-4443 RETAINER, gasket ............ .. i 1
48-P911-116 PIN, center - 17 X 87 . e 1
48-P905-965 PIN, roll - 1/8" X 1-1/4" . i 2
112-P381-576 (@3 T 1 = GG 3
22-3547 O-RING . e 4
96656 WASHER, flat - 1/2" ... e 4
96695 NUT, hex-1/2" -13NC ... i e 4
21-P916-741 BEAM ASSEMBLY ..o 1
36-P385-689 FASTENER, tarp (NotShown) ........... ... cooiiiiin. 1

ISSUED JANUARY, 1988



8.34

REVISED OCTOBER 1988

5" BUTTERFLY VALVE (FIGURE 99)
(KE)
31-1674-5A4

SCOPYRIGHT 1988, THE HEW CO.%



SUPER JET TRAILERS 8.35

5" BUTTERFLY VALVE (FIGURE 99)

(KE)
31-1674-5A4

REF. PART NO. DESCRIPTION REQ'D

- 31-1674-5A4 VALVE, 5" butterfly - (iron body) - (consists
ofitems Tthru8) ... .. e A/R
1 70-1042-01C KIT, handle - (includesitem 2} ......... .. .. ... ... oo, 1
2 NSS SCREW handle ....... .o 1
3 3-3424-04 BUSHING . e 1
4 22-2978-02 PACKING .. e 1
5 NSS BODY, valve ... e 1
6 70-1042-05 SCREW, body ...t e 2
7 55-1095-05 DISC & STEM ASSEMBLY - (stainless steel) ............. 1
8 31-1674-WHT SEAT, white rubber ... ... e 1
Printed in U.S.A ISSUED JANUARY, 1988

SCOPYRIGHT 1988, THE HEIL CO.®



8.36

4" REAR FILL LINE
58-7074

5" REAR FILL LINE
158-0900

6" REAR FILL LINE
158-0480

SCOPYRIGHT 1988, THE HEIL CO.™

ISSUED JANUARY, 1988



SUPER JET TRAILERS 8.37

4" REAR FILL LINE

58-7074

REF. PART NO, DESCRIPTION REQ'D
1 58-7074 LINE, 47 rear fill - {consists of items 1 thru by ... ... ... .. ... 1
2 58-6637-04 NIPPLE 1
3 74-2731-44 ADAPTOR 1
4 42-0716-24 AP 1
5 43-0405 CHAIN 1

5" REAR FILL LINE

158-0900
REF. PART NO. DESCRIPTION REQ'D
1 158-0900 LINE, 5" rear fill - (consists of items 2 thrud) ............... 1
2 58-P901-527 NIPPLE oo 1
3 74-2731-45 ADAPTOR o 1
4 42-0716-25 CAP 1

6" REAR FILL LINE

158-0480

REF. PART NO. DESCRIPTION REQ'D

1 158-0480 LINE, 6" rear fill - (consists of items 2 thru6) ............... 1

2 58-P801-528 NP P L e 1

3 74-2731-46 ADAPTOR 1

4 42-0716-26 CAP 1

5 36-P380-193 U-BOLT e 1

6 11-9651-02 ClUP e 2

Printed in U.S.A. ISSUED JANUARY, 1988

SCOPYRIGHT 1988, THE HEW CO.



8.38

PLATFORM ASSEMBLY for:
REAR LADDER
121-1289

ISSUED JANUARY, 1988 SCOPYRIGHT 1988, THE HEIL CO.%



SUPER JET TRAILERS 8.39

PLATFORM ASSEMBLY for:

REAR LADDER
121-1289
REF. PART NO. DESCRIPTION REQ'D
- 121-1289 PLATFORM ASSEMBLY - (consists of items 1 thru 13} ... 1
1 70-1261 HANDLE, grab ..o 4
2 121-1284 LADDER e 1
3 121-1471 RAIL, ladderguide ... .. ... . i 2
4 134-7427 PLATE, MOUNLING oottt ettt 4
5 121-1472 PLATEORM . e 1
6 36-1343 % 1 = O 8
7 121-1478 LADDER e 1
8 211-3996 BRACKE T 1
9 211-3997 BRACKET . e 1
10 F3070924 CAPSCREW -3/8" - 16NC x 1-1/2" .. oo 4
11 FS280900 NUT, nylok -3/8" -18NC ... ... 4
12 FS510008 WASHER, flat - 3/8" . e 4
13 177-P380-261 BRAGKE T e 2

Printed in U.S.A.

SCOPYRIGHT 1988, THE HEIL CO.®

ISSUED JANUARY, 1988



8.40

PRESSURE RELIEF VALVE
31-2400-02-(Set @ 20 PSI)
31-2400-03-(Set @ 18 PSI)
31-2400-05-(Set @ 12 PSI)

po
[
S 1 S
o ¥ -,
e
e i P
yd H BLOWDOWN
¥ -
s Pir P
- / e e LINE ™
o e H h e, "~
) p L o ~
i P S, ,
i 1 o, -, ™,
i . o, i,
{ £ N e e, H E
Lo T . b
RN . b LR
~. . ¢ -,
%, . <. “ N
. -~ % f
. W ~ S \ .
S “ ~ . L
ey %, ~ Y 0
, ~
s . -~ \ “
£ N, . % %
% , ~ 5 .
% N, o Y Y
<
\\ X \\ \\ Ay
% ~ . % '
A X, AR Y I
kY h N )
5 N Y \
5 ~ ] 1
3 \
1 \, i 1
A 5 i i
' “ H H
*, 1+ ¥
4 * H H
£ A ¥ ¥
% ", ¥
3 0y i
| \ : :
FRONT VIEW i \ H 5
i \ 3 ¥

ISSUED JANUARY, 1988

COOPYRIGHT 1988, THE MEIL CO.¢



SUPER JET TRAILERS 8.41

PRESSURE RELIEF VALVE
31-2400-02-(Set @ 20 PSI)
31-2400-03-(Set @ 18 PSI)
31-2400-05-(Set @ 12 PSI)

REF. PART HNO. DESCRIPTION

1 31-2400-02
31-2400-03
31-2400-05

VALVE, pressure relief - set @ 20 PSI
VALVE, pressure relief - set @ 18 PSI
VALVE, pressure relief - sel @ 12 PSI

NOTE:

THESE VALVES ARE NOT USED ON
MODELS 1040, 1200 OR 1585

Printed in U.S.A. ISSUED JANUARY, 1988
SCOPYRIGHT 1988, THE HEIL CO.*



8.42

HOSE TUBE ASSEMBLY

10" x 22’
54-P912-680

ISSUED JANUARY, 1988



REF.

W~ WN -

Printed in U.S.A.

SCOPYRIGHT 1988, THE HER CO.®

SUPER JET TRAILERS 8.43

HOSE TUBE ASSEMBLY

PART NO.

54-P812-680
96980
26-P812-681
211-P381-783
211-P808-687
36-P380-588
36-P380-559
211-P911-031
95014
54-P908-683
26-P810-257
53-P385-310
54-4686-01
74-P908-684
54-P808-685
54-P385-313
54-P908-686

10" x 22’
54-P912-680
DESCRIPTION REQ'D
TUBE, hose - (consistofitems T thru16) ............. ... ... 1
NUT, lock -3/8"-168NC .. ... 1
PIECE, reinforcing . ... o e e 1
BRACKE T . 2
BRACKET - 10" -tube ... i 2
CRADLE-10"-1Ube ... e 3
CLAMP - 10" ~tube ... .. 3
BRACKET, miounlinig ... .. e 1
BOLT hex -3/8" - 16NC x 1-1/4" ... ... o oo, 6
HOSE TUBE ASSEMBLY - (includes items 10 thru 16) ... .. 5]
COLLAR e 2
LUG, door. oo 4
TUBE - 107 e 1
FLANGE, tube - 107 ... i 2
DOOR ASSEMBLY - (includes items 15 & 16) . .......... 2
HANDLE, door L. e 2
DOOR, tube ... 2

ISSUED JANUARY, 1988



8.44

HOSE TUBE ASSEMBLY with
2 DOORS
54-6978

ISSUED JANUARY, 1988



REF.

oo~ bW N -

Printed in U.8.A,

SCOPYRIGHT 1988, THE HEWL (0.

SUPER JET TRAILERS 8.45

HOSE TUBE ASSEMBLY with

PART NO.

54-6978

54-3314-01
54-4062-41
211-2303
12-8173-01
48-3222-03
48-3220-06
53-P313-268
134-1633
FSC-D520800
FSC-DE20700
FSS-5
FSC-D230700

2 DOORS

54-6978

DESCRIPTION REQ'D

HOSE TUBE with 2 doors - (consists of

ftems THhru 12) o 1
TUBE, hose - 8" x 20" ... i 1
COLLAR, reinforcing ... i 2
BRACKET hingepin (... o 2
DO e 2
PIN, BINGE oo 2
PIN, COtBr e 4
AT CH 2
STOP, 18I0 e 2
WASHER, flat - 5/187 . e 4
WASHER, flat - 1747 . 4
BOLT, pan hd - 1/47 - 20NC x 3/4" ... ... e 4

NUT, fock - 1/4" - 20NC

ISSUED JANUARY, 1888



8.46

JUMPER HOSE KITS
158-0428-02 -- with Hose & without Front Fenders
158-0429-04 -- with Hose & with Front Fenders
158-0429-05 -- without Hose & without Front Fenders
158-0429-06 -- without Hose & with Front Fenders

©—=9
GE /@Q
N
=

Pl
j

-

{
WELDS TO BTH WHEEL
FRONT CROSS MEMBER

ISSUED JANUARY, 1988 FCOPYRIGHT 1988, THE HEIL CO.*



Gy W N -

Lo~

Printed in U.S.A

SCOPYRIGHT 1888, THE HEWL CO.®

SUPER JET TRAILERS 8.47

JUMPER HOSE KITS
158-0429-02 -- with Hose & without Front Fenders
158-0429-04 -- with Hose & with Front Fenders
158-0429-05 -- without Hose & without Front Fenders
158-0429-06 -- without Hose & with Front Fenders

PART NO. DESCRIPTION REQD
158-0429-02 KIT, jumper hose - with hose and without

front fenders - (consists ofitems 1thru 9y ................ 1
158-0429-04 KIT, jumper hose - with hose and with front

fenders - (consists of items 1thru @) ....... ... ... ....... 1
158-0429-05 KIT, jumper hose - without hose and without

front fenders - (consists of items 1thru8) ................ 1
158-0429-06 KIT, jumper hose - without hose and with flat front

fenders - (consists of items 1thru8) ..................... 1
58-7914-102 PIPE L e 1
58-7914-101 TUBE .o e 1
58-7914-100 PLATE e 1
36-0986-04 U-BOLT e 2
211-3922 HOLDER, hose end - {for 158-0429-02 kit and

168-0429-05 kit - located streetside) . ..................... 1
211-3923 HOLDER, hose end - (for 158-0429-04 kit) ................ 1
158-0548 HOLDER, hose end - (for 158-0429-06 kit) ................ 1
FS230800 NUT, lock -5/16"-18NC .. ... i 4
111-4959 SUPPORT, hOSE oottt 1
78-P312-937 U-BOLT . e 1
57-0681-01 HOSE, jumper - (included in kits 158-0429-02

and 158-0429-04) ...... ... i e 1

ISSUED JANUARY, 1988



8.48

FRONT LADDER
121-1240

ISSUED JANUARY, 1088



SUPER JET TRAILERS 8.49

FRONT LADDER
121-1240
REF. PART NO. DESCRIPTION REQ'D.
- 121-1240 LADDER, front - (consists of items 1 thru10) ............... 1
1 121-1222 LADDER e 1
2 121-1236 PLATFORM L e e 1
3 211-2276-03 ANGLE ... 1
4 211-2276-02 ANGLE e 1
5 211-2276-01 ANGLE .. e 1
6 111-5830-01 PAD e 3
7 258-4000-270 BRACKE T e 2
8 FS070934 CAPSCREW -3/8" - 16NC x 2-1/2" . ... .. . . 1
9 FS070932 CAPSCREW -3/8" -16NC x 2-1/4" ... . ... ... ... ... 1
10 36-1343 LR 10
Printed in U.S.A. ISSUED JANUARY, 1988

SCOPYRIGHT 1988, THE HEWL CO.®



8.50

REAR LADDER with
PLATFORM ASSEMBLY
121-1283

ISSUED JANUARY, 1988



SUPER JET TRAILERS 8.51

REAR LADDER with
PLATFORM ASSEMBLY

121-1283

REF. PART NO. DESCRIPTION REQ'D

- 121-1283 REAR LADDER with PLATFORM ASSEMBLY - (consists of
fems THNrU 18) Lo 1
1 121-1475 LADDER 1
2 121-1284 LADDER . e 1
3 121-1471 RAIL, ladder guide ... ... .. i 2
4 134-7427 PLATE, MOUNTING « .o 4
5 121-1472 PLATFORM .. e 1
6 36-1343 o1 1 1 NP 12
7 121-1478 LADDER e 1
8 211-3996 BRACKET e 1
9 211-3997 BRACKET e 1
10 FS070924 CAPSCREW -3/8" - 16NC x 1-1/2" ... s 4
11 FS280900 NUT, nylok -3/8" - 1BNC .. ... 4
12 FS510009 WASHER, flat - 3/8" . e 4
13 177-P380-261 BRACKE T s 2
14 177-1975 SUPPORT e 1
15 14-1592 P AL e 1
16 211-3386 BRACKET e 1
17 FS070932 CAPSCREW -3/87 - 16NC x 2-1/4" ... .. .ot 1
18 121-1236 PLATFORM .o 1
Printed in U.S.A. ISSUED JANUARY, 1988

SCOPYRIGHT 1988, THE HEIL CO.®



8.52

FRONT FENDERS - SINGLE CONTOUR
217-1144-(CURBSIDE)
217-1145-(STREETSIDE)

lSSUED JAN UARY’ 14988 SCOPYRIGHT 1988, THE HEW CO.%



REF.

W ~NOU s W~

Printed in U.S.A.

SCOPYRIGHT 1988, THE HEIL CO.®

SUPER JET TRAILERS 8.53
FRONT FENDERS - SINGLE CONTOUR
217-1144-(CURBSIDE)
217-1145-(STREETSIDE)
PART NO. DESCRIPTION REQ'D
217-1144 FENDER, front - (curbside) - (consists of items
THRrU T3] e 1
217-1145 FENDER, front - (streetside) - (consists of items
T NrU 13 e 1

35-2680-02 FLAP, mud - 33" e 1
21-2732-01 BAR, MU flaD vt 1
211-2307 BRACKET, mudtlap ...ooovooii e 1
217-1146 FENDER .. ot 1
211-P073-977 BAR, DACK-UD vt tetre vttt 6
78-P312-937 U-BOLT o e 9
211-3308 BRACKET, fender ... i i eees 3
FS5-5230800 NUT, lock -5/16" -18NC ... .. i 18
FSS-5520800 WASHER, flat - B/16" 18
FSC-D070922 CAPSCREW -3/8" - 16NC x 1-1/4" ... .. .o 15
FSC-D230900 NUT, lock -3/8"-16NC .. ... 19
FSC-D520800 WASHER, flat - 3/8" e 38
FSC-D070924 CAPSCREW -3/8" - 16NC x 1-1/2" ... ... o it 4

ISSUED JANUARY, 1988



8.54

ISSUED JANUARY, 1988

BACK-UP ALARM
108-4145-20

SPOT LITE
115-0536

CCOPYRIGHT 1988, THE HEIL CO.®



SUPER JET TRAILERS 8.55

BACK-UP ALARM

108-4145-20
REF. PART NO. DESCRIPTION REQ'D
1 108-4145-20 ALARM, back-Up ...t 1

SPOT LITE
115-0536
REF. PART NO. DESCRIPTION REQ'D
2 115-0536 LITE, SPOt ittt 1
Printed in U.S.A. ISSUED JANUARY, 1988

SCOPYRIGHT 1988, THE HEIL CO.®



8.56

FILTER BAG ASSEMBLY
75-P911-200

7<)
& T
Nl

SCOPYRIGHT 1988, THE HEIL CO.®

REVISED OCTOBER 1988



SUPER JET TRAILERS 8.57

FILTER BAG ASSEMBLY
75-P911-200

REF. PART MO, DESCRIPTION REQD
- 75-P911-200 BAG, filter - {cons 1
1 75-P316-959 SAG filter 1
2 211-P318-526 BAR, SUDDOIT L 5
3 36-P385-353 RING. clamping . 1
4 35-P385-663 GUARD. chaling ... ... 1
Printed in U.S.A. ISSUED JANUARY, 1988

SCOPYRIGHT 1988, THE HEIL CO.



8.58

DISCHARGE HOSE
58-6637-505

STAINLESS STEEL DISCHARGE HOSE - 4" x 19'10”
57-1776-03

SCOPYRIGHT 1988, THE HEIL CO.®

ISSUED JANUARY, 1988



REF.

(IR A IR

E>N

SUPER JET TRAILERS 8.59

PART NO.

58-6637-505
45-0745-44
74-2628-01
36-0943-05
57-1122-19

DISCHARGE HOSE
58-6637-505

DESCRIPTION REQ'D

HOSE, discharge - 47 x 18'107 (consists of tems 1 thru 4) ... 1

COUPLING . 2
NP P L 2
CLAMP . hoSe .. e 4
HOSE e 1

STAINLESS STEEL DISCHARGE HOSE -4" x 19'10"

RHEF.

Printed in U.S.A.

SCOPYRIGHT 1988, THE HEIWL CO

PART NO.

57-1776-03

57-1776-03
DESCRIPTION REQ'D
HOSE, stainless steel discharge - 4" x19"10" ............... 1

ISSUED JANUARY, 1988



8.60

PTO AIRHOSE -3" x 9’
57-0681-01

FOOD GRADE DISCHARGE HOSE - 4" x 19'10”
57-P911-248

SCOPYRIGHT 1988, THE HEIL CO.®

ISSUED JANUARY, 1988



SUPER JET TRAILERS 8.61

PTO AIRHOSE -3"x 9’

57-0681-01
REF. PART NO. DESCRIPTION REQ'D
= 57-0681-01 HOSE, PTO air - (consists of items 1thru3) ................ 1
1 57-1113-25 HOSE - 37 X9 e 1
2 36-0943-04 CLAMP 4
3 45-0796-23 COUPLER 2
B R R R R R R R R P s
FOOD GRADE DISCHARGE HOSE -4" x 19'10”
57-P911-248
REF. PART NO. DESCRIPTION REQ'D
1 57-P911-248 HOSE, food grade discharge - 4" x 19'10" ....... ... ....... 1

Printed in U.S.A.

SCOPYRIGHT 1988, THE HEIL CO.°

ISSUED JANUARY, 1988



8.62

4" DOUBLE ADAPTER
158-0812

ISSUED JANUARY, 1988 ©COPYRIGHT 1988, THE HEIL CO.®



REF.

Prinied in U.S.A.

SCOPYRIGHT 1988, THE HEIL CO.®

SUPER JET TRAILERS

4" DOUBLE ADAPTER

8.63

158-0812
PART NO. DESCRIPTION REQ'D
158-0812 ADAPTER, 4 " double - (consists ofitems 1,2) ............. 1
74-2731-44 AD AP TER . 2
58-6607-400 NIPPLE, BIDE o 1

ISSUED JANUARY, 1988



8.64

ISSUED JANUARY, 1988

DROP CENTER AXLE
(INVERTED POSITION)
(DANA)
133-0546

OCOPYRIGHT 1988, THE HEIL CO.®



REF.

]

O O SR N N

b s

.
PO N B L3 DO e €0 U3 0D D OO L (0

Printed in U.S.A

SCOPYRIGHT 1988, THE HEIL CO.%

PART NO.

133-0546
133-0586-01
133-0586-03
133-0586-04
133-0586-05
133-0586-06
133-0586-07
133-0586-08
133-0586-09
133-0586-10
133-05686-02
133-0586-11
133-0586-12
133-0586-13
133-0586-14
133-0586-15
133-0588-16
133-0586-17
83-1915
257-0280
133-0585-30
133-0585-31
133-0585-32
133-0585-33
3-2707-01
3-2707-02
3-2892-01
3-2892-02

SUPER JET TRAILERS 8.65

DROP CENTER AXLE
(INVERTED POSITION)

(DANA)
133-0546
DESCRIPTION REQ'D
AXLE, drop center - (consists of items 1 thru 16} ........... 1
BEAM, axle ... 1
CAM - (RightHand) ... ... 1
CAM - (LeftHand) ... .. . 1
NUT, spindle ... oo o 2
WASHER - (keved) ... 2
NUT, spindle ... 2
COVER 2
RING, SOED .. e 4
SR ACER e 2
BRAKE ASSEMBLY - (includes items 10 thru 16) ..., .. 2
SHOE and LINING .. . e 1
PIN, anchor ... 1
SPRING, coiltension ... ... i i 1
PIN, spring refUrm oo e e o
SPRING, brake return ... o i 1
ROLLER, Cam .. e 1
SPRING, brakerolier ... .. 1
ADJUSTER, slack .. o e 2
CHAMBER, airbrake ... . . i i P
SEAL, oil ... R 2
SHIELD, dust .. e 2
WASHER, IoCK .. 12
CAPSCREW e 12
CONE, bearing -ouler ... . i i i 2
CUP bearing - Outer .. . Z
CONE, bearing - INNer ... .. i Z
CUP, bearing - INNer ... . i i 2

ISSUED JANUARY, 1988






SUPER JET TRAILERS 9.1

NUMERICAL INDEX

PART NO. PAGE PART NO. PAGE PART NO. PAGE
003-2707-01 6.15 022=-2558-13 7.3 026-4731-04 3.11
003-2707-01 g.65 022-255%8-14 7.3 026-4731-05% 3.9
G03-2707-02 6.15 022-2906 4.3 026-4731-05 3.11
C03-2707~-02 7.3 022-2906 4.5 026~4731-06 3.9
003-2707-02 8.65 022-2906 4.7 026~-4731-06 3.11
003-2992-01 6.15 022-2906 8.19 026~-P910~257 g8.43
003-2992~01 8.65 022-2919 g.19 026-P912-681 8.43
003~2992-02 6.15 0z22-2922 4.9 027-P389~-980 8.15
003-2992-02 7.3 022-2922 4.11 031-1042~1C6 g.25
003-2992~02 8.65 022-2922 g8.17 031-1670 6.11
003~-3424-04 4.15 022-2978-02 4.15 031-1672-6A1 8.23
003-3424~-04 4.17 022-2978~-02 4.17 031~-1673~-3C1 4.3
003~3424-04 8.23 022-2978-02 8.23 | 031~-1673-3C1 4.5
003~3424~-04 g.35 022-2378-02 8.35 031~-1673-3C1 4.7
003-3432 5.15 022-2998~-21 6.13 1 031~-1673~-3C1 4.9
003~3447 5.18 022=-2998~31 6£.13 | 031-1673-3C1 4.11
003-P900~053 4,25 022=-2998-60 6.13 | 031-1673-3C1 4.17
005~1097-03A8 4.17 022-2998~-62 6£.13 1 031~-1673-3C1 g.7
005-1097-05 4,17 022-3346 6.9 031~-1673-3C1 g.17
005-1097-06 8.23 0z2Z2-3542 3.9 031-1673-3J1 4.3
008-7883-03 §4.17 022-3542 3.11 031-1673-3J1 4.5
008~-7883~05 4.17 022-3543 8.27 031-1673-3J1 4,7
008-7883-06 8.23 022-3547 8.33 | 031-1673-3J1 4.17
010-4302 8.19 022-P069-385 4.9 031=-1673-3J1 8.17
011-9651-02 8.37 022-P069-385 4.11 031-1673-541 4.3
012~-9173~-01 5.5 022-P310~-276 8.13 | 031~-1673~-541 4.5
012~-9173-01 8.45 022~P315-726 4.13 031-1673~-541 4.7
014-1295 8.19 022-P315-7231 4,13 1 031~-1673-541 4.17
0i14~-1459-03 4.17 022~P315-895 8.21 031~1673-541 g.1
014-1459-038 4,17 022-P380-585 g8.15 031=-1673-584 2.35
014-1459-05 4.15 022-P381-680 £8.29 031~1674-541 4,15
014~1459=-05 4.17 022-P381~-681 8.29 031=-1674~544 g.35
014~1459-088 4.15 022-P382-766 8.31 031-1674~-641 8.25
014~1459-05R 4.17 022=-P382-767 g.31 031-1683~-03 4.9
014~-1489-06 £.23 0z22-P383-252 g8.13 031~1682-03 4.1
014~1459-06R 8,23 022-P303~261 4.13 | 031~-1683-03 4.
014-1459~96 8.25 022-P910~-213 4,13 031-1683~-03KN 4,
014~-1459-96R g, 25 022~P911-121 8.33 | 031~-1683-03KN g.
GO14-1592 8.51 025~P317-207 8.21 031~1683-50KN 4,
014~-1658-01 6.9 025-P906-713 g.21 031-1683-51KN 4.
014-1658-02 £.9 026-4730 3.9 031-1683~52KN 4,
019-1176-02 6.9 $G26-4730 3.11 031-1683~53KN 4,
020-16032 &.11 026-4730 8,27 031~1683~-54KN 4.
021-2732-01 5.3 026-4731-01 3.9 031~1683~-55KN 4.
G21=-2732-01 8.53 026~4731-01 3.11 031=-1683-56KN 4.
021-P916-741 8,23 026-4731~04 3.9 031-1683~-57KN 4,

Printed in U.S.A. ISSUED JANUARY, 1988

SCOPYRIGHT 1988, THE HEIL CO.®



9.2 SUPER JET TRAILERS

NUMERICAL INDEX

PART NO. PAGE PART NO. PAGE PART NO. PAGE
031-1683-58KN 4.19.27 036-1115 6.11 043-044¢6 5.11
031-1683-59KN 4.19.2] 036-1329-203 4,13 ] 045-0745-44 8.59
031-1683-60KN 4.19.2] 036-1329-207 4.3 045-0796-23 8.61
031~1683~61KN 4.19.2] 036-1329-207 4.5 045-0871-240 4.23
031-1683-62KN 4.19.2| 036~1329-207 4.7 045-0871-240 g.11
031-1683-63KN 4.19.2| 036-1329-207 4.13 ] 045-0872-140 4.23
031~1699 4.19 036-1329-207 8.5 045-0872-142 4.3
031-1699-01 4.19 036-1329-207 8.17 | 045-0872-142 4.5
031-16398-02 4.19 036-1329-212 8§.17 ] ©45-0872-142 4.7
031-1699-03 4.19 036~1329-213 4.3 045-0872-142 4.23
031~-1693-04 4.19 036-1329-213 4. 045-0873-240 8.11
031-1699-05 4.19 036-1342-02 6. 045-0873-242 8.
031-1699-06 4.19 036-1342-04 6. 045-0928~-350 4.
031~-1699-07 4.19 036-1343 8. 045-0928-350 4.°
021-1699-08 4.19 036-1343 8.49 | 045-0928-350 4.7
031-1699-~09 4.19 036~-1343 8.51 | 045-0928-450 4.7
031-1698~10 4.19 036-1393 5.7 047-1483 5.15
031-1699-11 4.19 036-P069-727 5.15 | 047-1635-01 4,17
031-1701 4.17 036-P069-728 5.15 | 047-1635-01 8.23
031-1701-04 4.17 036-P310-277 4,13 | 047-1645 6.11
031-1709-09 4.17 036-P316-568 §.13 ] 047-1661-02 5.15
031-2379-01 6.11 036-P380-193 8.37 | 047-1661-04 5.15
031-2379-02 6.11 036-P380-559 8.43 | 047-1677-01 6.9
031-2379-03 6.11 036~-P380-588 8.43 | 047-1677-02 6.9
031-2400-01 4.9 036-P385-353 8.57 | 047-1677-04 6.9
031-2400-01 4.21 036-P385-689 8.33 | 047-1677-05 6.9
031-2400-02 8.41 036~-P903~-298 5.15 | 047-2122 3.9
031-2400-03 8.41 040-P911-113 8.33 | 047-2122 3.11
031-2400-04 4.11 040-P911-125 8.33 | 047-2123 3.9
031-2400-04 4.21 040-P911-126 8.33 | 047-2123 3.11
031-2400-05 8.41 042-0716~24 4.3 047-2123 8.27
031-P913-946 4.3 042-0716-24 4.5 047-2124 3.9
031-P3913-946 4.5 042-0716-24 4.7 047~2124 3.11
031-P913-946 4.7 042-0716-24 8.37 | 047-2125 8.27
031-P313-946 4.21 042-0716~25 8.37 | 047-P096-591 8.13
031-P913-947 8.5 042-0716-26 8.37 | 047-P096-708 5.15
031-P917-112 8.5 042~0789-12 4.9 047-P381-036 8.29
035-2680-02 5.3 042-0789-12 4.11 | 047-P381-~036 8.31
035-2680-02 8.53 042-0798 4.3 047-P383-056 6.9
035-P385-663 8.57 042-0798 4. 047-P388-862 6.9
036-0943-04 8.61 042-0798 4.7 047-P900-291 8.13
036~0943-05 8.59 042-0803-04 8.17 | 047-P914-913 8.33
036-0%986-04 5.13 042-P317-535% 5.3 048-3063 3.9
036-0986-04 8,47 043~0376 4.7 048-3063 3.11
036-1036 4.25 043~0405 8.17 | 048-3220-06 5.5
036-1115 5,15 043~0405 8.37 | 048~3220-06 8.45

Printed in U.S8.A.

CCOPYRIGHT 1888, THE HEWL CO~

ISSUED JANUARY, 1988



SUPER JET TRAILERS

NUMERICAL INDEX

9.3

PART NO. PAGE PART NO. PAGE PART NO. PAGE
048-3222~-03 5.5 054~4746-02 5.15 057-1787 4.7
048-3222-03 8.45 054~4937-06 5.15 057-P091~874 g.17
048~3351 6.3 054-4937~18 5.15 057-P021~-879 4.3
048-5119 3.9 054-4978 5.15 057-P0OS1~-879 4.5
048-5119 3.11 054~-4998-01 5.15 057-P091-879 4.7
048-5120 3.9 054-5114 6.11 057-P091-879 4.13
048-5120 3.11 054-6930-240 5.5 087~-P911~248 g.61
048-5120 8.27 054-6973-312 5.15 058~5425-02 6.5
048-5121 8.27 054-6978 g8.45 058-5426-01 6.7
048~-5122 8.27 054-P385~313 §.43 058-5872-037 6.11
048-P383-429 8.29 054-P308-683 8.43 058~5872~200 8.17
048-P383-429 8.31 054-P908-685 8.43 058-5875-~25 6.11
048-P905~-964 8.33 054~P908-686 8.43 058-5964-025 g8.17
048-P305-965 8.33 054-P910-205 4.9 058-6445 6.9
048-P911-116 8.33 054-P910~-205 4.11 058-6607-400 8.63
048-P911-117 8.33 054-P912-680 8.43 058~6610-025 4.25
048-F911-118 8.33 055-10%2 2.19 058-6610-025 8.17
053-0673-01 4.7 055~-10562-01 4.3 058-6637-01 g.17
053~0927 5.11 055-1052~01 4.5 058-6637~04 8.37
053-0928 5.11 055~1082~01 4.7 058-6637~-35 8.17
053-1836 8.27 058-105%2~01 g.19 058-6637-505 8.59
053-P313-268 4.25 055~-1083-01 g.19 058-7074 8.37
053-P313-268 5.5 055-1084-01 8.19 058-7914-100 5.13
053-P313~-268 8.45 055-1095-05 4.15 058~-7914~-100 8.47
053-P385-310 8.43 055~-1095-05 8.35 058-7914-101 5.13
053-P389-981 8.15 055-1095-06 8.25% 058-7914-101 8.47
054~0384~37 6.11 055-P310-275 4.13 058-7914~-102 5.13
054-3314~01 5.5 055-P911~-119 8.33 058-7914-102 8.47
054-3314~01 8.45 057-0681-01 5.13 058-9854-01 5.3
054-4062-41 5.5 057-0681-01 8.47 058-P901-527 8.37
054~4062-41 8.45 057-0681-01 8.61 058~-P301-528 8.37
054-4100-01 4.25 057-0882-01 6.11 058-P906-790 8.15
054-4100-02 6.11 057-0882-02 6.11 058-P806-~791 8.15
054-4100-03 6.11 057-1113-25 8.61 058-P908-677 g.29
054-4520~11 8.17 057-1118-25 4.3 058-P308-687 8.29
054-4686-01 8.43 057~1118-25 4.5 058-P909~319 g8.31
054-4692-02 4.25 057-1122-19 8.59 058-P909-320 8.31
054-4696-005 6. 11 057-1122-25 g.17 058-P913-948 8.5
054~4696~-006 6.11 057-1145-02 5.15 066-0900 5.11
054-4696-009 6.11 057-1163-3¢ 65.11 066-0900~01 5.11
054-4696-030 6.11 057-1163-42 6.11 066~-0800-02 5.11
054-4696-031 6.11 087~-1163-50 &.11 067-0767 4.25
054~46396-033 6.11 0B7-1637-025 4.13 067-0817 4.25
054~-4696-052 4.25 057-1776-03 8.59 070-0857 3.9
054-4696-143 .11 057-1787 4.3 070-0857 3.11
054-4696-173 6.11 087-1787 4.5 070-1042-01 4.

Printed in U.8.A.

SCOPYRIGHT 1988, THE HEW CO."

ISSUED JANUARY, 1988




9.4 SUPER JET TRAILERS

NUMERICAL INDEX

PART NO. PAGE PART NO. PAGE PART NO. PAGE
070-1042-01C 8. 35 074~4057-301 4.7 097-0432~-332 4.7
070~-1042-05 4.158 074~4057-301 4.9 097-0432~332 8.27
070-1042-05 8.25 074~4057-301 4.11 108-0432-01 5.158
070-1042-05 8.35 074-4057-301 g.7 108-0432-02 5.15
G70-1042-1C 4.17 074~-4057-301 g.17 108-0432-03 5.15
070~1042-1C 8§.23 074-4057-301 8.17 108-0432~-04 5.15
070~-1043-03 8.25 074-4114 4.9 108-0432~07 5.15
070-1043-04 8.25 074-4114 4.11 108-0595-06 5.15
070-1261 8.39 074-4441 4.3 108~-1947 5.15
070-1263 8.27 074~4443 8.33 108-3358 5.15
070-P316-109 8.13 074-P508-684 8.43 108-4145-20 8.55
070-P316-109 8.29 075-P316-959 8.57 108-4159-01 5.185
070-P316-109 g§.31 075-P9%11-200 8.57 108~-4160 5.15
070-P316-109 8.33 077-578% 8.19 108~-P205-834 5.18
072-1135 7.3 G77-5903 6.7 111-2880-07 g.17
072-1135-01 7.3 077-P315-724 4.13 111~2880-13 4.5
072-1135-04 7.3 077-P315~730 4.13 111-2880-13 4.7
072-1135~-05 7.3 077-P315-737 4.13 111-4959 5.13
072-1135-08 7.3 077-P901-616 4.13 111-4959 8.47
072-1135~-09 7.3 077-P901-617 4.13 111-5830-01 8.49
072-1135-10 7.3 077-P910-210 4.13 111-6621 5.5
072-1135-11 7.3 078-0217 4.3 112-0495-01 5.5
072-1135-12 7.3 078-0217 4.5 112-5750 3.11
072-1135~13 7.3 C78-0217 4.7 112-5770 3.9
072-1135~-14 7.3 078-0217 4.9 112-5770 3.11
072-1135~-15 7.3 078~0217 4.11 112-5780 8.33
072~-1136 7.3 078-0615 4.5 112-6571-01 3.9
072-1136-01 7.3 078-0615 4.7 112-6571-01 3.11
072-1136~10 7.3 078-0615 8.17 112-6571-10 8.3
072~1136~14 7.3 078-P312~-937 5.3 112-6577 3.11
072-1595-101 7.3 078~-P312-937 5.13 112-P380-586 8.15
072-1595-102 7.3 078-P312-937 8.47 112-P381-033 8.31
074-2628-01 8.59 078-P312-937 8.53 112-P381-376 4.3
074-2731~44 4.5 080-1012 3.11 112-P381-576 4.5
074~2731~44 4.7 080-1012 5.7 112-P381-576 8.33
074-2731-44 8.17 093-1549-01 6.9 112-P381-977 8.33
074-2731-44 g2.37 093-1549-02 6.9 112-P383-250 B.13
074-2731-44 g.63 093~1549-11 6£.9 112-P383~-761 8.13
074-2731-45 8.37 093~-1915 £.15 112-P384-831 8.29
074-2731-46 8.37 093~-1915 8.65 112-P389-979 8.15%
074-3309-07 g.17 094-0815-02 8.19 112-P306-789 8.15
074-3309-08 4.9 094-0816-02 8.17 112-P911-292 4.25
074~-330%-08 4.11 094-0816-02 8.19 112~P911-295 4.25
074-3309~08 g.17 094-1892 4.13 115-0535 5.15
074-4057-301 4.3 097-0432-332 4.3 115-0536 2.55
074-4057-301 4.5 097-0432~332 4.5 115-0551 5.15

Printed in U.5.A.

FOOPYRIGHT 1988, THE HEIWL CO.®

ISSUED JANUARY, 1988




SUPER JET TRAILERS

NUMERICAL INDEX

9.5

PART NO. PAGE PART NO. PAGE PART NO. PAGE
115-0%63-13 5,15 133-0585-12 6£.15 134-7418-02 6.9
115-0693~-07 5,15 133-0585-13 6.15 134~7418-03 6.9
115-0693-09 5,158 133-0585-14 6.15 134-7424 6.3
115-0799~01 5.15 133-0585~-16 &.156 1347427 g.39
115-0799-02 5.15 133-0585-17 6.15 134-~-7427 B8.51
1165=-0799-03 5.15 133-0585-18 6.15 134~7460 3.9
115-0799-04 5,15 133-0585-19 6.15 134~7460 3.11
115-0799-05 5.15 133~-0585-20 6.15 134-P383-251 g.13
115-P319-688 5.15 133-05685-21 6.15 151-3463 4.25
115-P319-689 5.15 133-0585-22 &.15 151-3464 4.25
121-1222 8.49 133-0585-23 6.15 151~3465 4.25
121~1236 8.49 133-0585-24 6.15 151-3466 4.25
121-1236 g.51 133-0585-25 £.15 151~3508 5.15
121-1240 8.49 133-0585~126 6.15 151-3509 5.15
121-1267 5.9 133-0585-27 6.15 158-0066 4.9
121-1268 5.9 133-0585-28 6.15 158-0066 4.11
121-1272-01 5.9 133-0585-29 6.15 158-0075 4.9
121-1272-02 5.9 133~-0585~30 6.15 158-0083 8.7
121-1279 5.9 133~0585~30 8.65 158-0375-06 8.17
121-1280 5.9 133-0585~31 6.15 158-0397 8.17
121-1281 5.9 133-0585-31 8.65 158-0429-01 5.13
121-1282 5.9 133-0585-32 6.15 158-0428-02 8.47
121~-1283 8.51 133-0585~32 8.65 158-0429~03 5.13
121-1284 g8.39 133~0585-33 6.15 158-0429-04 8.47
121-1284 8.51 133-0585~33 8.65 158~-0429-05 8.47
121-1287 5.9 133-0585~34 6.15 158~0425-06 8.47
121-1288 5.9 $133-0586~-01 8.65 158-0474 8.7
121-1289 8.39 133-0586-02 8.65 158-0480 8.37
121-1471 8.39 133-0586-03 8.65 158-0484 8.7
1211471 8.51 133-0586-04 8.65 158-0548 8.47
121-1472 8.39 133-0586~05 8.65 158-0577 4.11
121-1472 8.51 133-0586-06 8.65 158-0578 4.11
121~1475 g.51 1{33-0586-07 8.65 158-0579 4.9
121-1478 g.39 133-0586-08 8.65 158-0579 4. 11
121-1478 8.51 133-0586-09 8.65 158-0580 4.9
126-1395 5.9 133-0586-10 8.65 158~0580 4.11
133-0510~-111 6.15 133-0586-11 8.65 158-0583 4.11
133-0546 8.65 133-0586~12 8.65 138-058¢6 4.9
133-0585-01 6.15 133-0586-13 8.65 158-0586 4.11
133-0585-012 6.15 133-0586~-14 8.65 158-0588 4.11
133-0585-03 £.15 133-0586~15 8.65 158-0590 4.3
133-0585-06 6.15 133-0586-16 g.65 158-0590 4.5
133~-0585-07 6.15 133-0586~17 8.65 158-0590 4.7
133~0585-09 6.15 134-1633 5.5 158-0633 4.3
133-0585~10 6.15 134-1633 8.45 158-0633 4.5
133-0585~11 6.15 134-7418-01 £.9 158-0633 4.7

Printed in U.S.A.

SCOPYRIGHT 1988, THE HEWL CO”

ISSUED JANUARY, 1988




9.6 SUPER JET TRAILERS

NUMERICAL INDEX

PART NO. PAGE PART NO. PAGE PART NO. PAGE
158-0633 8.27 | 211-2962 4.9 212-0791 5.17
158=-0638 8.27 | 211-2962 4.11 212=0792 5.17
158-0709 4.3 211-3305 4.11 212~-0793 5.17
158-0709 4.5 211-3308 8.53 212-0794 5.17
158-0710 8.17 | 211-3321-01 6.9 212-0802 5.17
158-0712 4.7 211-3321-02 6.9 212-0811 5.17
158=-0715 §.27 | 211-3321-03 6.9 212-0812 5.17
158-0727 4.3 211-3321-04 6.9 212-0814 5.17
158-0727 4.5 211-3321-05 6.9 212-0815 5.17
158-0727 4.7 211-3321-06 6.9 212-0850 5.17
158-0728 4.7 211=3321-07 6.9 212-1058-02 5.17
158-0731 4.3 211-3321-08 6.9 212-1068 5.17
158-0731 4.5 211~-3321~-09 6.9 212-1069-01 5.17
158-0749 4.5 211=-3321-10 6.9 212-1069-02 5.17
158-0750 4.7 211~-3321-11 6.9 212-1367 6.9
158~-0763 4.7 211-3325 5.7 212-1400 5.17
158-0765 8.33 | 211-3333 8.17 212-1403 5.17
158-0812 8.63 | 211-3335-01 5.9 212-1404 5.17
158-0826 8.9 211-3337-02 5.3 217-1144 5.3
158-0827 4.5 211-3386 8.51 217-1144 8.53
158-0874 4.11 211-3482 5.3 217-1145 5.3
158-0875 4,11 | 211-3483 5.3 217-1145 8.53
158-0876 4.11 | 211-3922 5.13 217-1146 5.3
158-0877 4.11 211-3922 8.47 217-1146 8.53
158-0878 4.9 211-3923 5.13 217-1272 5.3
158-0878-01 4.9 211-3923 8.47 217-1273 5.3
158-0879 4.9 211-3996 8.39 217-1274 5.3
158-0900 8.37 | 211-3996 8.51 217-P069-849 5.3
158-8642 4.11 | 211-3997 8.39 217-P069-849 5.3
177-1975 8.51 211-3997 2.51 250-1076-45 6.5
177-1993~03 5.5 211-4267 3.9 250~1082-01 6.5
177-1993-04 5.5 211-4267 3.11 250-1082-02 6.5
177-P380~-261 8.39 | 211-4271 5.3 250-1082-03 6.5
177-P380-261 8.51 | 211-4295 4.3 250-1082-04 6.5
211-2215-01 6.11 211-4295 4.5 250-1082-05 6.5
211=-2215-02 211-4295 4.7 250-1082-06 6.5
211-2276~01 211-4603 5.15 250-1082-07 6.5
211-2276-02 211-P073-977 5.3 250-1082-08 6.5
211-2276-03 211-P073~977 8.53 250-1082-09 6.5
211-2302 211~P318-526 8.57 250-1082-10 6.5
211-2303 211~P381-783 8.43 250-1082-11 6.5
211-2303 211-P383-338 4.25 250-1082~12 6.5
211-2305 211~PS08-687 8.43 250~-1082~-13 6.5
211=2307 211-P209~209 4.25 250-1082-14 6.5
211=-2307 211-P911-031 5.43 250-1082-15 6.5
211-2308 212-0790 5.17 250-1082-16 6.5

ISSUED JANUARY, 1988

Printed in U.5.A.

SCOPYRIGHT 1988, THE HEIL COF




SUPER JET TRAILERS 9.7

NUMERICAL INDEX

PART NO. PAGE PART NO. PAGE PART NO. PAGE
250-1082-17 6.5 95411 6.9 F5230800 5.13
250-1082-18 6.5 95411 8.29 FS8230800 8.47
250-1082-19 6.5 95411 8.31 F$230900 5.9
250~1082-20 6.5 96588 8.33 FS230900 6.11
250-1082~21 6.5 96656 8.33 F5231100 8.19
250-1082-22 6.5 96671 4.25 FS280900 4.3
250-1082-23 6.5 96695 8.33 F5280900 4.5
250-1082-25 6.5 96699 6.9 FS280900 4.7
250-1082-26 6.5 36699 8.33 F$280900 4.9
250-1082-27 6.5 96741 8.29 F3280900 4,11
250-1082-28 6.5 96741 8.31 F$280200 5.5
250-1082-29 6.5 96980 4.25 F5280900 6.7
250-1082~-30 6.5 96980 8.43 FS280900 8.39
250-1082-31 6.5 97087 8.29 FS280900 8.51
250-1082-33 6.5 37087 8.31 F5281100 4.3
250-1082-34 6.5 FS070920 6.11 FS281100 4.5
250-1082-35 6.5 FS070922 4.9 FS281100 4.7
250-1082-36 6.5 FS070922 4.11 FS281100 4.9
250-1082-37 6.5 FS070924 5.5 F5281100 4.11
250-1082~-38 6.5 FS070924 5.9 FS281300 6.7
250-1082-39 6.5 FS070924 8.39 F5290900 8.15
250-1082-40 6.7 FS070924 8.51 FS510009 8.39
250-1082-41 6.7 F8070932 8.49 FS5510009 8.51
250-1082-42 6.7 FS070932 8.51 FS510900 5.9
250-1082~-43 6.7 F5070934 6.7 FS520011 4.7
250-1082-44 6.7 F5070934 8.49 FS$520900 4.3
250-1847 6.5 FS070936 5.9 F8520900 4.5
252-6353 6.5 F5070942 4.3 FS520900 4.7
252-9686 6.11 F5070942 4.5 FS520900 4.9
257-0271 6.11 FS070942 4.7 FS520900 4.11
257-0271-02 6.11 FS5070942 4.9 FS$540700 6.11
257-0280 6.11 FS070942 4.11 FSC~-D070922 8.53
257-0280 6.15 FS071124 4.3 FSC-D070924 8.53
257-0280 8.65 FS071124 4.5 FSC-D070944 8.17
258-4000-270 8.49 FS071124 4.7 FSC-D0O71122 8.17
258-4962 5.7 FS071126 4.9 FSC-DO071124 8.17
258-4963 5.7 FS071126 4.11 FSC-D071144 8.17
258-4964 5.7 FS071130 4.3 F3C-D230700 5.5
258-5051 5.7 FS071130 4.5 FSC-D230700 8.45
258-5052 5.7 F5071130 4.7 FSC-D230300 8.53
258-5053 5.7 FS5071130 8.19 FSC-D280900 8.17
264-0742-04 6.9 FS071146 4.3 FSC-D281100 8.17
69373 4.9 FS071146 4.5 FSC-D520700 5.5
902451 8.13 FS071146 4.7 FSC-D520700 8.45
95014 8.43 | FS071324 6.7 FSC-D520800 5.5
a5217 6.9 FS100715 6.11 FSC-D520800 8.45

Printed in U.S.A. ISSUED JANUARY, 1988

“COPYRIGHT 1988, THE HEIL CO.?



9.8 SUPER JET TRAILERS

NUMERICAL INDEX

PART HO. PAGE PART NO. PAGE PART NO. PAGE
FSC-D820900 8.17
F8C-D520900 8.53
F5C-D521100 8.17
F85~8230800 8.53
F88-8520800 8.53
HAR-P211 3.9
HAR-PZ211 3.11
HAR-P223 3.9
HAR-P223 3.11
HAR-P238 3.9
HAR-P238 3.11
RM-0042-215 8.17
RM-0081-917 8.17
RM~-0081-922 4.3
RM~-0081-922 4.5
RM~0081-922 4.7

ISSUED JANUARY, 1988 Printed in U.S.A.

PCOPYRIGHT 1988, THE HEIL CO.®



SUPER JET TRAILERS 10.1

SECTION 10 - MAINTENANCE and ADJUSTMENT

Safety Messages.............. o 10.2
DecalsonUnits ... 10.5
INtrodUucCtion . ... oo 0.6
Service/Parts ASSISTance ... ... o 10.6
Lubricants ..o 10.6
Preventative Maintenance Chart .......... ... ... ... .. ... .. . . 10.7
Axles and Wheels:

Axle Alignment ..o oo 10.8

Wheel Bearingand Seals.................. .. i 10.9

Wheel Bearing Adjustment e e e 100

Olf Seal Replacement ...........o o 10.10

Wheel Lugs ... 10.11

Wheel Installation ... . 10.11
Brakes:

Slack AdJUSTEIS ..o i 10.12

Brake Adjustment ... .. 10.12

Remove Wheels/Inspect Brake ........... ... ... i 10.12
Air Brake Chambers:

INSPECHioN ... 10.13
Lights and Wiring .. ... 10.14
Lubrication. . ..o o 10.14
Springs and RUNNING Gear ..........oo i i 10.14

Recommended Suspension TOrQUES . ...........ooouine 10.14
Tires and RIMS ... o 10.15
VaIVeS 10.15
Manhole Cover ... o 16.16
Landing Gear ... ... 10.16
Ladders and Walkway .. ... 10.16
Aeration System .. ... 10.16
Electrical Diagram ... 10.19

Printed in U.S.A. ISSUED JANUARY, 1988

TCOPYRIGHT 1988, THE HEIL CO.®



10.2 SUPER JET TRAILERS

SAFETY MESSAGES

Safety must always be given first considera-
tion. Look for the Safety Alert Symbol. This
sumbol alerts you that personal injury or pro-
perty damage is a possibility uniess specified
precautions are taken.

IMPORTANT SAFETY NOTICE

Proper maintenance and service are important to the safe, reliable opera-
tion of the Heil Co.’s products. Service procedures recommended by Heil
are described in this service manual and are effective for performing service
operations. Some of these service operations may require the use of tools or
blocking devices specially designed for the purpose. Special tools should
be used when and as recommended. It is important to note that some
warnings against the use of specific methods that can damage the product
or render it unsafe are stated in the service manual. 1 is also important to
understand these warnings are not exhaustive. Heil could not possibly
know, evaluate and advise the service trade of all conceivable ways in which
service might be done or of the possible hazardous consequences of each
way. Consequently, Heil has not undertaken any such broad evaluations.
Accordingly, anyone who uses service procedures or tools which are not
recommended by Heil must first satisfy himself that neither his safety nor
the product safety will be jeopardized by the method he selects.

A WARNING A

Ifincorrectly used this equipment can cause severe injury. Those who use
and maintain the equipment should be trained in its proper use, warned of
its dangers, and should read entire manual before attempting to set up,
operate, adjust or service the equipment. Keep this manual for future

reference.
A MAINTENANCE A

Do not service this tank trailer until you have read and understood this

manual.
A LOCKOUT PROCEDUREA

During repairs to the tank trailer, a lockout procedure shouid be employed
whereby the trailer shall be disconnected from tractor and wheels chocked.

A OPERATION

Do not operate this machine until you have read and understood the
operator's manual supplied with this equipment. When operating, be
certain that all individuals are clear and be ready 1o stop and/or reverse the
operation at any point.

ISSUED JANUARY, 1988 Printed in U.S.A.

SCOPYRIGHT 1988, THE HEIL CO.%



SUPER JET TRAILERS

10.3

A MODIFICATION OR RECONSTRUCTION A

It is the responsibility of any person reconstructing or modifying this
equipment to do so in accordance with the appropriate sections of the ANSI
2245, 1 safety standard and to furnish instructions and safety precautions
associated with the reconstruction or modification of the unit.

ACAUTION

ACAUTION

Vehicle safety check should be performed

daily prior to operation.

ACAUTION

Use both hands when climbing on or off
the tank.

ACAUTION

Clean_or replace all satety decals il they

cannotl be read.

ACAUTION

Safety equipment should be worn when
working under conditions requiring them.

ACAUTION

Keep non-skid surface at top of tank and
. all ladders free of oil or grease. Wipe spills
immediately to help prevent accidenls,

Printed in U.S.A.

©COPYRIGHT 1988, THE HEIL CO.®

ACAUTION

fManhole cover assemblies must be kept
clean iin order to permit proper sealing of

gaskel. Clean manhole every time belore
closing.

AWARNING
AWARNING

Always relieve pressure in discharge hose
before disconnecting it.

A DANGER

The Parking/Emergency braking force is sup-
plied by the large, high-force parking spring.
This highforce spring is contained, under load,
by the outer housing. Improper removal of the
parking brake diaphragm clamp band or struct-
ural failure of the outer housing can resull in
the spring and associated components being
rapidly and forcefully ejected with potential tor
property damage or personal injury. It is es-
sential that EXTREME CAUTION be exercised
in servicing all aspects of these units to prevent
inadvertent, uncontrolled parking spring re-
lease and possible injury or property damage.

ISSUED JANUARY, 1988



10.4 SUPER JET TRAILERS

M\ DANGER

This vehicle may be equipped with muiti-plece
rims. ALWAYS DEFLATE tire before working
on tire and rim assembly. NEVER INFLATE
unmounted tire unless tire is placed in a
protective cage. Failure to follow these in-
structions may cause serious injury or death.

Always clean the tank before entering or re-
pairing. To avoid suffocation, never enter a

tank containing pulverants, liquids, flammable
or caustic materials.

M\ DANGER

Do not exceed working pressure. If pressure
rises above limils, shut down immediately and
investigate.

NEVER open manhole unless tank is com-
pletely depressurized. Even a slight amount of
residual pressure will cause manhole to fly
open when unlatched.

ISSUED JANUARY, 1988 Printed in U.S.A.

CCOPYRIGHT 1988, THE HEIL CO.®



SUPER JET TRAILERS 10.5

IMPORTANT!

- Before starting any maintenance, study this section
of the manual.

- Read all safety messages and decals on the unit.

- Clear area of other persons before performing any
maintenance.

- Know and understand safe use of all controls.

- It is your responsibility to understand and follow
manufacturer’s instructions on equipment and care.

SAFETY DECALS ON THE UNIT

Make sure you can read all safety and instruction (2) the decal is missing or (3) the decal cannot beread.

decals. Clean decals if you cannot read the words. If a decal is on a part that is replaced, make sure a new

When cleaning the decals, use only a cloth, water and decal is installed on the new part.

lvent, gasoline, etc. R
soap. Do not use solvent, g New decals can be ordered from your Heil Dis-

Decals must be replaced if (1) the decal is damaged, tributor or from one of Heil Parts Centers.

Printed In U.S.A. ISSUED JANUARY, 1988

SCOPYRIGHT 1988, THE HEIL CO.®



10.6

INTRODUCTION

This section is a guide for maintenance and adjust-
ment of the Dry Bulk tank trailer.

Inordertodiagnose a problem quickly and effectively,
a good serviceman must be thoroughly familiar with
the trailer.

Electrical system schematic is at the back of this
section for easy reference when troubleshooting the
traiter.

SERVICE/PARTS ASSISTANCE

Assistance in repair and service and parts is explained
in Section 1.

Always give tank trailer model and serial number in all
correspondence relating to this equipment.

SUPER JET TRAILERS

LUBRICANTS

Itis not the policy of the Heil Company to publish lists
of approved lubricants to guarantee lubricant perfor-
mance. The responsibility for the quality of any lubri-
cantrests solely with the distributor or manufacturer of
the lubricant.

THE HEIL CO.

MEILWAUKEE, Wi U8 A

viN[HL [ 1 pateoFwmrcl_ |
cvwr__ LBS[* GAWR ALL AXLES  LBS|
with_ JouaLTires AT PSicoip
onl____ Jrims. CAPACITY! ]
Testpress.L____ lpsiG

THIS VEHICLE CONFORMS TO ALL APPLICABLE FEDERAL MOTOR
VEHICLE SAFETY STANDARDS IN EFFECT ON THE DATE OF
MANUFACTURE SHOWN ABOVE.

WARRANTED UNDER CURRENT PUBLISHED WARRANTY

FRASED ON UNIFORM WEIGHT DISTRIBUTION

@

FIGURE 1. SERIAL PLATE,

ISSUED JANUARY, 1988

Printed in U.S.A

CCOPYRIGHT 1988, THE HEIL CO.-



SUPER JET TRAILERS

10.7
PREVENTATIVE MAINTENANCE CHART
Normal maintenance done, according to an established schedule, is > éga NN & > qf? & . &
. ) ) . : = <
preve%-ntwe njamtenaf}ce.A@h‘ertngti?the normal maintenance inter- g%fg« N gg ﬁ & NOTE: Daily checks done after break-in (1,000 miles) §%>§ §§ ‘g. §
vals listed will go far in avoiding serious trouble and delays on the A ‘3& & “$ & & are to be more detailed--not iust quick walk d é‘« Feo > &S Q./A S
road. S/ & o o . ’ Just quicic watic aroun TES/ ¥ “§ N
. % observations. Y/ Q o &
AXLES and WHEELS MANHOLE COVER
Check axle for alignment to king pin (triangulation). * * Check manhole cover clamping device to see that cover is closed
1 Check wheels and wheel bearing for being loose. #* & 8 | properly. * *
Check wheels for leaking oil seals. * % * Check manhole cover gasket for damage. %k %
Tighten wheel lugs. Torque to manufacturer’s specifications. - 3 &
) LANDING GEAR
BRAKES [ Check landing gear bolts for proper torgue. P %k
Check auto slack adjusters. # ¥
2 Check operation of brakes. 4 WALKWAY and LADDERS
Adjust brakes. - . 10 Check non-skid paint and/or grated metal to see they are in good %
Remove wheels and inspect brake assembly. * condition, check ladder bolts for tightness. *
Drain air reservoirs of any accumulated moisture. %
LIGHTS and WIRING GENERAL
Check operation of lights, % 44 | Visually checkentire units general condition, report any problem(s)
Check all connections and fuses. * and cause(s) -- take corrective action(sj. * *
3 Check for chafed or broken wires, sk
inspect wire retaining clips for being loose %
Inspect ground wires. % NOTES and COMMENTS
LUBRICATION
Lubricate upper 5th wheel at delivery and: %
4 Check wheel hubs and oil for proper level. % 3
Lubricate landing gear per manufacturers specifications. 3 %
Lubricate brake cam bushings. % %
SPRINGS and RUNNING GEAR
inspect “u” bolts holding springs for tightness per manufacturer’s % %
recommendations,
5 Check and tighten radius rod clamp bolts per manufacturer's %*
recommendations.
Check all other bolts for tightness. %k E 3
TIRES and RIMS
6 Check tire pressure and condition. (Follow manufacturer’s specifi- % %
cations for correct pressure).
Check tire wear. %k sk
PIPING AVOID TROUBLE AND DELAYS -
Check all piping for leaks and damage. % & sk
Check all piping supports -~ tighten if necessary. 3 E EY pROPERLY MA'NTAIN'NG
Emergency valve operator - {cable operated) -- check for proper * I
tension to assure valves are operating full open and full closed. * .
7 Pressurereliefvalve - IMPORTANTI DO NOT OVER PRESSURIZE,
SEE RELATED PAGES FOR PROPER RELIEF PRESSURE CHECKS * * ) .
All other valves -- See related pages for proper pressure checks. * % —
ggci?:;na;ri{;grnngs;im: see maintenance section in manual for % TANK TRAELER!

Printed in U.8.A.

SCOPYRIGHT 1988, THE HEIL CO.®

REVISED OCTOBER 1988



10.8

SUPER JET TRAILERS

1. AXLES and WHEELS

A. AXLE ALIGNMENT

improper axie alignment will cause dog-tracking and
excessive tire wear. Check alignment after break-in
(1,000 miles) and every 25,000 miles.

To check alignment of axles to kingpin, use the
foliowing procedure:

1.

Set empty trailer on level smooth surface, discon-
nect trailer brakes and bleed air tank. Rock trailer
back and forth for a distance of approximately 10
feet to relieve any binding in brakes or springs.
Make sure that spring ends are free and not
binding in hangers orequalizer. Tow trailer straight
forward for a distance of approximately 30 feet.
Stop trailer with tractor gears or tractor brakes
only. Disconnect tractor from ftrailer and level
trailer suspension by measuring from front and
rear hangers (at the spring bearing surface) to the
ground. Use thetrailer landing gear to level trailer.
Whentrailer is level, equalizers must be horizontal.

Check before and after aligning operation by
measuring from each end of the equalizer to the
frame.

Do not remove wheels, but remove all hub caps
and install axle center extensions. Use suitable
kingpin jack or center extension to insure a clear
path from the kingpin centerline to the axle center
extensions.

Measure from kinpin extensions to both front axie
center extensions. This distance should be the
same on both sides. If not, loosen forward adjust-
able torgue arm clamping nuts and adjust axle to
square with the kingpin. Make sure there are no
obstacles in front of wheels during alignment.

Measure from front axle center extensions to rear
axle center extensions. This distance should be
the same on both sides. If not, loosen the clamping
nuts on the rear adjustable torque arm and adjust
rear axle to parallel with front axle. The suspension
should now be in proper alignment with the kingpin.

AXLE CENTER EXTENSION -—-—z

e
P R e C.‘:.in;
—
et o =yt = A
-—— - g -
F )
phugmes & sAiy =

e el

-
Pradl
. P
///
o
\\
\ .
i
\ Pl = sy pillagant « aiipnd
\\ C':-__‘:L‘Lj é:;: .'.".'—"”j
~_

TOOL FOR MEASURING l
TANDEM AXLE CENTERS —

/]

e KINGPIN JACK

FIGURE 2. AXLE ALIGNMENT.

ISSUED JANUARY, 1988

Printed in U.S.A

SCOPYRIGHT 1988, THE HEIL CO.*



SUPER JET TRAILERS

5. Retighten all adjustable torque arm clamping nuts
to recommended torque (see torque chart on page
10.14).Remove all center extensions, and replace
hub caps.

6. Connecttractortotrailer and connecttrailer brakes
on the lot. Make four or five tight figure eights and
and equal number of “panic’ brake stops. Bring
trailer back into shop and check axle alignment. if
axles are not in proper alignment, check for loose
or worn bushings and bearings, loose or broken
hangers, cross members, side rails or kingpin.

B. WHEEL BEARINGS & SEALS

The wheel hub revolves around the axle spindle ontwo
taper rolier bearings. The bearings are oil-lubricated
and the hub cavity is sealed against leakage by a seal
which rides around an axle ring on the spindle shoulder.
Figure 3 iliustrates the bearing and seal arrangement.

Check oil level and look for leaks around the oil seal at
least daily. If low, refill hub to oil level line on hub cap.
Use SAE 90 wt. oil - Govt. spec. MiIL-L-2105.

XLE RING
OUTER WHEEL A

BEARING OIL SEAL

H I MIN.
I 0IL LEVEL
e
OUTER N7
ADJUSTING A0 7> -~
JAM NUT INNER INRER WHEEL
ADJUSTING BEARING

FIGURE 3. CROSS SECTION VIEW OF
WHEEL HUB (TYPICAL).

Printed in U.S.A

SCOPYRIGHT 1888, THE HEIL CO.®

10.9

WHEEL BEARING ADJUSTMENT

Bearing adjustment should be within 0.0017-0.008"
end play. A dial indicator should be used to check this
adjustment. f one is not available, check adjustment
for play by using a pry bar under the wheel or tires.
When the bearing adjustment is correct, the wheel
should rotate freely without excessive play.

ifwheel binds or shows excessive end play, proceed as
follows:

1. Tighten inner adjusting jam nut (Fig. 3) to 50 fi. Ibs of
torgue while rotating the wheel in BOTH directions.

NOTE: If torque wrench is not available, tighten the nut

with a wrench and a 12-15 inch bar with full arm
strength (NOT body weight).

2. Back off the inner adjusting jam nut 2 to 2-1/2 holes
on the lockwasher or 1/4 of a turn.

3. Instali tab lockwasher and outer adjusting jam nut.
Tighten this nut to 250-300 ft. ibs. of torque. Lock
adjusting nut with tab lockwasher.

NOTE: If torque wrench is not available, tighten the nut
with a wrench and a 12-15 inch bar with full body
weight.

Final bearing adjustment should be within 0.001"-
0.008". If bearings continue out of adjustment they
should be inspected for wear or damage.

WHEEL BEARING INSPECTION FOR DAMAGE OR
WEAR.

1. Remove wheel assembly and bearing cones from the
axle spindle.

2. CLEANLINESS 1S MOST IMPORTANT. Clean all
old lubricant from the hub cavity of the wheel,
bearings and hub cap, with a good grade of comm-
ercial cleaner and a stiff brush (NOT STEEL). DO
NOTUSEANAIRHOSE IN THE CLEANING OPERA~
TION. After all old lubricant has been removed, wipe
all parts dry with a clean, absorbent cloth or paper.

NOTE: Any tools used should be clean and dry.

3. Inspect the bearing cups and cones and axle spindle
for damage or wear. If a bearing cone needs replac-
ing, it is recommended that the bearing cup also be
replaced to prolong the life of the bearing.

4. Re-install the wheel on the axie. A new seal and
wiper ring should be used in the re-installation.

REVISED OCTOBER 1988



10.10

QOIL SEAL REPLACEMENT

ifoil leakage around the inner oil seal is noted, replace

the oil seal (and axle ring, if required) as follows:

1. Remove wheels and hub.

2. Remove and discard old seal.

3. inspect axie ring. If pitted or worn, replace as
follows:

a. Remove old ring. Take care not to damage
spindie.

b, Clean spindle throughly. Shoulder area must
he smooth and free from weld spatier and
burns.

o, if shoulder is not completely smooth, apply
sealer No. 2 to correct any rough spots and
ensure an oil-right fit,

d. Using axie tool, drive the axle ring firmly on
shoulder. Edge of axle ring must be parallel
and flush with shoulder face as shown in Fig.
4. Hemove excess sealer, if used.

4.

[#]

SUPER JET TRAILERS

Install oil seal in wheel hub as follows:

a.

b.

d.

Remove all burrs from inside hub bore.

If seal is not pre-coated with BLU-SEAL, or if
wheel hub bore is not entirely free of nicks or
burrs, apply a thin coat of sealer No. 2 to the
O .D. perimeter of the oil seal.

Lay wheel down, brake drum up. Check to
ensure that hub cavity is clear of old grease,
grit and metal particles. Check bearing cones
on spindle for proper slip fit. Install inner
bearing in hub bore. Place seal in starting
position in bore.

Using hub tool and a hammer, drive seal
squarely and evenly into bore. Seal should
bottom evenly all around against bearing cup.
DO NOT continue to hammer after seal has
bottomed evenly, as damage to the seal will
result.

Coat seal lip and inside diameter of inner bearing
cone with oil, then install whee! on axie Take care
not to damage seal during installation. if wheel
does not slip back in place easily, remove and
check for burrs or possible component damage.

Y

AXLE TOOL

8P

MOLE

AXLE RBING

AXLE RING FLUSH
WITH SPINDLE FACY

FIGURE 4. AXLE RING INSTALLATION.

Printed in U.S.A.

SCOPYRIGHT 1988, THE HEIL CO.®



SUPER JET TRAILERS

6. Install outer bearing, jam nuts and washer. Adjust
bearing preload (see Wheel Bearing Adjustment).

7. Install gasket and hub cap.

8. Refill hub with recommended oil. See Wheei Bear-
ings and Seals. 1 to 1-1/2 pints are required per
hub, depending on wheel well design. A minimum
of 1 pint is required for proper lubrication. Allow
plenty of time for the oil to seep through the
bearings.

9. Install vent plug.

C. WHEEL LUGS

Check wheel lug nuts or bolts for proper torgue. See
recommended wheel forque chart.

RECOMMENDED WHEEL TORQUES

10.11

DEMOUNTABLE RIMS - (SPOKE WHEELS)

1. Make sure that all parts, including rims, rings,
spacer bands and wheel studs are free from damage.,
dirt or rust. Replace any damaged parts.

2. Place rims and spacer band on wheel. Secure
clamps evenly in position and draw up nuts alter-
nately in the sequence shown in figure 5. DONOT
tighten them fully, however. This procedure will
permit the inside rim to properly align itself on the
287 mounting bevel on the back of the cast wheel,
thus avoiding damaging wheel wobble.

3. Tighten nuts fully following sequence illustrated in
Fig. 5. Correct torque is 200-250 ft.Ib (dry).

IMPORTANT: Insufficient mounting torque can cause
rim slippage, resulting in broken valves, worn parls
and damaged tires. Excessive mounting torque can

WHEEL INSTALLATION

NOTE:

SEE TIRES AND RIMS ON PAGE 10.15F0R
PROPER TIRE PRESSURES AND CHECKS.

" ADANGER

This vehicle may be equipped with multi-piece
rims. ALWAYS DEFLATE tire before working
on tire and rim assembly. NEVER INFLATE
unmounted tire unless tire is placed in a
protective cage. Failure to follow these in-
structions may cause serious injury or death.

TORQUE cause damage by stripping studs, collapsing spacer
WHEEL THREAD (DRY) bands or forcing rims into an out-of-round condition.
TYPE SIZE (Ft-Lb)
Spoke 5/8 - 11 150 - 175
3/4 - 10 200 - 250
1-8 400 - 450
1-14 400 - 450
Disc 3/4-16 450 - 500
{Budd) 1-1/8-16 450 - 500

Printed in U.S.A

CCOPYRIGHT 1988, THE HEIL CO.®

FIGURE 5. SPOKE WHEEL INSTALLATION.

ISSUED JANUARY, 1988



10.12

DISC WHEELS

1. Check all parts for damage, including wheels and
rings. Insure that all studs, nuts and mounting
faces of hub and wheels are clean and free from
grease. Replace any defective parts.

2. Mount inner dual wheel over studs, being careful
not to damage stud threads. Draw up nuts alter-
nately inthe sequence shown infigure 6. DONOT
tighten them fully, however. This procedure will
permit the uniform seating of nuts and insure the
even, face-to-face contact of wheels and hub.

3. Tighten nuts fully, using the same Crigs-cross
pattern. Correct torgue is 450-500 ft-1b. (dry).

4. Mount the outer wheel and repeat the entire
procedure. Be sure to lighten nuts only 1o the
recommended torgue (450-500 ft-1b.j.

IMPORTANT: Insufficient mounting lorque can cause
wheel shimmy, resulling in damage lo paris and
exireme tire tread wear. Excessive mounting torgue
can cause studs to break and discs to crack in the stud
hole area.

TIGHTEN NUTS USING
£ CRISS-CROSS PATTERN.

SUPER JET TRAILERS

2. BRAKES
A.SLACK ADJUSTERS

The whee! brakes are equipped with slack adjusters for
easy brake adjustment to compensate for brake lining
wear. It is recommended that slack adjuster arm travel
be held to a minimum for most efficient braking action.
Check after break-in (1,000 miles) and every 25,000
miles Brakes should be adiusted when total arm travel
reaches 1-1/2".

TOTAL ARM
E TRAVEL 1-1/2"

M
ey
S

LOCK BLEEVE

ADJUSTING SCREW

FIGURE 6. DISC WHEEL INSTALLATION.

ISSUED JANUARY, 1988

FIGURE 7. BRAKE ADJUSTMENT.

=

¢ sl

ave on stack adjuster

sCrew as rec

C.REMOVE WHEELS and INSPECT BRAKE ASSEMBLY

This procedure should be done after break-in (1,000
miles) and every 25,000 miles.

1. Remove wheels and hubs.

2. Inspect brake roller shafts, cam rollers, anchor
pins, camshaft support bushings, spider bushings
and camshaft for wear - replace if necessary.
Lubticate these parts with chassis lubricant upon
reassembly.

Printed in US.A

SCOPYRIGHT 1988, THE HEIL CO.®



SUPER JET TRAILERS

3. Inspectbrake linings for wear, looserivets and any
signs of grease on the braking surface. Oil-soaked
linings are not reusable and must be replaced.
Check to insure that the linings have not worn to
the point that rivet heads are contacting inside
surface of drum. Reline or replace brake shoes if
necessary.

4. Check inside surface of drum. Reboring of drums
is not recommended, as the strength of refaced
drums is greatly reduced. if drum is worn, replace
it.

5. Service the wheel bearings and seals if required.
Reassemble hubs and wheels.

D. AIR BRAKE CHAMBERS

INSPECTION

The Parking/Emergency braking force is supplied by
the large, high-force parking spring. This highforce
spring is contained, under load, by the outer hous-
ing. Improper removal of the parking brake
diaphragm clamp band or structural failure of the
outer housing can result in the spring and
associated components being rapidly and forcefully
ejected with potential for property damage or per-
sonal injury. It is essential that EXTREME CAUTION
be exercised in servicing all aspects of these units
to prevent inadvertent, unconfrolled parking spring
release and possible injury or property damage.

10.13

PARKING DIAPHRAGM

NON-
PARKING ON-PRESSURE PLATE

SPRING

SPRING

sTop ;
PLATE -

‘g

. A

iniw)
OUTER N
HOUSING &

PARKING
CLamp
BARND

MOUNTING STUD

SERVICE CLAMP BAND

DRAIN HOLE-

MUST BE OPEN AND SERVICE
POINTING IN A DIAPHEAGH
DOWNWARD

DIRECTION.

itis recommended that a periodic inspection of Spring
Brake Chambers be made every 25,000 miles or at
brake adjustment, whichever occurs first. At thefirst
inspection, it should be determined that the drain

hole(s) is in the proper, downward position.{See Fig.

8) If the drain hole is not in the proper location,
have authorized personnel remove, inspect, service
and reposition the unit.

Ifthe drain hole is clogged and no inspection has been
made for one year of longer the unit should be
removed and inspected for deterioration of the parking
parking spring, parking diaphragm, stop plate and
outer housing.

Printed In U.S.A.

SCOPYRIGHT 1988, THE HEWL CO.®

FIGURE 8, AIR BRAKE CHAMBER.

At each inspection examine the outer housing for
dents or cracks. Such conditions require removal and
replacement.

Check mounting stud nuts for proper torque (100-125
ft ~Ib.}, check clamp bands, non-pressure place and
other parts for damage or deterioration.

it is recommended that the service diaphragm be
placed at one year intervals and the parking diaphragm
at two year intervals to assure safe vehicle operation.

ACAUTION

Replacement of iﬁe ,parking"diaphragm re-
quires extreme care. Do not disassemble

brake chamber without knowledge of pro-.
per disassembly procedures. '

ISSUED JANUARY, 1988



10.14

3. LIGHTS and WIRING

Check operation daily. problems with any wiring can
be traced using the eiec i schematic at the back of
this section.

4. LUBRICATION

See the Q”@V%W?&‘i"@@ Maintenance Chart on page 10.7
for lube intervals and what to lubricate.

itis not the policy of the HEIL Company to publish list
Qfag}prmed lubricants to guarantee lubricant pe{f{)rm»
ce. The responsibility for the quality of any lubricant

SUPER JET TRAILERS

rests solely with the distributor or manufacturer of the
tubricant.

5. SPRINGS and RUNNING GEAR

Check all suspension hardware (nuts and bolts) for
tightness after break-in (1,000 miles} and every 25,000
miles. See chart below for proper manufacturer’s
recommended {orgues.

RECOMMENDED SUSPENSION TORQUES

COMPONENT TORQUE
SUSPENSION SIZE IDENTIFICATION (Ft-Lb.}
Feyeo - Torgue Arm Clamp Nuts 80
Equalizer Shaft Nuls 200
U-Bolt Nuts 300
Torque Arm End Nuts 200
- Spring Hetainer Nuts 80
Transpro /27 Torgue Arm Clamp Nuts 80
3747 Equalizer Bushing Nuls 250
7/8" U-Bolt Nuts 300
1 Torque Arm Nuts 200
Dana 1/2 Torgue Arm Clamp Bolts 40
7/8 U-Bolts 300
374 Spring Betaining Bolts 45
1 Torgue Arm Bolts 100
1 Equatizer Center Boit 500
1 Equalizer Shaft Holig 325
Neway /e 25
(Air Ride) 5/8 - - 150
3/4 Air Spring Bolts 50
3/4 - - 200
7/8 - 300
1 U-Bolts 450
1-1/8 - 700
1-1/4 - 800

REVISED OCTOBER 1988

Printed in U.S.A.

OCOPYRIGHT 1988, THE HEIL CO.®



SUPER JET TRAILERS

6. TIRES and RIMS

Propertire inflation and correctinstallation ofrims and
wheels is essential to safe, economical, trouble-free
service.

Check tire pressures daily. Recommended inflation
pressure is 105 P.S.1. (see manufacturer’s specificat-
ions). DO NOT over-inflate tires, as this is a common
cause of rim failures and accidents. Never run vehicle
ononetire of a dual wheel assembly. Loss of airinone
tire of a dual set excessively overloads the other tire.

When checking tire pressures, visually check studs
and rim for looseness, cracks or other damage. inspect
tires for uneven wear, cuts, cracks, etc., which would
render the tire unfit for further service. If the least
doubt exists as to the tire's serviceability, repiace the
tire.

This vehicle may be equipped with multi-piece
rims. ALWAYS DEFLATE tire before working
on tire and rim assembly. NEVER INFLATE
unmounted tire uniess tire is placed in a
protective cage. Failure to follow these in-
structions may cause serious injury or death.

FIGURE 9. INFLATE UNMOUNTED TIRE IN CAGE.

Printed in U.S.A.

SCOPYRIGHT 1888, THE HEIL CO.®

10.15

7. RELIEF and CHECK VALVES

A. PRESSURE RELIEF VALVE

This valve limits the amount of tank pressure to the
relief valve setting.

Model 1040 ... ... . ... i 25 PSI
Models 1200, 1585

This valve is preset by manufacturer and if faulty,
replace with new valve.

Do not exceed working pressure. If pressure
rises above limits, shut down immediately and
investigate.

PRESSURE HELIEF VALVE

3" CHECK VALVE

FIGURE 10. RELIEF and CHECK VALVES.

B. LINE CHECK VALVE

Permits one - direction air flow to discharge line and
prevents product back-up into supply line.

ISSUED JANUARY, 1988



10.16

8. MANHOLE COVER

Check clamping device for properly being closed and
manhole gasket for damage after break-in (1,000
miles} and daily.

IMPORTANT! Before closing and securing any man-
hole, the manhole and surrounding area must be
thoroughly cleaned,

USED ON EARLIER UNITS SAFETY
< e
SAFETY LATCH | =3 - 2~ LATCH

{//m ‘

F w/
e |

Ly

T =y
@ COVER USED ON LATER UNITS

FIGURE 11. MANHOLE COVER ASSEMBLY.

REVISED OCTOBER 1988

SUPER JET TRAILERS

NEVER open manhole unless tank is com-
pletely depressurized. Even a slight amount of
residual pressure will cause manhole o fly
open when unlaiched.

9. LANDING GEAR

Make sure all bolts are tightened to proper torque.

10. LADDER and WALKWAY

He sure ladder and walkways are well maintained. if
abrasive walkway surfaces are worn or missing, re-
place.

Check all bolts to be sure they are tight and secure.
11. AERATION SYSTEM

GENERAL INSPECTION

mas  covers, Close all valve
aeration valves. Remove dust cap from pro
Hne

b £ G o 5 v, o g
3. Ltart comipre

itreliefva

MOTE: U relief valve does nol open at pressure specified
on valve, shut off compressor or blower and
correct the cause of the inoperative reliet valve,

2 tank is pressurized, close the aeration valves
and shut off compressor or blower. Tank pressure
should remain relatively constant. I pressure drops
sxcessively, check for leaks in the manhole cover,
retief vaive, blowdown valve and tank proper. if
none are found with the above inspection check
for air leaks in the aeration pressure controf and
product discharge valves.

5. When inspection is complete, open blowdown
valve to exhaust air in the tank. Replace dust cap
on discharge manifold line.

Printed in U.S.A.

©COPYRIGHT 1888, THE HEIL CO.®



SUPER JET TRAILERS

1-PORT AIR CONNECTION

" ¥ ~_3.PORT AIR
CONNECTION

GASKET
GASKET

e HOUSING
RETAINING RING

FIGURE 12. AERATION SYSTEM (STANDARD)

Printed In U.S.A.

©COPYRIGHT 1988, THE HEIL CO.®

10.17

AERATION SYSTEM with Style “C” Chamber

if one or more hoppers does not discharge proper-
ly, and there are no leaks in tank or valves, the
following service procedure is recommended.

1. Remove product from these sections.
2. Check aeration line for possible plug.

3. Check aeration device oninterior of tank. Look for
torn air pads or molded neoprene cone, or wet or
plugged canvas air pad. Replace if required.

GASKET

AERATION
CHAMBER

FIGURE 13. OPTIONAL STYLE “C”
AERATION CHAMBER.

ISSUED JANUARY, 1988



10.18 SUPER JET TRAILERS

PROTECT YOUR PRODUCT
AND WARRANTY --

USE GENUINE HEIL
REPLACEMENT PARTS

e T TR
CONTALT YOUR HEIL DISTRIBUTOR
OR ONE OF
HEIL'S PARTS CENTERS

ISSUED JANUARY, 1988 Printed in U.S.A.

SCOPYRIGHT 1988, THE HEIL CO.*



SUPER JET TRAILERS

ELECTRICAL DIAGRAM for:

STANDARD UNITS with CENTER STOP and MIDTANK TURN LIGHTS

10.19

L.H.
TURN aiﬁigé% MIDTANK SIDE MARKER FRONT CLEARANCE &
CLEAF'?- UPPER 3-IN-LINE & TURN SIGNAL LIGHT SIDE MARKER LIGHT
ANCE & r'%""\ IDENTIFICATION
LICENSE ! ' BROWN ™ LIGHTS
LIGHT ; BLACK S
¥ YELLOW \ =
! BLACK
| STREET I Y T YELLOW !
osioe 25 \ GAUGE LIGHT z
| : 2|3 § %o with SWITCH 2
[
STOP & < . BROWN ) N > & RECEPTACLE
TAIL 3 RED 7 —— BROWN —— - & GROUND TO FRONT (BACK VIEW)
LIGHT ———— < 2 ~. CROSSMEMBER T T
2 WHITE
BROWN } Y—)~BROWN @3
/ & \ &
LOWER WHITE y \ __——/#“
3-IN-LINE 2 L | Snck \ 7 \— BRoWN ‘
IDENTIFI- CENTER S 255 5=z o ; \—sLACK BLACK ‘
CATION sToe = T2 <3, & o BLUE . BLUE e BLUE =J—ei(0) |
LIGHTS LIGHT > T1T T8 LLoW ‘ YELLOW YELLOW |
l /"“"‘"*\“E L GReen l\ - GREEN T\_\@ /
o N ‘@?’/7_ RED RED . CREEN )/
T T =7 \ /
l L ™~ N S CONDUCTOR 7/
Mmoo L E [} l@' ~ CABLE ~ 7
——— = P
STOP & - “5 \"\\_nen =~ I / S -
TAIL < N BROWN RED FRONT VIEW OF -
LIGHT ] v o= RECEPTACLE
b cors | S g3 TERMINAL BOX
amd
| siDE i ®= =& 6’(40
i BOX ! ,i,
1
R.H. 1 GREEN GREEN
TURN,C ! BLACK

CLEAR- BLACK
ANCE & u -4
LICENSE

REAR SIDE
MARKER

LIGHT

Printed in U.S.A.

SCOPYRIGHT 1988, THE HEIL CO.¥

FIGURE 14

G REEN coccmmmmmmmommemasesny

BRGWN__%

MIDTANK SIDE MARKER
&TURN SIGNAL LIGHT

FRONT CLEARANCE &
SIDE MARKER LIGHT

ISSUED JANUARY, 1988






	cover1
	cover2
	p1
	sec1
	sec2
	in1
	in2
	sec3
	sec4
	in3
	sec5
	in5



